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MyDekia™ 30 § MyDekla™ 60

Daclatasvir Film - Coated Tablets
30 mg /60 mg

1. NAME OF THE MEDICINAL PRODUCT

Daclatasvir film-coated tablets 30 mg

Daclatasvir fiim-coated tablets 60 mg

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

MyDekia 30

Each film coated tablet contains:

Daclatasvir Ditydrochloride equivalent to Daclatasvir.......... 30 mg
Exciplent(s) with known effect:

Each 30 mg film-coated tablet contains 58 mg of lactose (as anhydrous).
For the full list of excipients, see section 6.1.

MyDekla 60

Each film coated tablet contains:

D Dihy quivalent to Dacl I ...60 mg
Excipient(s) with known elfect:

Each 60 myg film-coated tablet contains 116 my of lactose (as anhydrous),
For the full list of excipients, see section 6.1,

3. PHARMACEUTICAL FORM

Daclatasvir liim-coated tablets 30 mg

A dark green film-coated, pentagon shaped, tablet deb d with “DT" on one side and *30"
on the other side.

Daclatasvir lilm-coated tablets 60 mg

A green film-coated, pentagon shaped, bi tablet with “DT" on one side and “60" on
the other side.

4. CLINICAL PARTICULARS

4.1 Therapeutic Indications

Daclatasvir is indicaled in combination with other medicinal products for the treatment of chronic
hepatitis C virus (HCV) infection in adults (see sections 4.2, 4.4 and 5.1).

For HCV genotype specific activity, see sections 4.4 and 5.1,

4.2 Posology and method of administration

Treatment with Daclatasvir should be inRiated and itored by a physk P In the
management of chronic hepatitis C.
Posology
The ded dose of Dacl is 60 mg once daily, to be taken orally with or without meals.
Daclatasvir must be administered in combination with other medicinal products. The Summary of
Product Ch for the other p in the regimen should also be consuRed before
initiation of therapy with Daclatasvir,
gi and duration are provided in Table 1 below (see sections 4.4 and
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Table 1: Re gl and for Daclatasvir combination therapy
Patient population® Regimen and duration
HCVGT Tord
Patients without i Daclatasvir + sofosbuvir for 12 weeks
Patients with ciirhosis Daclatasvir + sofosbuvic + ribavirin for 12 weeks
CPADE or
Daclatasvir + sofosbuvir (withowt ribavirin) for 24
weehs
cPC Daclatasvir + sofosbuvir +/- ribavirin for 24 weeks
(see sections 4.4 and 5.1)
HCV GT 3
Patients without cirrhosis Daclatasvir + solosbuvir for 12 weeks
Patients with cirthosis Daclatasvir + sotosbuvir +/- ribavirin for 24 weeks
{see section 5.1)
Recurent HCV infection post-liver transplant (GT 1, Jor 4)
Patients without cirhasis Daclatasvir + sofosbuvir + ribavirin for 12 weeks
(see section 5.1)
Patients with CP A or B cirrhosis Daclatasvir + sofosbuvir + ribavirin for 12 weeks
GT1ord Daclatasvir + sofosbuvir + /- ribavirin for 24 weeks
GT3
Patients with CP C cirrhosis Daclatasvir + sofosbuvir + /- ribavirin for 24 weeks

(see sections 4.4 and 5.1}

GT: Genotype; GP: Child Pugh
* Includes patients co-infected with human immunodeficiency virus (HIV). For dosing recommendations
‘with HIV antiviral agents, refer to section 4.5.

il Ir + peginlerferon alls + ridaviri
This reulrn!n ls lﬂ alternative recommended regimen for patients with genolype 4 infection, without ¢
or with cirrhosis, D Is given for 23 weeks, in combinalion with 24-48

weeks of pegh‘rterl‘oron alfa and ribavirin:

- |t HCV RNA s undetectable at both treatment weeks 4 and 12, all 3 companents of the regimen should
be continued for a total duration of 24 weeks.

- Il undetectable HCV ANA is achieved, but not at both treatment weeks 4 and 12. Daclatasvir should be i

discontinued at 24 weeks and peginterferon alfa and ribavirin continued for a total duration of 48 weeks. ) DAL 2 AL it
Ribavirin Dosing Guidelines e
The dose of ribavirin, when combined with Daclatasvir, is weight-based (1,000 or 1,200 mg in patients £ v

<75 kg or =75 kg, respectively), Refer to the Summary of Product Characteristics of ribavirin,

For patients with Child-Pugh A, B, or C cirrhosis or recurrence of HCV infection atter liver tranSplantation,
the recommended intial dose of ribavirin is 600 my daily with food. If the starting dose is well-tolerated,
the dose can be titrated up 1o a maximum of 1,000-1,200 mg daily (breakpoint 75 kg). If the starting
dose i s not weﬂ-luieri.tad the dose should be reduced as clinically indicated, based on haemoglobin and
(see Table 2).




Table 2: Ribavirin dosing guidelines lor coadministration with Daclatasvir regimen for patients
with cirrhosis or post-transplant
Laboratory Value/Clinical Criteria | Ribavirin Dosing Guideline
Haemoglobin
>12 g/l 600 mg daily
> 10t =12 g/dL 400 mg daily
> 8510 =10 gdl 200 myp dally
=8.5gdl Discontinug ribavirin
Creatinine Clearance
>50 mL/min Follow guidelines above for h gl
>30to =50 mL/min 200 myg every other day
=30 mL/min or haemodialysis Discontinue ribavirin

Dose moditication, interruption and discontinuation

Dose modification of Daclatasvir to manage adverse jons is not d. If
Interruption of components in the regimen is necessary because of adverse reactions, Daclatasvir must
not be given as monotherapy.

There are no virologic treatment stopping ruies that apply to the combination of Daclatasvir with
sofosbuvir,

Treatment discontinuation In patients with g irologi P during
treatment with Daclatasvir, peginterteran alfa and ribavirin

It Is unlikely that patients with inad on virologic will achieve a sustained
virologic response (SVR); therefore discontinuation of treatment is recommended In these patients.
The HCV RNA thresholds that trigger discontis of (i.e. pping rules) are

presented in Table 3.

Table 3: Treatment stopping rules in patients recelving Daclatasvir In combination with peginterteron
alfa and ribavirin with inadequate on-treatment virologic response

HCV RNA Action

Treatment week 4: >1000 IU/ml Di inue Daclatasvir, peginterferon aita and ribavirin

Treatment week 12: .25 IU/mi Discontinue Daclatasvir, peg alfa and ribavirin

Treatment week 24: .25 IU/ml Discontinue peginterferon alfa and ribavirin  (reatment
withDaclatasvir is complete at week 24)

Dose recommendation for concomitant medicines

Strong inhibitors of cytochrome P450 enzyme 3A4 (CYPIA4)

The dose of Daclatasvir should be reduced to 30 mg once daily when co-administered with strong
inhibitors of CYP3A4.

Moderale inducers of CYP3A4

The dose of Daclatasvir should be increased 1o 90 mg once daily when co-administered with moderate
inducers of CYP3A4. See section 4.5,

Missad doses

Patlents should be instructed that, if they miss a dose of Daclatasvir, the dose should be taken as soon
as possible if remembered within 20 hours of the scheduled dose time. However, if the missed dose
ks remembered more than 20 hours after the scheduled dose, the dose should be skipped and the next
dose taken at the appropriate tima.

Special populations

Eiderty

No dose adjustment of Daclatasvir is required for patients aged =65 years (see sections 4.4 and 5.2).
Renal impairment

No dose adjustment of Daclatasvir is required for patients with any degree of renal impairment (ses
section 5.2).

Hepatic impairment

No dose adjustment of Daclatasvir Is required for patients with mild (Child-Pugh A, score 5-8), moderate
(Child-Pugh B, score 7-) or severe (Child-Pugh C, score = 10) hepalic impairment. Daclatasvir has not
been studied in patients with decompensated cirrhosis (see sections 4.4 and 5.2),

Paediatric population

The safety and efficacy of Daclatasvir in children and adolescents aged below 18 years have nat yet been
established. No data are available.

Methad of administration

Daclatasvir is to be taken orally with o without meals. Patients should be instructed 1o swallow the
tablet whole. The film-coated tablet should not be chewed or crushad due the unpleasant taste of the
active substance.

4.3 Contraindications

Hypersensitivity to the aclive substance of 1o any of the excipients isted in section 6.1.

Co s with medicinal products that strongly induce cytochrome P450 3A4 (CYP3A4)
and P-glycoprotein transporter (P-gp) and thus may lead to lower exposure and loss of efficacy of
Daclatasvir. These active substances include but are not fimited to phenytoin, carbamazepine,
oxcarbazepine, phenobarbital, rifampicin, rifabutin, rifapentine, systemic dexamethasone, and the herbal
product St John's worl (Hypericum perforatum).

4.4 Special warnings and precautions lor use

must not be admini as herapy. D must be admini in combi
with other medicinal products for the treatment of chronic HCV infection (se sections 4,1 and 4.2).
Severe bradycardia and heart block

Cases of severe bradycardia and heart block have been observed when Daclatasvir is used in
combination with sofosbuvir and concomitant amiodarone with o without other drugs that lower heart
rale. The mechanism I5 not established.

The concomitant use of amiodarone was limited through the clinical development of sofosbuyic plus
direct-acting antivirals (DAAs), Cases are p by lite th 9. th d should only
be used In patients on Daclatasvir and sofosbuvir when other alternath iarrhy are
not tolerated or are contraindicated.

Should concomitant use of amiodarone be considered necessary #t is recommended that patients are
closely monitored when initiating Daclatasvir in combination with sofosbuvir. Patients who are identified
45 being at high risk of bradyarrhythmia should be continuously monitored for 48 hours in an appropriate
clinical setting.

Due to the long half-lite of ami , appropri ing should also be carried out for patients
who have discontinued amiodarone within the past few months and are to be initiated on Daclatasvir in
combination with sofosbuvir.

All patients recetving Daclatasvir and sof ir in i with | with or without other
drugs thal lower heart rate should also be wamed of the symptoms of bradycardia and heart block and
should be advised to seek medical advice urgently should they experience them

Genalype-specilic activily

c ing d regl with different HCV genotypes, see section 4.2. Concerning
genotype-specific virological and clinical activity, see section 5.1.

Data to support the treatment of genotype 2 infection with Daclatasvir and sofosbuvit are limited.

Data from study ALLY-3 {A1444218) support a 12-week duration of D + saf i
for treatment-naive and -experienced patients with genotype 3 infection without cirrhosis. Lower
rates of SVR were observed for patients with cirrhosis (see section 5.1). Data from compassionate
use programmes which included patients with genotype 3 infection and cirrhasis, support the use of
Daclatasvir + sofosbuvir for 24 weeks in these patients, The relavance of adding ribavirin to that ragimen
Is unciear (see section 5.1).

The clinical data to support the use of Daclatasvir and sofosbuvir in patients infected with HCV penatypes
4 and 6 are limited. There are no clinical data in patients with genotype 5 (see section 5.1 ).

Patlents with Chitd-Pugh C liver disease

The satety and efficacy of Daclatasvir in the treatment of HCV infection in patients with Child-Pugh C
liver disease have been established in the ciinical study ALLY-1 (Al444215, Daclatasvir + sofosbuvir
+ ribavirin for 12 weeks); however, SVR rates were lower than in patients with Child-Pugh A and B.
Therefore, a conservative lreatment regimen of Daclatasvir + sofosbuvir +/- ribavirin far 24 weeks is
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proposed for patients with Child-Pugh C (see sections 4.2 and 5.1). Ribavirin may be added based on
chinical assessment of an individual patient,

Retreatment with daclatasvir

The efficacy of Daclatasvir as part of a retreatment regimen in patients with prior exposure 1o a NS54
inhibitor has not been established

Pragnancy and conl, ion requit

Daclatasvir should not be used during pregnancy of in women of childbearing potential not using
contraception. Use of highly effective ¢ plion should be tor 5 weeks after completion of
Daclatasvir therapy (see section 4.8).

When Daclatasvir is used in combination with ribavirin, the contraindications and warnings for that
medicinal product are applicable. Significant teratogenic andfor embryocidal effects have been
demonstrated in all animal species exposed 1o ribavirin; therefore, extreme care must be taken to avoid
pregnancy in female patients and in female partners of male patients (see the Summary of Product
Characterstics for ribavirin).

HCV/HBVY (hepatilis B virus) co-infection

The satety and efficacy of Daclatasvir in the treatment of HCV infection In patients who are co-infected
with HBV have not been investigated.

F tians with medicinal

Co-administration of Daclatasvir can aler the ion of other medicinal p and othar
medicinal products may alter the concentration of daclatasvir Refer to section 4.3 for a listing of
medicinal products that are contraindicated for use with Daclatasvir due to potential loss of therapeutic
effect. Refer to section 4.5 for established and other potentially significant drug-drug interactions.
Paedialric population

Daclatasvir s not recommended for use in children and adolescents aged below 18 years because the
safety and efficacy have not been established in this population.

Important information about some of the ingredients in Daclalasvir

Daclatasvir contains lactose. Patients with rare hereditary problems of galactose intolerance, the Lapp
lactase "y of glucose-gal ibsorption should not take this medicine.

4.5 Interaction with other medicinal products and other forms of Interaclion

Ci af itant use (see seclion 4.3)

Daclatasvir is contraindicated in combination with medicinal products that strongly induce CYP3A4 and
P-gp, e.g. phenytoin, pi pine, pk , rifampicin, ritabutin, rifapentine,
systemic dexamethasone, and the herbal product St John's wart (Hypericum perforatum), and thus
may lead to lower exposure and loss of efficacy of Daclatasvir

Polential for interaction with oiber medicinal p

Daclatasvir is a substrate of CYP3A4, P-gp and organic cation transparter (OCT) 1. Strong o moderate
inducers of CYP3A4 and P-gp may decrease the plasma levels and therapeutic etfect of daclatasvir
Co-administration with strong inducers of CYP3A4 and P-gp Is contraindicated while dose adjustment of
D is when ci in with moderate inducers of CYP3A4 and P-gp (ses
Table 4). Strong inhibitors of CYP3A4 may increase the plasma levels of daclatasir. Dose adjustment
of Daclatasvir is recommended when co-administered with strong inhibitors of CYP3A4 (see Table 4).
Co-administration of medicines that Inhibit P-gp or OCT1 activity is likely to have a limded effect on
daclatasvir exposure.

Daclatasvir is an Inhibitor of P-gp, organic anion transparting polypeptide (QATP) 181, OCT1 and breast
cancer resistance protein (BCRP). Administration of Daclatasvir may Increase systemic exposure to
medicinal products that are subsirates of P-gp, OATP 181, OCT1 or BCRP which could Increase or
pralong their therapeutic effect and adverse reactions. Caution should be used if the medicinal product
has a narrow therapeutic range (see Table 4).

Daclatasvir is a very weak inducer of CYP3A4 and caused a 13% decrease in midazolam exposure.
Howaver, as this ks a limited effect, dose ad) of itantly adrmini CYP3A4 substrates
is not necessary,

Reter to the respective Summary of Product Characteristics for drug interaction information for other
medicinal products in the regimen.

Te d summary of interactk

Table 4 provides information from drug Interaction studies with daclatasvir Including clinical
recommendations for established or potentially significant drug interactions. Clinically relevant increase
in concentration is Indicated as *1", clinically relevant decrease as *|", no clinically relevant change
as "—", If available, ratios of geometric means are shown, with 50% confidence intervals {C1) In

p The studies p in Table 4 were conducted in healthy adult subjects unless otherwise
noled. The table is not all-inclusive.
Table 4; | ions and dose alions with other medicinal products
Medicinal  products by | Interaction Recommendations concerning
therapeutic areas Co-administration
ANTIVIRALS, HCV
Nucleotide analogue poly inhibitor
Sofosbuvir 400 mg once dally |+ Daclatasvir No dose adjustment of
(daclatasvir 60 mg once daily) | AUC: 0.95 (0.82, 1.10) Daclatasvir or sofosbuvir is
Cras: 0.88 (078, 0.99) required.
Study conducted in patients | Coe: 0.91 (0.71, 1.16)
with chronic HCV infection
«» 65-331007=~

AUC: 1.0 {0.95, 1.08)
Cous: 0.8 (0.77, 0.90)
Cowe: 1.4 (1.35, 1.53)

*Comparison for daciatasvir
was to 3 historical reference
(data fom 3 studies of
daclatasvir 60 mg once dally
with peginterfaron  alfa and
ribavirinj,

**GS-331007 Is the major
circulating metabolite of the
prodrug solosbuvi

Profease inhibitors (Pls)

Boceprevir Interaction not studied. The dose of Daclatasvir should
be reduced to 30 mg once

Expected due o CYP3A4 daily when co-administered

inhibition with boceprevir or other strong
e inhibitors of CYP3AS,
1D
Simeprevir 150 mg once dally | T Daclatasvir No dose adjustment of
(daclatasvir 60 mg once daily) | AUC: 1.95 (1.84, 2.10) Daclatasvir or simeprevir Is
G’ 1.50 (1,39, 1,62) required.

Cre: 2.68 (242, 2.98)

T Simeprevir

AUG: 1.44 (1.32, 1.56)
Gt 139 (1.27, 1.52)
Cow: 1.49 (1,33, 1.67)
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Telaprevir 500 mg g12h T Daclatagvir The dose of Daclatasvir should
(daclatasvir 20 mg once daily) | AUC: 2.32 (2.08, 262} be reduced to 30 mg once
Cows: 1.46 (1.28, 1.66) dally when co-administered
wﬂp telaprevir o other sirong
— inhibRtors of CYP3A4,
AUC: 0.94 (0.B4, 1.04)
Go? 1.01 (0.89, 1.14)
Telaprevir 750 mg g8h 1 Daclatasvir
(daclatasvir 20 mg once daily) | AUC: 2.15 (1.87, 2.48)
G 1.22 (1.04, 1.44)
> Telaprevir
AUC: 0.99 (0.95, 1.03)
Crex: 1.02 (0.95, 1.09)
CYP3A4 inhibition by telaprevir
Other HCV antivirals
Peginterferon alla 180 g | « Daclatasvir No dose adjustment of
once weekly and ribavirin | AUC: oo Daclatasvir, peginterferon affa,
1000 mg or 1200 mg/day In | ¢ ... of ribavirin is required.
two divided doses s
(daclatasvir 60 mg once daily)
Study conducted in patients
with chronic HV infection | ** Peginterferon aia
Com: 43+
+» Ribavirin

AUC: 0.94 (0.80, 1.11)
Crus: 0.94 (0,78, 1,11)
Cre: 0.98 (0.82,1.17)

*PK parameters for daclatasvir
when  administered  with
peginterferon alfa and ribavirin
in this sludy were similar lo
those observed in a study
of  HCV-infected  subjects
administerad daclatasvir
monotherapy for 14 days. PK
trough levels for peginterferon
atfa In patients who received
peginterferon  atta, ribavirin,
and daclatasvir were similar to
those in palients who received
peginterferon alfa, ribavirin, and
placebo,

ANTIVIRALS, HIV or HBY

Protease inhibitors (Pls)

Atazanavir 300 mg/ritonavir

T Daclatasvir

The dose of Daclatasvir should

100 mg once dally AUC™: 2.10 (1.95, 2.26) be reduced to 30 mg once daily
(daclatasyir 20 mg once dally) | Cou®: 1.35 (1,24, 1.47) when co-administered with
Com": 3.65 (3.25, 4.11) atazanavirfritonavir, atazanavir/
Eintkini) e cobicistat or other strong
o inhibitors of CYP3A4
CYP3A4 inhibition by ritonavir
*results are dose-normalised to
60 myg dose.
At ir/cobici not studied,
Expected due lo CYP3A4
inhibition by  atazanavirf
cobigistat
T Daclatasvic
D 800 +» D No dose adjustment of

100 mg once dally
(daciatasvir 30 mg once dally)

AUC: 1.41 (1,32, 150)
Cres: 0.77 (0.70, 0.85)

«» Darunavir

AUC: 0,90 (0.73, 1.11)
Craa: 0.97 (0.80, 1.17)
Cre: 0.98 (0.67, 1,44)

Daclatasvis60 mg once daily,
darunavir/ritonavir  (800/100
mgonce daity or 600/100
mg twice daily) or darunavis/
cobicistat is required.

I ion not studied,

Expected: + D:

No dose adjustment of
Daclatasvir0 mg once dally or
il Is required,

Lopinavir 400 mg/ritonavir
100 my twice dally
(daclatasvir 30 mg once daily)

+» Daclatasvir
AUC: 1.15(1.07, 1.24)
Cras: 0.67 (0.61, 0.74)

+» Lopinawir*

AUC: 1.15(0.77, 1.72)
Crax 1.22 (106, 1.41)
Cre: 1.54 (0.46, 5.07)

* the eftect of 60 mg daclatasvir
on lopinavir may be higher.

reverse

inhibitors (NATIs)

Tenofovir disoproxil fumarate
300 mg once dalily
(daclatasvir 60 mg once daily)

«» Daclatasvir

AUC:1.10 (1,01, 1.21)
Crus: 1.06 (0.98, 1.15)
Cous 1.15 (1.02, 1.30)

«» Tenofovir
AUC: 1.10(1.05, 1.15)

No dose adjustment of
Daclatasvir or tenofovir is
required.
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Crae: 0.85 (0.89, 1.02)
Cos 1.17 (110, 1.24)

Lamivudine Interaction not studied. No  dose adjustment of
Zidovudine Expected: Daclatasvic or the NRTI is
Emlricitabine required.
Abacavir + Daclatasvir
Didanosine
Stavudine +«» NRTI
Nor lenside reverse ip inhibitors (NNATIS)
Etavirenz 600 mg once dally | & Daclatasvir The dose of Daclatasvir should
(daclatasvir 60 mg once | AUC*: 0.68 (0.60, 0.78) be increased to 90 mg once
daily/120 mg once daily) Cra®: 0.83 (0.76,0,92) daly ' when co-administered
Cone™: 0.41 (0.34, 0.50) With efavirenz.
Induction of CYP3A4 by
efavirenz
“results are dose-normalised to
60 mg dose.
Etravirine Interaction not studied. Due to the lack of data, Co-
Nevirapine administration of Daclatasvir
Expected due flo Cyp3ad | and elravirne or nevirapine is
induction by or | not
neviraping:
+ Daclatasvir
Rilpivirine Interaction not studied, No dose adjustment of
Expected: Daclatasvir or rilpviring  is
«5 Daclatasvir fequired,
«+ Rilpiviring
Dolutegravir 50 mg once dally | «» Daclatasvir No dose adjustment of
(daclatasvir 80 mg once daily) | AUC: 0.98 (0.83, 1.15) Daclatasvir or dolutegravir is
Crwst 1.03 (0.84, 1.25) required.
Cre 1.06 (0.88, 1.29)
T Dolutegravir
AUC; 1,33 (1.11,159)
Crea' 1.29 (1,07, 1.57)
Cre: 1,45 (1,25, 1.68)
Inhibition of P-gp and BCRP by
daclatasvir
Raltegravir Interaction not studied. No dose adjustment of
Expected: Daclatasvir o raltegravir s
required.
«» Daclatasvir
+» Raltegravir

Elvitagravir, cobicistat,
emiricitabine, lenolovir
disoproxil lumarate

Interaction not studied for this
fixed dose combination tablet,

Expected due to CYP3A4

The dose of Daclatasvir should
be reduced to 30 mg once
dally when co-administered
with cobicistat or other strong

inhibition by cobicistat inhibitors of CYP3A4.
 Daclatasvir
Fusion inhibitor
Enfuvirtide Interaction not studied, No dose adjustment of
Expected: Daclatasvic or enfuvirtide Is
required
«» Daclatasvir
+» Enfuvirtide
CCRS recaptor antagonist
Maraviroc Interaction not studied, No dose adjustment of
Expocted: Daclatasvir or maraviroo s
required.
+ Daclatasvir
«» Maraviroe
ACID REDUCING AGENTS
H2-receptor antagonisis
Famotidine 40 mg single dose | «» Daclatasvir No dose adjusiment of
(daclatasvir 60 mg single dose) | AUC: 0.82 (0.70, 0.9) Daclatasviris required.
Cou 0.56 (0.46, 0.67)
Cow: 0.88 (0.75, 1.06)
Increase in gastric pH
Froton purnp inhibitors
Omeprazole 40 mg once daily | «» Daclatasvir No dose adustment of
(daclatasvir 60 mg single dose) | AUC: 0.84 (0.73, 0.96) Daclatasvir is required.
Cone: 0.64 (0.54,0.77)
G 0.92 (0.80, 1.05)
Increase in gastric pH
ANTIBACTERIALS
Clarithromycin Interaction not studied. The dose of Daclatasvir should
Telithromycin be reduced to 30 mg once daily
Expected oue o CYP3Ad | When co-administered  with
iniiition by the antibacterial | Clarthromycin,  telthromycin
or other strong inhibitors of
T Daclatasvir CYpaM.
Erythromycin Interaction not studied. Administration of Daclatasvir
with erythromycin may result
Expocted due fo CyP3a4 | IN Increased concentrations of
intibition by the antibacter ir. Caution is advised,
e
T Daclatasvir v
Azithromycin Interaction not studied. No dose adjustment of
Clprofioxacin Daclatasvir or azithromycin or
Expacted: ciprafioxacin is required.
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«» Daclatasvir

- Azithromycin or
Ciprofioxacin

ANTICOAGULANTS
Dabigatran etexilate Interaction not studied. Salety monitoring is advised
when initiating treatment with
E Fan Dacl: Ir in patients receiving
.“;pbr -d‘-'ls a? o4 g: etexilate or other
Intestinal P-gp substrates (hat
hi therapeuti
* Dabigatran etexiate wis il S
Warfarin Interaction not studied. No dose adjustment of
Expected: Daclatasvir or warfarin is
«» Daclatasvir fequired.
«+ Warfarin
ANTICONVULSANTS
Carbamazepine Interaction not studied. Co-administration of Daclatasvir
Oxcarbazepine with carbamazepine,
Phenobarbital Expected due to CYP3A4 | OXcarbazepine,  phenobarbital,
Phenytoin induction by the anti J pheny or other strong
inducers of CYP3A4 s
L Daclaiaiir :t.)al';lf‘alndlcaled (see section
ANTIDEPRESSANTS
Escitalopram 10 mg once daily | «» Daclatasvir No dose adjustment of
(daclatasvir 60 mg once dally) | AUG: 1.12 {1.01, 1.26) Daclatasvir or escitalopram is
Cra 1.14 (0,98, 1.32) required.
Cre 1.23(1.09, 1.38)
«sEscitalopram
AUC: 1.05(1.02, 1.08)
Crai 1,00 (0.92, 1.08)
Cre 1,10 (1.04, 1,16)
ANTIFUNGALS

Ketoconazole 400 mg once
daily
(daclatasvir 10 mg single dose)

T Daclatasvir
AUC: 3.00 (262, 3.44)
Cou: 1,57 (1.31, 1.88)

The dose of Daclatasvir should
be reduced to 30 mg once dally
when  co-administered  with
ketoconazole or other strong

inh fCYP3A4.
CYP3A4 Inhibition by aa i AL
liraconazole Interaction not studied,
Posaconazole
Voriconazole Expected due 1o CYPIAd
inhibition by the antifungal:
T Daclatasvir
Fluconazole Interaction not studied. Modest increases in
concentrations of daclatasvir
Expected cue lo CYP3A4 | e expected, but no dose
inkibition by the anti djestment of Daclatasvir or
E? fluconazole is required.
T Daclatasvir
+» Fluconazole
ANTIMYCOBACTERIALS
Ritampicin 600 mg once dally | + Daclatasvir Co-adminisiration of
(daclatasvir 60 myg single dose) | AUC: 0.21 (0.18, 0.23) Daclatasvic  with  rifampicin,
Coest 0.44 (0.40, 0.48) tifabutin, rifapentine or other
stiong inducers of CYP3Ad is
aindicated
CYP3A4 induction by ritampicin ioff ‘ (¢80 soclln
Rifabutin Interaction not studied.
Rilapentine
Expacted dug fo
CYP3A4 induction by the
antimycobacterial:
1 Dach i
CARDIOVASCULAR AGENTS
Antiarythimics
Digoxin 0.125 mg once dally | T Digoxin Digoxin should be used with
(daclatasvir 60 mp once daily) | AUC: 1.27 (1.20, 1.34) caution when co-administered
Cust 1.65 (1.52, 1.80) ;"'l" Daclatasvir. The lowest
Cows 118 (109, 1.26) ose of digoin shoud be
Initially prescribed. The serum
digoxin concentrations shoukd
be monitored and used for
P-gp inhibition by daclatasvir titration of digoxin dose 1o
obtain the desired clinical effect.
Amiodarone Interaction not studied. Use only If no other alemative
s available, Close monitoring I
recommended it this medicinal
product s administered with
Daclalasvir in combination with
sofosbuvir (see sections 4.4
and 4.8).
Calcium channel blockers
Diltiazem Interaction not studied. Administration of Daclatasvir
Niledipine Expected due fo CYP3A4 | With any of these calcium
Amiodipine inhibition by the calcium | channel blockers may result
channel blocker: in increased concentrations of
* Daclatasvir daclatasvir Caution is advised.
Verapamil Interaction not studied. Administration of Daclatasvir
with verapamil may result in
increased  concentrations of
,?:;c,,rﬁ,fbm 4 mw daclatasvir, Caution Is advised.
T Daclatasvir
CORTICOSTEROIDS
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Systemic dexamethasone Interaction not studied. Co-administration of Daclatasvir
Expected due fo  CYP3A4 | Wwith systemic dexamethasone
induction by dexamethasone: | Ot other strong Inducers of
+ Daclatasvir CYP3A4 is contraindicated (see
section 4.3),
HERBAL SUPPLEMENTS
SL John's worl (Hypericum | Interaction not studied. Co-administration of Daclatasvir

with 5t. John's wort or other
strong inducers of CYP3A4 s

ug once dally for 21
days + norgestimate
0.180/0.215/0.250 mg once

AUC: 1.01 (0.95, 1.07)
Gt 1.11 (1.02, 1.20)

induction by St John's wort: contraindicated (see  section
43).
+ Daclatasvir
HORMONAL CONTRACEPTIVES
Ethinylestradiol 35 | «» Ethinylestradiol An oral conraceptive

containingethinylestradiol
35 pg and norgestimate
0.180/0.2150.250 mg s

daily for 7/7/7 days recommended with Daclatasvir.
«> Norelgestromin Other oral contraceptives have
(daclatasvir 60 mg once daily) AUG: 112 (106, 1.17) sy pliv
Cows 1,06 (0.99, 1.14)
+» Norgestrel
AUC: 1.12(1.02, 1.23)
Cruer’ 1.07 (0,99, 1.16)
IMMUNOSUPPRESSANTS

Cyclosporine 400 mg single
dose

(dactatasvir 60 mg once daily)

«» Daclatasvir

AUC: 1.40 (1.29, 1.53)
Crax: 1.04 (0.94, 1.15)
Cre: 1.56 (141, 1.71)

+» Cyclosporine
AUC: 1,03 (0.97, 1.09)
G 0.96 (0.91, 1.02)

No dose adjustment of either
medicinal product is required
when Daclatasvir s co-

administered with cyclosporine,
tacrolimus,  sirolimus  or
mycophenolate mofetil,

Tacrolimus 5 myg single dose

«» Daclatasvir

(daclatasvir 60 mg once daily) | AUC: 1.05 (1.03, 1.07)
Cra 1.07 (1,02, 1.12)
Crwe: 110 (1,03, 1.19)
+» Tacrolimus
AUC: 1.00 {0.88, 1.13)
Crea 1,05 (0.90, 1.23)
Sirolimus « Daclatasvir
Mycophenolate mofetil
+» Immunosuppressant
LIPID LOWERING AGENTS
HMG-CoA reductase inhibitors

Rosuvastatin 10 mg single
dose

T Rosuvastatin
AUC: 1.58 (1.4, 1.74)

Caution should bo used when
Datlatasvir is co-administered

naloxone maintenance therapy.

AUC: 1.31 (1,15, 1.48)
Cous: 1.30 (1.03, 1.64)
Cow 1.20 (1,15, 1.48)

++ Norbuprenorphine

AUC: 1,62 (1.33, 1.96)
Ce 1.65 (1,38, 1.99)
Cow: 1.46 (1,16, 1.83)

*Compared to historical data.

(daclatasvir 60 mg once dail 204 (1.83. 2. with  rosuvastatin_ or  other
V) | O 20 {53220 substrates of QATP 1B1 or
BCRP
Inhibition of OATP 1B1 and
BCAP by daciatasvir
Atorvastatin Intaraction not studied.
Fluvastatin
Simvastatin Expected due (o inhibition of
Pitavastatin OATP 181 andjor BCRP by
Pravastatin daciatasir:
T Concentration of statin
HARCOTIC ANALGESICS
Bup P 8/2 | +» Daclatasvil No dose  adjustment of
mg lo 24/ mg once dally | AUC: 5" Daclatasvir or buprenorphine is
individualized dose* Const 45° required
(daclatasvir 60 mg once daily) IR
* Evaluated in opioid-dependent
adults on stable buprenorphing/ « Buptanorphing

Methadone, 40-120 mg once
daily individualized dose*

(daclalasvir 60 mg once daily)

*  Evalualed in  opioid-
dependent adulls on stable
methadons maintenance
therapy,

4+ Daclatasvir
AUC: 45
Craa 2*

Crm 3*

+3 R-methadone

AUC: 1.08 {0.94, 1.24)
Cew 1.07 (0.97, 1.18)
Cre: 1.08 (0.93, 1.26)

*“Compared to historical data.

No dose adjustment of
Daclatasvir or methadone |s
required.

SEDATIVES

Benzodiazepines

Midazolam 5 my single dose
(daclatasvir 60 mg once daily)

++ Midazolam
AUC: 0.87 (0.83,0.92)

No dose adjustment
o midazalam, other
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Com 0,95 (0.88, 1.04) benzodiazepines  or  other

CYP3A4 sub is required
Triazolam Interaction not studied. when co-administered  with
Alprazolam Expected: Daclatasvit,
++ Triazolam
«» Alprazolam
No clinically relevant effects on the pharmacokinetics of either medicinal product are expected when
daclatasvir is co-administered with any of the following: PDE-5 inhibi medicinal prods in the
ACE Inhibitor class (e.g. enalapril), medicinal products in the ang Il receptar antag class
(e.9. losartan, irbesartan, olmesartan, candesartan, i 1l

mexilitine, quinidine or antacids.

Paediatric population

Interaction studies have only been performed in adults.

4.6 Fertility, pregnancy and lactation

Pregnancy

There are no data from the use of daclatasvir in pregnant women,

Studies of daclatasvir in animals have shown embryotoxic and teratogenic effects (see section 5.3), The
potential risk for humans is unknown,

Daclatasvir should not be used during pregnancy of in wamen of childbearing potential not using
contraception (see section 4.4). Use of highly effective contraception should be continued for 5 weeks
after complétion of Daclatasvir therapy (see section 4.5).

Since Dacl: ir is used in ion with other agents. the contraindications and warnings for those
medicinal products are applicable,

For detailed recommendations regarding pregnancy and ion, refer to the Summary of Product
Characteristics for ribavirin and peginterferon atta,

Breast-feeding

It is not known whether daclatasvir is excreted In human milk, Avallable pharmacokinetic and
toxicological data in animals have shown excretion of daclatasvir and metabolites in milk (see section
5.3). A risk o the newborm/infant cannot be excluded. Mothers should be instructed not to breastieed
f they are taking Daclatasvic.

Fertility
No human data on the effect of daciatasvir on fertility are available.
In rats, no effect on mating or fertility was seen (see section 5.3)

4.7 Effects on ability to drive and use machines

Dizzingss has been reported during treatment with Daclatasvir in combination with sofosbuvir, and
dizziness, disturbance in attention, blurred vision and reduced visual acuity have been reported during
treatment with Daclatasvir in combination with peginterferon alfa and ribavirin,

4.8 Undesirable elfects

Summary of the salely profile

The overall sataty profile of daclatasvir is based on data from 2215 patients with chronic HCV infection
who received Daclatasvir once daily either in combination with sofosbuvir with or without ribavirin
{n=679, pooled data) or in combination with peginterferon aifa and ribavirin (n=1536, pooled data)
trom a total of 14 clinical studies.

Daclatasvir in combination with solosbuvir

The most frequently reported adverse reactions were fatigue, headache, and nausea. Grade 3 adverse
reactions were reported in less than 1% of patients, and no patients had a Grade 4 adverse reaction.
Four patients discontinued the Daclatasvir regimen for adverse events, only one of which was considered
related to study therapy.

Daclatasvir in combination with peglnterferon alla and ribavirln

The most frequently reported adverse reactions were fatigue, headache, pruritus, enaemia, influenza-
like iliness, nausea, insomnla, neutropenia, asthenia, rash, decreased appetite, dry skin, alopecia,
pyrexia, myalgia, irritability, cough, diarthoea, dyspnoea and arthralgia. The most frequently reported
adverse reactions of at least Grade 3 severity (frequency of 1% or greater) were neutropenia, anaemia,
lymphopenia and thrombocytopenia. The safety profile of daclatasvir in combination with peginterferon
alfa and ribavirin was similar to that seen with peginterferan alfa and ribavirin alone, including among
patients with cirrhosis.

Tabulaled lis! of adverse reactions

Adverse reactions are listed in Table 5 by regimen, system organ class and frequency: VEry common
(21/10), common (=1/100 to <1/10), uncommon (=1/1,000 to <1/100), rare (=1/10,000 to
<1/1,000) and very rare (<1/10,000). Within each frequency grouping, adverse are
presented in order of decreasing seriousness.

Table §: Adverse reactions in clinical studies

System Organ Class Adverse Reactions
Frequency I ir  +sofosbudir  + | Daclatasvi fosb
ribavirin N=476
N=203
Blood and lymphatic system disorders
Very common I anaemia I
Metabolism and nutrition disorders
commaon | decreased appetite [
Psychiatric disorders
common | insomnia, rrtabitty [i
Nervous system disorders
VETY cOmmon headache
COMmman dizziness, migraine dizziness,
Vascular disorders
commen ] hot flush ]
Respiratory, thoraclc and mediastinal disorders
commaon dyspnoea, dyspnoea exertional,
Cough, nasal congestion
Gastrolntestinal disorders [
Very commaon naLsea
commaon diarrhoea, vomiting, abdominal | nausea, diarthoea, abdominal pain
pain, gastrovesophageal refiux
disease, constipation, dry
mouth, fiatulence
Skin and subcutaneous tissue disorders
common rash, alopecia, prurius , dry |
skin
Musculoskeletal and connective tissue disorders
common i arthralgia, myaigia ] arthraigia, myalgia
General disorders and administration site conditions
very common | fatigue [ tatigue
Laboratary abnormalities
In clinical studies of Daclatasvir in i with sofosbuvir with or withou! ribavirin, one patient

had a Grade 3 haemoglobin decrease; this patient was in @ ribavirin trealment group. Laboratory
abnormalities among patients treated with Daciatasvir, peginterferon ata and ribavirin were similar 10
thase among patients treated with placebo, peginterferon and ribavirin. s

Description of selected adverse reactions

Cardfac arrhylhmias

Cases of severe bradycardia and heart block have been observed when Daclatasvir is used In

' A ',rf",-ff
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combination with sofosbuvir and and/or other drugs that lower heart rate (see
sections 4.4 and 4.5),

Paedialric population

The safety and efficacy of Daclatasvir in children and adolescents aged <18 years have not yet been
established. No data are available.

Reporting of sus; adverse reacti
Reporting suspected adverse reactions atter authorisation of the medicinal product is important. it aliows
i of the benefit/risk balance of the icinal product. Heal p are

asked to report any ;uspuﬂed adverse teactions via the national reporting system,

4.9 Overdose

There s limited experience of accidental overdose of daclataswir in clinical studies, In phase 1 chinical
studies, healthy sublects who received up to 100 mg once dally for up to 14 days or single doses up 1o
200 myg had no unexpected adverse reactions.

There is no known antidote for overdose of daclatasvir. Treatment of overdose with daclatasvir should
consist of general supportive measures, including monitoring of vital signs, and observation of the
patient’s clinical staus, Because daclatasvir is highly protein bound (38%) and has a molecular weight
>500, dialysis is unlikefy to significantly reduce plasma concentrations of daclatagvir,

5, PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Direct-acting antiviral, ATC code: JOSAX14

Zimbabwe Pharmacological classification: 7.13 - Antivirals

Namibla Pharmacological classification: 20.2.8 - Antiviral agents

Mechanism of action

Daclatasvir is an inhibitor of nonstructural protein 5A (NS5A), & multifunctional protein that is an
essential component of the HCV replication complex. Daclatasvir inhibits both viral ANA replication and
virion assembly.

Antiviral activity in cell culture

Daclatasvir is an inhibitor of HCV genotypes 1a and 1b replication in cell-based replicon assays with
effective concentration (50% reduction, ECs) values of 0.003-0,050 and 0.001-0.009 nM, respectively,
depending on the assay method. The daclatasvir ECa values In the replicon system were 0.003-1.25 nM
for genotypes 3a, 4a, 5a and Ba, and 0.034-19 nM for genotype 2a as well as 0.020 nM for infectious
genotype 2a (JFH-1) virus.

Daclatasvir showed additive to synergistic interactions with interferon alfa, HCV nonstructural proteln 3
(NS3) Pis, HCV nonstructural protein 58 (NS5B) non-nucieoside inhibitors, and HGV NSSB nucleoside
analogues in combination studies using the cell-based HCV replicon system. No antagonism of antiviral
activity was observed.

Na clinically relevant antiviral activity was observed against a variety of ANA and DNA viruses, Including
HIV, confirming that daclatasvir, which inhibits a HCV-specific target, Is highly selective for HCV.
Resistance in cell cullure

§ g daclatasvir in genotypes 1-4 were observed in the N-terminal 100
amino acid region of NS54 In a cell-based replicon system. L31V and Y93H were frequently observed
resistance substitutions in genotype 1b, while M287, L31V/M, QI0E/H/R, and YO3C/H/N were frequently
observed resistance substitutions in genotype 1a. These substitutions conferred low level resistance
(ECss <1 nM) for genotype 1b, and higher levels of resistance for genotype 1a (ECso up to 350 nM). The
most resistant variants with single amino acid substitution in genotype 2a and genotype 3a were F285
(ECss > 300 nM) and Y33H (ECsz > 1,000 nM), respectively. In genotype 4, amino acid substitutions at
30 and 93 (ECso < 16 nM) were frequently selected,

Cross-resislance

HCV replicons Ing d i iated resi ined fully to
interferon alfa and other anti-HCV agents with different mechanisms of action, such as NS3 protease
and NS5B poly (nucleoside and non-nucleoside) Inhibi

Clinical efficacy and safely

In clinical studies of Daciatasvir in combination with sofosbuvir or with peginterferan alfa and ribavirin,
plasma HCV RNA values were measured using the COBAS TagMan HCV test (version 2.0), for use with
the High Pure System, with a lower limit of quantitication (LLOQ) of 25 IU/ ml SVR was the primary
endpoint to determine the HCV cure rate, which was defined as HCV RNA less than LLOQ at 12 weeks
alter the end of treatment (SVR12) for studies Al444040, ALLY-1 (AI444215), ALLY-2 (Al444216), ALLY-
3 (Al444218), AI444042 and Al444043 and as HCV RNA undetectable al 24 weeks after the end of
treatmant (SVR24) for study Al444010.

Daciatasvir in combination with salosbuvir

The etficacy and safety of daclatasvir 60 mg once dally in combination with sofosbuvir 400 mg once
daily in the treatment of patients with chronic HCV infection were evaluated in two open-label studies
(A1444040, ALLY-1, ALLY-2 and ALLY-3).

In study Al444040, 211 adults with HCV genotype 1, 2, or 3 infection and withou! clrrhosis received
daclatasvir and sofosbuvir, with or without ribavirin. Among the 167 patients with HCV genotype 1
infection, 126 were treatment-naive and 41 had failed prior therapy with a PI regimen (boceprevir or
\elaprevir). All 44 patients with HCV genotype 2 (n=26) or 3 (n=18) infection were treatment-naive.
Treatment duration was 12 weeks for B2 treatment-naive HCV genatype 1 patients, and 24 weeks for
all other patients in the study. The 211 patients had a median age of 54 years (range: 20 to 70); 83%
were white; 12% were black/African-American; 2% were Asian; 20% were Hispanic or Latino. The mean
score on the FibroTest (a vali nor-invasive diagnostic assay) was 0.460 (range: 0.03 1o 0.89).
Conversion of the FibroTest score to the corresponding METAVIR score suggests that 35% of all patients
(49% of patients with prior Pl failure, 30% of patients with genotype 2 or 3) had =F3 liver fibrosis, Most
patients (71%, including 98% of prior Pl tallures) had IL-288 3129798660 non-GG genotypes.

SVR12 was achieved by 99% patients with HCV genotype 1, 86% of those with genotype 2 and 89% of
thase with genotype 3 (see Tables 5 and 6). Response was rapid (viral load al Week 4 showed that more
than 97% of patients responded 1o therapy), and was nol Influenced by HCY subtype (1a/1b), IL288
genotype, or use of ribavirin. Among treatment-naive patients with HCV RNA resulls at both follow-
up Weeks 12 and 24, concordance between SVR12 and SVR24 was 99.5% independant of treatment
duration,

Treatment-naive patients with HCV genotype 1 who recelved 12 weeks of treatment had 2 similar
respanse as those treated for 24 weeks (Table 6).

Table 6: Treatment outcomes, daclatasvir in combination with solosbuvir, HCV genotype 1 In Study
Ald444040

Treatmeni-naive Prior telaprevir or boceprevir lallures
daclatasvir | daclatasvir Al daclatasvir | daclatasvir All
+ + solosbuvir | N=126 * + N=41
sofosbuvir ib |
H=T0 N=56 N=21 + ribavirin
N=20

End of 70 (100%) 56 (100%) 126 18 (91%) 19 (95%) 38 {93%)
treatment (100%)
HCV RNA
undetectable
SVR12 70 (100%) 55 (98%)* 125 21 (100%) | 20 (100%) | 41 (100%)
(overallj* (95%)*
12 weeks 41/41 40741 (98%) | 81/82 - - -
treatment (100%) (99%)
duration
24 weeks 29/29 15815 44744 | 21(100%) | 20 (100%) | 41 (100%)
treatment (100%) (100%) (100%)
duration
= F3 liver = - 4141 - = 20720
fibrosis (100%) (100%)

* Patients who had missing data at follow-up Week 12 wete considered responders it their next available
HCV RNA value was <LLOQ. One lreatment-nalve patient was missing both post-treatment Weeks 12
and 24 data,
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Table 6: Treatment outcomes, daciatasvir in combination with solosbuvir for 24 weeks, trealment-
naive patients with HCV genotype 2 or 3 In Study Al444040

Genotype 2 Genotype 3
daclatasvir | daclatasvir All daclatasvir | daclatasvir All
+ + Genolype 2 + + Genotype 3
solosbuvir | sofosbuvir | e | solosbuvir | sofosbuvie =18
N=17 | * fibavirin N=13 + ribavirin
N=9 N=§
End of 17(100%) | 9(100%) | 26 (100%) | 11(85%) | 5(100%) | 16 (89%)
treatment
HCV RNA
undetsctable
SVA12* 17 (100%) | 8 (89%)* | 25{96%)" | 11(B5%) | 5(100%) 16 (89%)
= F3 liver B/8 (100%) 5/5 (100%)
fibrosis
Virologlc fallure
Virologic 1] 0 1] 1(8%) 0 1(6%)
breakihrough®*
Relapse™* 0 0 0 111 (9%) 0 1/16 (6%)

* Patients wha had missing data at follow-up Week 12 were considered responders I their next available
HCV RNA value was <LLOQ, One patient with HCV genotype 2 infection was missing both post-
treatment Week 12 and 24 data.

** The patient with virologic breakthrough met the original protocol definition of confirmed HCV RNA
<LLOQ, detectable al treatment Week 8. Relapse was defined as HCV RNA =LLOQ during follow-up
after HCV RNA <LLOQ at end of treatment. Relapse includes observations through follow-up Week 24.
Advanced cirrhosls and post-liver transplant (ALLY-1)

In study ALLY-1, the regimen of daclatasvir, soh , and ribavirin for 12 weeks was
evaluated in 113 adulls with chronic hepatitis C and Child-Pugh A, B or C cirrhosis (n=60) or HCV
recurrence after liver transplantation (n=>53). Patients with HCV genotype 1, 2, 3, 4, 5 or 6 infection
were eligible to enroll. Patients received daclatasvir 60 mg once daily, sofosbuvir 400 mg once dally, and
fibavirin (600 my starting dose) for 12 weeks and were monitored for 24 weeks post treatment. Patients

demographics and main disease characteristics are summarised in Table 8,
Table 8: Demographics and main disease characleristics in Study ALLY-1

Cirrhotic cohort N = 60 Post-Liver Transplant N = §3
Age (years): median (range) 58 (19-75) 59 (22-82)
Race: White 57 (95%) 51 (96%)
Black/African American 3(5%) 11(2%)
Other 0 1(2%)
HCV genotype:
la 34 (57%) 31 (58%)
1b 11 (18%) 10 (19%)
2 5(8%) 0
3 6 (10%) 11 (21%)
4 407%) 0
5 0 1(2%)
Fibrosis stage
FO 0 6(11%)
Fi 1 (2%) 10 (19%)
F2 3 (5%) 7(13%)
F3 B (13%) 13 (25%)
F4 48 (80%) 16 (30%)
Not reported 1] 1(2%)
CP classes ND
CPA 12 (20%)
Table 8: Demographics and main disease characteristics in Study ALLY-1
Cirrhotic cohort Post-Liver
N=60 Transplant
N =53
CPB 32 (53%)
cPC 16 (27%)
MELD score ND
mean 13.3
median 13.0
Q1,03 10, 16
Min, Max 8,27

ND: Not determined

SVR12 was achieved by 83% (50/60) of patients in the cirrhosis cohart, with 8 marked ditference
between patients with Child-Pugh A or B (32-84%) as compared to those with Child-Pugh C and 94%
of patients in the post-liver transplant cohort (Table ). SVR rates were comparable regardless of age,
race, gender, IL28B allele status, or baseline HCV ANA level. In the cirthosis cohort, 4 patients with
hepatoceliular carcinoma underwent fiver transplantation after 1-71 days of treatment; 3 of the 4
patients received 12 weeks of past-liver transplant treatment extension and 1 patient, treated for 23 days
before transplantation, did not receive treatment extension. All 4 patients achiaved SVR12.

Table 9: Treatment outcomes, daciatasvir In combination with sofosbuvir and ribavirin for 12 weeks,
palients with cirrhosis or HCV recurrence after liver transplantation, Study ALLY-1

Clrrhotic cohort N=60 Post-LiverTransplant
N=53
End of treatment S8/60 (97%) 53/53 (100%)
HCV RNA undetectable
SVRI2 Relapse SVR12 | Reiap
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All patients 50/60 (83%) 958+ (16%) | 50/53 (94%) | 3/53 (6%)
Cirrhosis ND ND

CPA 1112 (82%) 112 (8%)

CPB 30/32 (94%) 2/32 (6%)

CPC 9/16 (56%) B/14 (43%)

Genotype 1 37/45 (B2%) T/45 (16%) 39/41(97%) | 241 (5%)
1a 26/34 (T7T%) 7/33 (21%) 30/31 (37%) | 131 (3%)
b 11/11 (100%) 0% 9/10 (30%) 1110 (10%)
Genotype 2 475 (B0%) 1/5 (20%) - -
Genotype 3 576 (83%) 16 (17%) 10/11(31%) | 1/11 (8%)
Genatype 4 4/4 (100%) 0% = -
Genotype & - - 1/1 (100%) 0%

ND: Not determined
* 2 patients had detectable HCV RNA at end of ireatment; 1 of these patients achieved SVR,

HCV/HIV co-infection (ALLY-2)

In study ALLY-2, the combination of daclatasvir and sofosbuvir administered for 12 weeks was evaluated
in 153 aduits with chronic hepatitis C and HIV co-infection; 101 patients were HCV treatment-naive
and 52 patients had falled prior HCV therapy. Patients with HCV genotype 1, 2, 3, 4, 5, or 6 infection
were efigible to enroll, g patients with comp d cirrhosis (Child-Pugh A), The dose of
daclatasvir was adjusted for concomilant antiretroviral use. Patient demographics and baseline disease
characteristics are summarised in Table 10,

Table 10: Demographics and baseline characleristics in Study ALLY-2

Patient disposition daclatasvir + solosbuvir
12 weeks
N =153
Age (years): median (range) 53 (24-71)
Race: 97 (63%)
White
Black/African American 50 (33%)
Other B (4%)
HCV genotype; 104 (68%)
1a
1b 23 (15%)
2 13 (B%)
3 10 (7%)
4 3(2%)
Compensated cirrhosis 24 (16%)
Concomitant HIV therapy: 70 (46%)
Pl-based
NNRTI-based 40 (26%)
Qther 41 (2T%)
None 2(1%)
Overall, SVR12 was achieved by 97% (148/153) of patients and sofosbuvir for

12 weeks in ALLY-2. SVR rates were >94% across combination antiretroviral therapy (cART) regimens,
Including boosted-Pi-, NNRTL-, and integrase inhibltor (INSTI)-based theraples.

SVR rates were comparabie regardless of HIV regimen, age, race, gender, IL28B allele stalus, or baseline
HCV ANA level. O by prior p & are p d in Table 11.

A third treatment group in study ALLY-2 included 50 HCV treatment-naive HIV co-infected patients who
received daclatasvir and sofosbuvir for 8 weeks. Demographic and baseline characteristics of these 50
patients were generally comparable to those for patients who received 12 weeks of study treatment.

The SVR rate for patients treated for 8 weeks was lower with this duration as i
in Table 11.
Table 11: oulcomes, dacl ir In combination with solosbuvir in patients with HCV/HIV
co-infection in Study ALLY-2
8 weeks therapy 12 weeks therapy
HCV Treat HCV T HCV Tri
nave naive experienced*
N=50 N=101 N=52

End of treatment 50/50 (100%) 1001101 (98%) 52/52 (100%)
HCV ANA

undetectabls

SVR12 38/50 (76%) 98/101 (97%) 51/52 (98%)
No cirthosis** 34/44 (77%) 8B/30 {98%) 34/34 (100%)
With cimhosis** 3/5 (60%) 8/9 (89%) 14/15 [83%)
Genotype 1 3141 (76%) 80/83 (96%) 43/44 (98%)
1a 28735 (80%) 68/71 (96%) 32/33 (97%)
1b 3/6 {50%) 12/12 (100%) 11111 (100%)
Genotype 2 5/6 (83%) 1111 (100%) 2/2 (100%)
Genotype 3 2/3 (67%) 6/6 (100%) 4/4 (100%)
Genotype 4 0 1/1 (100%) 2/2 (100%)
Virologic failure

Detectable at end of 0 1101 (1%) 0
treatment

Relapse 10/50 (20%) 11100 (1%) 1/52 (2%)
Missing post- 2/50 (4%) 1/101 (1%) 0
Ireatment data

* Mainly interferon-based therapy +/-NS3/4 PI
** Cirhosis was determined by liver blopsy, FibroScan >14.6 kPa, or FibroTest score 20,75 and

aspartate aminotransferase (AST): platelet ratio Index (APRI) > 2. For 5 patients, cirhosis status was
Indetarminate.

HCV Genotype 3 (ALLY-3)

In study ALLY-3, the combination of daclatasvir and solosbuvir administered for 12 weeks was evaluated
in 152 adults infected with HCV genotype 3; 101 patients werse treatment-naive and 51 patients had
falled prior antiviral therapy. Median age was 55 years (range: 24 to 73); 90% of patients were white;
4% were black/African-American; 5% were Asian; 16% were Hispanic of Latino. The median viral load
was 6.42 logio IU/ml, and 21% of patients had compensated cirhosis. Most patients (61%) had IL-288
512979860 non-CC genotypes.

SVA12 was achieved in 30% of treatment-naive patients and 86% of treatment-experienced patients.
Response was rapid (viral load at Week 4 showed that more than 95% of patients respanded to therapy)

and was not influenced by IL28B genotype. SVR12 rates were lower amang patients with cirrhosis
(see Table 12),

Table 12: Treatmen! outcomes, daclatasvir in combination with sofosbuvir for 12 waeks, patients
with HCV genotype 3 in Study ALLY-3
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Treatment-nalve | Trealment-experienced* Total
N=101 N=51 N=152

End of treatment 100 (99%) 51(100%) 151 (99%)
HCV ANA undetectable
SVR12 91 (90%) 44 (86%) 135 (B9%)
No cinthosis** 7375 (97%) 32/34 (34%) 105/109 (96%)
With cirrhosis== 11/19 (58%) 9/13 (69%) 20/32 (63%)
Virologic 12ilure
Virologic breakthrough 0 0 0
Detectable HCV RNA at 1(1%) 0 1{0.7%)
end of treatment
Relapse 9/100 (9%) 7/51 (14%) 16/151 (11%)

* Mainly interferon-based therapy, but 7 patients received sofosbuvir + ribavirin and 2 patients recaived

& cyclophilin inhibitor.

** Cirrhosis was determined by liver biopsy (METAVIR F4) for 14 patients, FibroScan > 14.6 kPa for 11

patlents or FibroTest score =075 and aspartate aminolransferase (AST): platelet ratio index (APRI) >2
for 7 patients. For 11 patients, cirrhosis status was missing of inconclusive (FibroTest score > 0.48 to
<0.75 or APRI =110 52).

Compassionate Use

Patients with HCV Infection (across genotypes) at high risk of decompensation or death within 12
months if lett untreated were treated under compassionate use programmes. Patients with genotype 3
infection were treated with daciatasvir + sofosbuvir + /- ribavirin for 12 or 24 weeks, where the longer
treatment duration was associated with a lower risk for relapse (around 5%) in a prefiminary analysis.
The relevance of including ribavirin as part of the 24-week regimen s unclear. In one cohort the majority
of patients were treated with daclatasvir + sofosbuvir + ribavinn for 12 weeks. The relapse rate was
around 15%, and similar for patients with Child-Pugh A, B and C. The programmes do not allow for &
direct comparison of efficacy between the 12- and 24-week regimens.

Daclatasvir in combination with peginterieron alfa and ribavirin

Al444042 and Al444010 were randomised, double-blind studies that evaluated the efficacy and safety of
daclatasvir in combination with peginterferon alfa and ribavirin (pegIFN/RBV) in the treatment of chronic
HCV infection in treatment-naive adults with compensated liver disease {including cirrhosis), Al444042
enrolied patients with HCV genotype 4 infection and Al44010 enrolled patients with sither genctype 1
or 4, Al444043 was an open-label, single-arm study of daclatasvir with pegIFN/RBV in treatment-naive
adults with chronic HCV genotype 1 infection wha were co-infected with HIV.

Al444042: Patients received daclatasvir 60 mg once dally (n=82) or placebo (n=42) plus pegiFN/RBY
for 24 weeks. Patients in the daclatasvir treatment group who did not have HCV RNA undetectable at both
Weeks 4 and 12 and all placebo-treated patients continued pegIFN/REV for another 24 weehs. Treated
patients had a median age of 49 years (range: 20 to 71); 77% of patients were white; 19% were black/
African-American; 4% were Hispanic or Latino. Ten percent of patients had compensated cirrhosis, and
75% of patients had IL-288 rs12979860 non-CC genotypes. Treatment outcomes in study Al444042 are
presented in Table 13. Response was rapid (at Week 4 21% of daclatasvir-treated patients had HCV ANA
<LLOQ). SVA12 rates were higher for patients with the IL-28B CC genotype than for those with non-CC
genotypes and for patients with baseling HCV ANA less than 800,000 IU/mi but consistently higher in the
daclatasvir-treated patients than for placebo-treated patients in all subgroups.

Al444010: Patients received daclatasvir 60 mg once daily (n=158) or placebo (n=78) plus pegIFh/
RBV through Week 12. Patients assigned to daclatasvir 60 mg once-dally treatment group who had
HCV RNA <LLDQ at Week 4 and undetectable al Week 10 were then randomised to receive another 12
weeks of daclatasvir 60 mg + peglFN/RBV or placebo + pegIFN/RBV for a total treatment duration of
24 weeks. Patients originally assigned to placebo and those in the daclatasvir group who did not achieve
HCV ANA <LLOQ at Week 4 and undetectable at Week 10 continued pegIFN/RBV to complete 48 weeks
of treatment. Treated patients had a median age of 50 years (range: 18 to 67); 79% of patients were
white; 13% were black/African-American; 1% were Asian; 9% were Hispanic or Latino, Seven percent of
patients had compensated cirthosis; 92% had HCV genotype 1 (72% 1a and 20% 1b) and 8% had HCV
genatype 4; 65% of patients had IL-288 rs12979860 non-CC genotypes.

Treatment outcomes in study Al444010 for patients with HCV genotype 4 are presented in Table 13. For
HCV genotype 1, SVR12 rates were 64% (54% for 1a; 84% for 10) for patients treated with daclatasvir
+ peglFN/RBV and 36% for patients treated with placebo + peglFN/RBV. For dactatasvir-treated patients
with HCV ANA resuhs at both follow-up Weeks 12 and 24, concordance of SVR12 and SVR24 was 97%
for HCV genotype 1 and 100% for HCV genotype 4.

Table 13; Tr , dacl ir in combination with peginterieron alta and ribavirin
(pegIFN/RBV), treatmeni-naive patients with HCV genotype 4
Sludy Al444042 Study Al444010
daclatasvir | pegIFN/RBV | daclalasvir pegIFN/REV
+ peglFi/ N=42 + pegiFN/ N=6
RBY RBV
N=82 N=12
End of treatment 74 (90%) 27 (64%) 12 (100%) 4 (67%)
HCV RNA undetectable
SVA12* 67 (82%) 18 (43%) 12 (100%) 3 (50%)
Mo cirrhosis 56/69 17/38 (45%) 12/12 3/6 (50%)
With clrrhosis (B1%)"* 1/4 (25%) (100%) 0
7/9 (78%)"" 0
Virologic failure
On-treatment  virologic | 8 (10%) 15 (36%) 0 0
failure
Relapse 2/74 (3%) | 827 (30%) 0 1/4 (25%)

* Patients who had missing data at follow-up Week 12 were considered responders i their next available
HCV RNA value was <LLOQ.

** Cirrhosis status was not reported for four patients in the daclatasvir + peIFN/RBV group,
Al444043: 301 treatment-naive patients with HCV genotype 1 infection and HIV co-infection (10% with
compensaled cirrhosis) were treated with daclatasvir in combination with pegIFN/RBV. The dose of
daclatasvir was 60 mg once daily, with dose adjustments for concomitant antiretroviral use (see section
4.5). Patients achisving virologic [HCV RNA und ble at weeks 4 and 12] completed
therapy after 24 weeks while those who did not achleve virologic response received an additional 24
weeks of treatment with pegIFN/RBV, to complete a tolal of 48 weeks of study therapy, SYR12 was
achieved by 74% of patients in this study (genotype 1a: 70%, genotype 1b: 79%).

Long term elficacy data

Limited data are available from an ongoing follow-up study to assess durability of response up to 3 years
after Ireatment with daclatasvir. Among patients who achisved SVR12 with daclatasvir and sofosbuvir
(= ribavirin) with a median duration of post-SVR12 follow-up of 15 months, no relapses have occurred.
Amaong patients who achieved SVR12 with daclatasvir + peglFN/RBV with a median duration of post-
SVR12 follow-up of 22 months, 1% of patients relapsed.

Resistance in clinical studies

Daclatasvir In combination with sofosbuvir

Frequency of baseline NS5A resistance-associated variants (RAVS)

Baseline NS5A RAVs were frequently observed in clinical studies of daclatasvir plus sofosbuvir +/-
ribavirin, with 1% in ype 1 infection (GT1a: 28, 30, 31, or 93; 6T1b: 31 or 93),
50% In genotype 2 infection (L31M), 8% in genotype 3 infection (Y93H) and in 71% in genotype 4
infection (L28M or L30R).

Impact of baseline NS5A RAVS on cure rates

The baseline NS5A RAVs described above had no major impact on cure rales in patients treated with
sofosbuvir + daclatasvir +/- ribavirin, with the exception of the Y33H RAV In genotype 3 infection (seen
in 16/192 [8%] of patients). The SVR12 rate in genotype-3 infected patients with this RAV is reduced
(Iin practice as relapse after end of reatment response), especially in patients with cirthosis, The overall
cure rate for genotype-3 infected patients who were treated for 12 wesks with sofosbuvir + daclatasvir
(without ribavirin) in the presence and absence of the Y33H RAV was 7/13 (54%) and 134/145 (92%),
respectively. There was no Y93H RAV present al baseling for genotype-3 infected patients treated for
12-weeks with sofosbuvir + daclatasvir + ribavirin, and thus SVR outcomes cannot be assessed.
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Emerging resistance

In a pocled analysis of 628 patients who received daclatasvir and sofosbuvir with or without ribavitin in
Phase 2 and 3 studies for 12 or 24 weeks, 36 patients qualified for resistance analysis due 1o virologic
fallure or earty study discontinuation and having HCV RNA greater than 1,000 1U/mi. Observed emergent
NS5A resistance-associated variants are reported in Table 14,

Table 14: Summary of noted newly emergent HCV NSSA substitutions on treatment or during follow-
Up In treated non-SVA12 subjects inlected with HCV genotypes 1 through 3

Calegory/ Substitutian, n (%) Genotype 12 | Genotype 10 | Genotype 2 | Genotype 3
N=301 N=79 H=44 N=197
Non-responders (non-SVR12) 14+ 1 2= 21
with baseline and post-baseline 12 1 1 20
SEQUENCE
with emergent NS5A RAVs*** 10 (83%) 1 (100%) 0 16 (80%)
M28: T 2(17%) - - 0
Q30:H, K. R 9 (75%) - - -
L3t M v 2(17%) (1] 0 1(5%)
P32-deletion 0 1(100%) 0 0
H58:0,P 2 (17%) - -~ -
S62: L - - - 2 (10%)
Y93:C.H N 2(17%) 0 0 11 (55%)
* One patient was lost to follow-up

** One patient considered a protocol failure (non-SVR) achieved SVR
*** NS5A RAVs monitored at amino acid positions are 28, 29, 30, 31, 32, 58, 62, 92, and 93

The sofosbuvir res bstitution S282T emerged in only 1 non-SVR12 patient infected
with genotype 3.

No data are available on the persistence of dacl resistanc: lated i beyond
6 months post-treatment in patients treated with daclatasvir and sofosbuvlr with/without ribavirin.
Emergent daclatasvir resistance- lated substitutions have been shown to persist for 2 years post-
treatment and beyond for patients treated with other daclatasvir-based regimens

Daclatasvir in combination with peginterieron alfa and ribavirin

Baseline NS5A RAVs were seen in approximately 10% of treatment-naive patients with genotype 1
infection (GT1a: 28, 30, 31, or 93; GT1b: 31 or 93) and 51% with genotype 4 infection (28, 30, 31).
The majority of patients (5/9 [S6%] genotype 1a, 6/8 [75%) ype 1b and 52/57 [91%] genotype 4
patients) with these pretreatment NS5A RAVs described above achieved SVR.

NSSA RAVs generally emerged at fallure (139/153 genotype 1a and 49/57 genotype 1b). The most
frequently detected NSSA RAVs included Q3CE or O3CR in combination with L31M. The majority of
genatype 12 fallures had emergent NSSA variants detected at 030 (127/139 [91%]), and the majority of
genotype 1b failures had gent NSSA variants o d at L31 (37/49 [76%]) and/or Y93H (34/49
[68%]).

5.2 Pharmacokinetic properlies
The ph i properties of were evalugted in healthy adult subjects and in patients
with chronic HCV. Following multiple oral doses of daclatasvir 60 mg once daily in combination with
peginterferon alfa and ribavirin in treatment-naive patients with genotype 1 chronic HCV, the geometric
mean (GV) daclalasvir Cou was 1534 (58) ng/ml, AUCO-24h was 14122 (70) ng=tvml, and C.. was
232 (83) ng/mi.

Absorption

Daclatasvir administered as a tablet was readily absorbed following multiple oral doses with peak plasma
concentrations occurring between 1 and 2 hours,

Daclatasvir Crus, AUC, and Cous increased n a near dose-proportional manner, Steady state was achieved
after 4 days of once-daily administration. Al the 60 mg dose, exposure to daclatasvir was similar
between healthy subjects and HCV-Infected patients,

I vitro and in vivo sludies showed that daclatasvir is a substrate of P-gp. The absolute bioavailability of
the tablet formulation is 67%.

Eltect of food on oral absorption

In healthy subjects, administration of daclatasvir 60 mg tablet atter a high-tat meal decreased daclatasvir
Cras and AUC by 28% and 23%, resp . p with administration under fasting conditions.
Administration of daclatasvir 60 mg tablet afler a light meal resuited in no reduction in daclatasvir
exposure,

Distribution

Al steady state, protein binding of daclatasvlr in HCV-infected patients was approximately 99% and
independent of dose at the dose range studied (1 mg to 100 mg). In patients who recelved daclatasvic
&0 my tablet orally followed by 100 ug [™C.™N]-daclatasvir i dose, esti volume of
distribution at steady state was 47 L. In vifro studies indicate that daclatasvir is actively and passively
Iransported into hepatocytes. The active transport is mediated by OCT1 and other unidentified uptake
transporters, but not by organic anion transporter (DAT) 2, sodium-taurocholate cotransporting
polypeptide (NTCP), or DATPs.

Daclatasvir is an inhibitor of P-gp, OATP 181 and BCRP i vitro daclatasvir is an inhibhor of renal uplake
transporters, OAT1 and 3, and OCT2, but is not expected to have a ciinical effect on the pharmacokinetics
of substrates of these transporters.

Biolranstormation

In vitro and in vivo studies {hat d is a sub of CYP3A, with CYP3A4 being the
major CYP isoform responsible for the metabolism. No metabolites circulated at levels more than 5%
of the parent concentration. Daclatasvir in vitro did not inhibit (IC50 > 40 uM) CYP enzymes 142, 286,
2C8, 2C9, 2C19, or 2D6.

Elimination

Following single-dose oral administration of “C—daclatasvir in heathy subjects, 88% of total radioactivity
was recovered in feces (53% as unchanged drug) and 6.6% was excreted in the urine (primarlly as
unchanged drug). These data indicate that the liver is the major clearance organ for daclatasvir in
humans. in vitro studies indicate that daclatasvir is actively and passively transported into hepatocytes.
The active transport is mediated by OCT1 and other unidentified uptake transporters. Following
multiple-dose administration of daclatasvir in HCV-infected patients, the terminal elimination half-lite of
daclatasvir ranged from 12 to 15 hours. In patients who received daclatasvir 60 mg tablet orally followed
by 100 pg [“C,"*N]-daclatasvir intravenous dose, the total clearance was 4,24 |h

Special populations
Renal impairment

The pharmacokinetics of daclatasvir foliowing a single 60 mg oral dose were studied in non-HCV infected
subjects with renal Imp Dacl b AUG was esii to be 18%, 39% and 51%
higher for subjects with creatinine clearance (CLer) values of 60, 30 and 15 mi/min, respectively, relative
to subjects with normal renal function. Subjects with end-stage renal disease requiring haemodialysis
had a 27% increase in daclatasvir AUC and a 20% increase in unbound AUC compared to subjects with
normal renal function (see section 4.2),

Hepatic Impalrment

The pharmacokinetics of daclatasvir following a single 30 mg oral dose were studied in nnn—HéV_

infected subjects with mild (Child-Pugh A), moderate (Child-Pugh B}, and severe (Child-Pugh C) hepatic
impairment compared with unimpaired subjects. The G, and AUC of total daciatasvir {tree and protein-
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bound drug) were lower in subjects with hepatic impairment; however, hepatic impairment did nol have
a clinically significant effect on the free drug concentrations of daclatasvir (see section 4.2),
Elderly

Population pharmacokinetic analysis of data from chinical studies indicated that age had no apparent
eMfect on the pharmacokinetics of daclatasvir. Data on patients 265 years are limited (see section 4.4),

Paediatric population

The pharmacokinetics of daclatasvir in paediatric patients have not been evaluated.

Gender

Population pharmacokinetic analysis idenlified gender as a stati y significant on

daclatasvir apparent oral clearance (CL/F) with female subjects having slightly lower CLF. but the
magnitude of the effect on daclatasvir exposure is not clinically important

Race

Population pharmacokinetic analysis of data from chinical studies identified race (categories “other”
[patients who are not while, black or Asian] and *black") as a statistically significant covariate on
daclatasvir apparent oral clearance (CL/F) and apparen! volume of distribution (Ve/F) resutting in slightiy
higher exposures compared to white patients, bul the magnitude of the effect on daclatasvir EXpOSUIE
Is not clinically importan.

5.3 Preclinical salety data

Toxicology

In repeat-dose toxicology studies in animals, hepatic effects (Kupffer-cel hypertrophy/ hyperplasia,
monanuctear cell infitrates and bile duct hyperplasia) and adrenal gland effects (changes in cytoplasmic
vacuolation and adrenal cortical hypertrophy hyperplasia) were observed at exposures similar or slightty
higher than the clinical AUC exposure. In dogs, bone marrow hypoceliularity with correlating clinical
pathology changes were observed at exposures 9-fold the clinical AUC exposure. None of these effects

have been observed in humans.

Carcinagenesis and mut .

Daclatasvir was not carcinogenic in mice of in rals at exposures B-fold or d-fold, respectively, the clinical
AUC No evid of ic or clastogenic activity was observed in in vitro mutagenesis

(Ames) tests, mammalian mutation assays in Chinese hamster ovary cells, or in an in vivo oral
micronucleus study in rats.

Fertility

Daclatasvir had no eftects on fertilty in female rats at any dose tested. The highest AUC value In
unatfecled females was 18-fold the clinical AUC exposure. In male rats, etfects on reproductive endpoints
were limited to reduced prostate/seminal vesicle weights, and minimally increased dysmorphic sperm at
200 mg/kp/day; however, neither finding adversely atfected fertiity or the number of viable conceptuses
sired. The AUC associated with this dose in males is 19-fold the clinical AUC exposure.

Embryo-loelal development

Daclatasvir is embryotoxic and teratogenic in rats and rabbits at exposures at or above d-fold (rat) and
18-1old (rabbit) the clinical AUC exposure. Developmental toxdcity consisted of increased embryofoetal
lethality, reduced foetal body weights and increased incidence of foetal malormations and variations. In
fats, malformations mainly affected the brain, skull, eyes, ears, nose, lip, palate or limbs and in rabbits,
the ribs and cardiovascular area. Matermal txicity including mortality, abortions, adverse clinical signs,
decreases in body weight and food consumption was noted in both species at exposures 25-fold (rat)
and 72-fold (rabbit) the clinical AUC exposure.

In @ study of pre- and postnatal development in rats, there was neither maternal nor developmental
toicity at doses up to 50 mg/kg/day, associated with AUC values 2-fold the clinical AUC exposure. Al
the highest dose (100 mg/kg/day), maternal toxicity included mortality and dystocia; developmental
toxicity included shight reductions in ottspring viability in the peri- and neonatal periods; and reductions
In birth weight that persisted inlo adulthood. The AUC value associated with this dose is 4-Told the
clinical AUC exposure.

Excretion info milk

Daclatasvir was excreted into the milk of lagtating rats with concentrations 1.7 to 2-fold maternal
plasma levels

6. PHARMACEUTICAL PARTICULARS

6.1 List of excipients

MyDekla 30

Core Tablet #

Lactose Anhydrous

Silicified Microcrystalline cellufose.

Croscarmefiose Sodium,

Silica Colloidal anhydrous,

Magnesium Stearate.

Film-Coal:

Opadry green 038510054 (Hypromeliose, lron Oxide Yellow, FD&C Blue # 2 - Indigo Carmine
Aluminum Lake, Macrogols, Titanium Dioxide & FD&C Blue # 2 - Indigo Carmine AL 3% to 5%)
MyDekia 60

Core Tablet #

Lactose Anhydrous

Silicified Microcrystaltine cellulose.

Croscarmeliose Sodium,

Silica Colloidal anhydrous,

Magnesium Stearate.

Film-Coat:

Opadry green 038510052 (Hypromeliose, lron Oxide Yellow, FD&C Blue # 2 - Indigo Carmine
Aluminium Lake, Macrogols, Ttanium Dioxide & FD&C Blue # 2 - Indigo Carmine AL 3% to 5%)

6.2 Incompatibilities

Not applicable.

6.3 Shell lite

Mydekia 30

24 months

Mydekla 60

24 months

6.4 Special precautions lor storage

Do not Store above 30°C, Store in original container

6.5 Nature and contents of container

MyDekia 30

7's PVC/Aclar Blister Pack & HOPE Bottle of 28's.

MyDekia 60

T's PVC/Aclar Blister Pack & HDPE Bottie of 28's,

6.6 Special precautions for disposal

Any unused medicinal product or waste matenial should be disposed of in accordance with local
requirements,
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-MyDekla™ 30 § MyDekla™ 60

Daclatasvir Comprimés Pelliculé
30 mg /60 mg

1. DENOMINATION DU MEDICAMENT

Daclatasvir comprimés pelficulés 30 mg et 60 mg

2. COMPOSITION QUALITATIVE ET QUANTITATIVE

MyDeklia 30

Chaque comprimé pelliculé cuntnent

Dichlorhydrate de dack en dacl i........30mg

.Emhknf{:,l 4 effel nololre ;

Chague comprimé pefliculé de 30 mg contlent 58 mg de lactose (sous forme anhydre),
Pour ia liste compléte des excipients voir rubrique 6.1
MyDekia 60

Chague comprimé pelliculé contient :

Dichlorhydrate de daclatasvir, équivalant en daclatasvir 4....
Excipient(s) a elfel noloire ;

Chague comprimé pelliculé de 60 myg contient 116 mg de lactose (sous forme anhydre).
Pour la liste compléte des exciplents, voir rubrique 6.1.

3. FORME PHARMACEUTIQUE

Daclatasvir comprimés pelliculés 30 mg

Comprimé pelliculé vert foncé, en forme de f i portant [
8N Creux sur une face et « 30 » sur 'autre face.

Dacfatasvir comprimés pelliculés 60 mg

Comprimé pelliculé vert, en forme de pentagone, biconvexe, portant l'inscription « DT » marquée en
creux sur une face et « 60 » sur ['autre face.

4. DONMEES CLINIQUES

4.1 Indications tharapeutiques
Daclatasvir es! indiqué en assoclation avec d'autres médicaments dans le traitement de |'infection
chronique par le virus de 'hépatite G (VHC) chez les adultes (voir rubriques 4.2, 4.4 et 5.1),

Pour 'activité en fonction du génotype du virus de 'hépatite C (VHC), voir rubriques 4.4 et 5.1.

4.2 Posologie st mode d'administration

Le traitemnent par Daclatasvir doit @tre instaure et surveillé par un médecin expérimenté dans la prise en
charge de I'hépatite C chronigue.

Posalogie

La dose recommandée de Daclatasvir est de 60 mg une fols par jour, par voie orale, 3 prendre avec ou
sans nourriture.

Daclatasvir doit #tre administré en association avec d'autres médicaments. Les Résumés des
Caractéristiques du Produit des médicaments co-administrés doivent également éire consultés avant
I'lnstauration du traitement par Daclatasvir

Les médicaments co-administrés et la durée du traitement recommandés sont indiqués dans le Tableau
1 ci-dessous (voir également rubriques 4.4 et 5.1)

Tableau 1 : protocoles thérapeutiques et durées de trai it dés pour le par
le daclatasvir en association

.60 mg

DT @

Population de patients* | Protocole thérapeutique et durée
VHC GT 1oud
Patients sans cirthose D + pendant 12 I
Patients avec cirrhose ir + sof + irine pendant 12
CPAouB ou
Daclatasvir + sofosbuvir (sans ribavirne) pendant
24 semaines
CcPC D: ir+ ir +/- ribavirine pendant 24
(voir rubriques 4.4 et 5.1)
VHC GT 3
Patients sans cirrhose Daciatasvir + sofl pendant 12
Patients avec cirrhose Datlatasvir + sofosbuvir +/- ribavirine pendant 24
{voir rubrique 5.1)
Infecti i par le VHC aprés ; ique {GT 1, 3 ou 4)
Patients sans cirrhose Daclatasvir + sofosbuvir + ribavirine pendant 12
(volr rubrique 5.1)
Patients avec cirrhose CP A ou B Dacl ir + sofosbuvir + ribavirine pendant 12
GT1oud Daclatasvir + sof if +/- ribaviring pendant 24
GT3
Patients avec cirthose CP C Daclatasvir + solosbuvir + /- rib pendant 24 i

{voir rubriques 4.4 et 5.1)

GT : génotype ; CP : Child-Pugh
* Inciut les patients co-infectés par le virus de I'immunodéficience humaine (VIH). Pour les
recommandations posologiques en association avec les antiviraux contre ke VIH, voir la rubrique 4.5
Dacl: + pagil 2ron alphs +
Cap thé i itug une autre possibilté de tratement recommandée chez les patients
présentant une infection de génotype 4, sans cirrhose ou avec une cirthose compensée, Le daclatasvir
est administré pendant 24 semaines, en association avec 24 & 48 semaines de traitement par le
peginterféron alpha et la ribavirine :
- SITARN du VHC est indétectable en ines 4 et 12 du les 3¢
doivent continuer d'#re administrés pendant une durée totale de 24 semaines.
- §iun laux d'ARN du VHC indétectable est oblenu, mais pas lors des dewx mesures en semaines 4 et 12
du lraitement, le daclatasvir doit &tre amété au bout de 24 semaines et I'administration du peginterféron
alpha et de a ribavirine doit #re poursuivie pendant une durée totale de 48 semaines.
Recommandations concernant la posologle de la ribavirine
La dose de ribavi utilisée en iation avec le est fonction du poids (1 000 mg
ou 1200 my, respectivement, chez les patients pesant < 75 kg ou = 75 kg). Voir Iz Résumé des
caractéristiques du produit de La ribavirine.
Chez les patients présentant une cirrthose avec un score Chid-Pugh A, B ou C ou une infection
récidivante par le VHC aprés une transplantation hépatique, ja dose initiale recommandée pour la
ribavirine est de 600 mg par jour avec de la nourriture. 5 la dose initiale est bien tokérés, efie peut dre
jusqu'a un maxi deiuon:lzmmpar]cur{seimquelapoldssﬂ
inférieur ou supérieur & 75 kg} Sl Ia dose initiale n'est pas bien \olérée, elle dolt tre réduile selon les
Indications cliniques, en fonction des mesures du taux d'hémoglobine et de la clairance de la créatinine
{voir le tableau 2),

du

Tableau 2 : recommandations concernanl la posologie de la ribavirine administrée en

i avec le chez les patients atteints de cirrhose ou ayant regu une
transplantation
Parametre biologique/critéres cliniques | Posologi dée pour la ri
Taux d’hémoglobine
> 12 gfdL 600 mg par jour

>104=12¢gdl 400 mg par jour
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>85a=10gdL 200 mg par jour

= 8.5/l Arrét de la ribavirine

Clarance de la créatinine

> 50 mL/min Sulvre les ch-dessus le
taux d'hémoglobine

> 30 a s 50 ml/min 200 mg un jour sur deux

= 30 mL/min ou sous hémodialyse Arrét de la ribavirine

Moditication posologique, interruption de traitement et arrét

Il n'est pas recommandé de modifier la posologie de Daclatasvir pour la prise en charge des etfats
indésirables. Si I'interruption des médicaments co-administrés es! nécessaite en raison d effets
Indésirables, Daclatasvir ne doit pas étre utilisé en monathérapie.

Il n'y a pas de régles d'arrét de traitement basées sur la réponse virologique qui s'appliquent &
I'association du Daclatasvir avec le sofosbuvir

Arrét du trailement chez les patients ayan! une réponse virologique Insuffisante pendant le
traitement par Daclatasvir, peg-interiéran alfa et ribavirine
Il est peu probable que les patients présentant une réponse virlogique insufisante durant e traitement
parviennent 3 une réponse virologique soutenue (RVS) ; ainsi, I'arrét du traitement est recommandé chez
ces patients, Les seulls des taux d'ARN du VHC qui conduisent 4 I'arrét du traitement (c'est-a-dire les
régles d'arrét du traitement) sont présentés dans le tableau 3.

Tableau 3: Régles d'arrét du trailement chez les patients 1] en lation au
peg-interféron el & fa ribavirine ayant une réponse virologique insutiisante sous traitement
Taux d'ARN du VHC Action
Semaine 4 du traitement : >1000 UYml | Arréter le traltement par Daclatasvir, peg-interféron alfa
et ribavirine
Semaine 12 du traitement : >25 Ul/ml | Arréter le traitement par Daclatasvir, peg-interféran alfa
et ribaviring
Semaine 24 du traitement . =25 UYml | Arréter Je traftement par peg-intertéran alfa et ribaviring
(2 semaine 24 correspond & fa fin du tratement par
Daclatasvir)

Recommandations posologlques pour les médicaments concomitants

Inhibiteurs puissants de I'enzyme 3A4 du cytochrome P450 (CYPaA4)

La dose de Daclatasvir dolt étre réduite 4 30 mg une fols par jour en cas de co-administration avec des
inhibiteurs puissants du CYP3A4,

Inducteurs modérés du CYP3A4

La doss de Daclatasvir doit #ire augmenteée & 90 mg une fois par jour en cas de co-administration avec
des inducteurs modérés du CYP3A4. Voir rubrique 4.5,

Oubli de doses

Les patients doivent étre informes que 5'ils oublient une dose de Daclatasvir, la dose oubliée doit 8tre
prise dés que possible dans les 20 heures suivant I'heure de prise habituelie, Cependant, i I'oubll est
constaté plus de 20 heures aprés I'heure de prise habituelle, la dose doit &tre omise et |a dose suivante
sera prise & I'heure prévue.

Populations parficuliéres

Sujets dgés

Aucune adaptation posologique de Daclatasvir n'es\ nécessaiie chez les patients = 65 ans {voir
rubrigues 4.4 et 5.2).

Insutfisance renale

Aucune adaptation posologique de Daclatasvir n'est nécessaire chez les patients en insuffisance rénale
quelqu'en soit le stade (voir rubrigue 5.2).

Insuffisance hépatique

Aucune adaptation posclogique de Daclatasvir n'esl nécessaire chez les patients présentant une
insuflisance hepatique légére (Child-Pugh A, score 5-6), modérée (Child-Pugh B, scors 7-9) ou sévére
(Child-Pugh C, score = 10),

Population pédialrigue

La sécurité et 'efficacité de Daclatasvir chez les enfants et adolescents dgés de moins de 18 ans n‘ont
Ppas encore é4¢ établies, Aucune donnée n'est disponible.

Mode d'administration

Daclatasvir doit étre pris par voie orale avec ou sans nourriture.

Les patients devront élre informés qu'ils deviont avaler le comprime en entier. Le comp pelliculé ne
doit pas étre croqué ni écrasé en raison du golt désagréable de la substance active.

4.3 Contre-Indications

Hypersensibilité au principe actif ou & I'un des exciplents mentionnés 4 fa rubirique 6.1,
Co-administration avec des médi [ P du cytoch P450 344 (CYP3A4) et
du transporteur, glycoprotéine P (P-gp) qui sont susceptibles d'entrainer une diminution da I' positi
et une perte d'efficacité de Daclatasvir. Ces substances actives incluent nolammend la phénytoine,
la carbamazépine, I'oxcarbazépine, le phénobarbital, 1a ritampicine, la rifabutine, la rifapentine, a
4 e millepertu "

éth 4 usage sy que et Hyp P

4.4 Mises en garde spéciales el précautions d'emploi

Daclatasvir ne doit pas #re administré en heraple. Daclatasvir doit &tre adminisiré en association
avec d'autres médi pour le trait de [linfection & VHC chronique (voir rubriques 4.1 et 4.2).
Brad| sévere el lroubles de la

Des cas de bradycardie sévére et de troubles de la conduction ont é1é observés avec Daclatasvir
en fation avec sofosbuvir lors de la co avec I'ami aveT OU 5aNS auties

édi imi lafré diaque, Le mécanisme n'est pas établ.

Lutilisation concomitante de I'amiodarone a &té Umitée dans le développement clinique de sofosbuvir
en association 4 des antiviraux & action directe (AAD). Certains cas ont enirainé une mise en jeu du
pronostic vital. Par conséquent, I'amiodarone ne doit étre utilisée chez les patients traités par Daclatasvit

&t sofosbuvir qu'en cas d'intolérance ou de contre-indication aux autres trai anti-arythmi
Si I'utilisation concomitante de I'amicdarane est jugée nécessaire, || est recommandd de surveiller
Elroitement fes patients lors de I'initiation du traement par Dacltasvir en avec sofosbuvi

Les patients identifiés comme étant 4 risque levé de bradyarythmie doivent faire objet d'une
survelilance continue pendant 48 heures en milieu hospitafier adapté.

Compte tenu de ia longue demi-vie de I'amiodarone, une surveillance appropriee doit également étre
eflectuée chegz les patients qui ont arrété 'amiodarone au cours des derniers mais el qui doivent débuter
un traitement par Daclatasvir en association avec sofosbuvir,

Tous les patients traftés par Daclatasvir et sofosbuvir ef recevant de I'amiodarone avee ou sans autres

médicaments bradycardi doivent égal Blre avertis des symptOmes de bradycardie et de
troubles de la conduction, et ils doivent ére informés de la de fter un médecin en
urgence s'ils ressentent ces sympltimes.
Activité spécifique & chaque génolype

S'agissant des protocoles Ihérapeutiques recommandés pour les différents génotypes du VHC, voir
la lubrlm;e 4.2. S'agissant de |'activité virologique et clinique spécifique 2 chaque génatype, voir la
fubtique 5.1.

Les données di 4 l'appul du traf de I'infection de genotype 2 par le daclatasvir et le
sofosbuvir sont imitées.

Les donndes issues de I'étude ALLY-3 (AI444218) plaident pour un traltement par le daclatasvir + le
sofosbuvir d'une durée de 12 semaines chez les patients vierges de traitement ou déjd traltés
précédemment présentant une infection de génotype 3 sans cirrhose. Les tauy de réponse virologique
prolongée (RVP) observés chez les patients atteints de cirrhose ont été plus faibles (voir rubrique 5.1).
Les données issues des programmes d'usage compassionnel, compranant des patients présentant une
infection de génotype 3 et une clrrhose, plaident pour I'utiisation de daciatasvir + sofosbuyic pendant
24 semaines chez ces patients. La pertinence de V'ajout de ribavidne 4 ce protocale thé que n'est
pas clairement élablie (voir rubrique 5.1).,

Les donnees chiniques étayant ['utiisation de daclatasvir el de sofosbuvir chez les patients Infectés

par un VHC de génotype 4 ou 6 sont limitées. Aucune donnée clinique n'est disponible concernant les

patients infectés par le génotype 5 (voir rubrique 5.1).

Patients présentant une alleinle hépatique avee un score Child-Pugh € s

La sécurité et I'efficacité du daclatasvir pour le traitement de I'infection par le VHG chez les pati
une atteinte hépatique avec un score Child-Pugh C ant é16 établles dans le cadre de ['élude
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clinique ALLY-1 (Al444215 ; daclatasvir + sofosbuvir + ribavirine pendant 12 semaines) ; cependant,

les taux de RVP ont #te plus faibles que chez les patients ayant un score Child-Pugh A et B. Par
quent, un tralt a base de daclatasvir + sofosbuvir +/- ribavirine pendant

24 semaines est propose chez les patients ayant un score Child-Pugh G (voir rubriques 4.2 et 5.1), De

Ia ribavirine peut étre ajoutée en fonclion de I'évaluation clinigue de chague patient.

Retraitement avec daclalasvir

Lefficacité de Daclatasvir chez les patients ayant déjd été exposés 4 un inhiblteur de NS54 lors d'un

traitement antérieur n'a pas &1 encore étable,

Exig latives d la g el la contraceplion

Daclatasvir ne doit pas etre wlilsé pendant la grossesse ou chez les femmes en Age de procréer

n'utlisant pas de contraception, Lutilisation d'une méthode de contraception hautement efficace doit

#tre maintenue pendant § semaines aprés 1a fin de tratement par Daclatasvir (voir rubrique 4.6).

Lorsque Daclatasvir est utilisé en association avec la ribavirine, les contre-indications et mises en

garde de ce médicament sont app Des effels tératogénes et/ou embryocides significatifs ont

eté démontrés dans toutes les espéces ani Xp 4 la nbavirine ; par conséquent, toutes

les précautions dolvent 8tre prises pour éviter foute grossesse chez les patientes et les partenaires

feminines de patients (voir le Résumé des Caractéristiques du Produit de la ribaviring).

Co-infection & VHC/VHB (virus de I'hépatite B)

La sécurité et lefficacité de Daclatasvir dans le traltement de I'infection & VHG chez les patients co-

Infectés par le VHE n'ont pas éé étudides,

Interactions avec les

La co-administration de Daclatasvir avec d'autres médicaments peut modifier la concentration de

ces demiers ef d'autres médicaments peuvent altérer la concentration du daclatasvic Se référer 4 la

rubrique 4.3 pour la liste des médicaments contre-indiqués qui peuvent entrainer une perte potentiefle de

I'effet thérapeutique de Daclatasvir. Se rétérer 4 I rubrique 4.5 pour les interactions médicamenteuses

connues el autres interactions potentieliement significatives.

Population pédiatrique

Daclatasvir n'est pas recommandé chez les entants et adolescents 4gés de moins de 18 ans, car Ia

securité et I'efficacité de Daclatasvir n'ont pas é1é établies dans cette population.

Informations impart t certai Is de Daclatasvir

Daclatasvir contient du lactose. Il ne doit pas étre utilisé chez les patients présentant une intolérance au
galactose, un déficit en lactase de Lapp ou un syndrome de malabsorption du glucose ou du galactose
(maladies héréditaires rares).

4.5 Interactions avec d'autres médicaments et autres formes d'Interactions

Traitements concomifanis contre-indiqués (voir rubrigue 4.3)

Daclatasvir es! contre-indiqué en association avec des médi Inducteurs puk du CYP3A4

et de la P-gp, comme par exemple, la phénytoine, la carbamazépine, le phénobarbital, la rifampicine,

la rifabutine, la rifapentine, la dexaméthasone & usage systémique, et le millepertuis (Hypericum

pnegmrwn}. qui peuvent étre 2 l'origine d'une diminution de I'exposition et d'une perte d'efficacité de
aclatasvir.

Inferactions potentielies avec d’autres médicaments

Le daclatasvir est un substrat du CYP3A4, de la P-gp et des transportewrs de catlons organiques (0GT)

1. Les inducteurs pulssants ou modérés du CYP3A4 et de la P-gp sont susceptibles de diminuer les

plasmatiques et ['effet thérapeutique de daclatasvir, La co-administration avec des ind i

du CYP3A4 et de la P-gp est contre-indiquée alors qu'une adaptation posologique de Daclatasir est

recommandée quand il est co-administré avec des inducteurs modérés du CYP3A4 el de la P-gp

(volr Tableau 4). Les inhiblews pulssants du CYP3A4 peuvent aug les taux pl iques de

daclatasvir. Une adaptation posologique de Daclatasvir est recommandée quand Il est co-administré

avec des inhibiteurs puissants du CYP3A4 (voir Tableau 4). Il est probable que la co-administration

ave des médicaments inhibant I'activité de la P-gp ou des OCT1 at un effet limité sur I'exposition au

daciataswir.

Le daclatasvir est un inhibiteur d ta P-gp, des polypeptides transporteurs d'anions organiques (0ATP)

181, des OCT1 ef de la protéine de résistance du cancer du sein (BCAP). 'administration de Daclatasvir

peut augmenter 'exposition systémique aux médicaments qui son! des substrals des P-gp, DATP

181, OCT1 ou BCRP ce qui peut augmenter ou prolanger leurs effets thérapeutiques et leurs effets

Indésirabl sont né 8l le médi a un index th ique étrolt (voir

. Des
Tableau 4).

Daclatasvir est un trés faible inductewr du CYP3A4 et indult une diminution de 13% de I'exposition
au midazoiam. Cependant, s'agissant d'un effet limite, une adaptation posologique des substrats du

CYP3A4 de fagon n'est pas

Pour plus d'informations sur les interactions médi des médi co-admini i
convient de consulter les Résumés des Caractéristiques du Prodult respectifs.

Tableau des interactions

Le Tableau 4 présente des informations issues des études d'interactions médicamenteuses relatives &
daclatasvir, incluant des recommandations cliniques pour des interactions médicamenteuses établiss
ou potentieliement significatives. Laugmentation cliniquement significative de la concentration est
indiquée par le symbola « 1 », la diminution clniquement significative par le symbole » | », 'absence
de modification significative par le symbole « «— », Les rapports de moyennes géomeétriques, si
ces données sont disponibles, sont présentés avec leurs intervalles de confiance (IC) & 90 % entre
parenthéses. Les études présentées dans le Tableau 4 ont été menées chez des volontaires sains
adultes, sauf mention contraire. Le tableau n'est pas exhaustit.

Tableau 4 : Interactions avec les autres médicaments et recommandations posologiques

Médicaments par  classes | Inleraction Recommandations concernant

thérapeutiques Ia co-administration

ANTIVIRAUX, VHC

Inhibiteur nucléotidique de ia

Solosbuvir 400 mg once dally | «s Daclatasvir Aucune adaptation posologique

(daclatasvir 60 my once daily) de Daclatasvir ou du sofosbuvir
ASC :0,95 (0,82, 1,10) n'est nécessalre.

Study conducted in patients | Crw : 0,88 (0,78, 0,99)
with chronic HCV infection Coe 10,91 (0,71, 1.18)

«» G5-331007**

ASC : 1,0 (0,95, 1,08)
Crea 2 0,8 (0,77, 0,80)
Cre: 1,4 (1,35, 1,53)

* La comparaison par rapport
au daclatasvir a élé etfectue
4 re de référence historique
(données de 3 études sur
I'administration de daclatasvir
60 mg une fois par jour en
association au peg-imerféron
alta et a la ribavirine).

** G5-331007 est le métabolte
circulant majeur de la pro-
drogue du sofosbuvir.

Inhibiteurs de proidase

Bocepravir Interaction non étudide. La dase de Daclatasvir doit étre
réduite & 30 mg une fois par
Privisibi is 0 four en cas de co-administration
ltibon do CVPAAS p:;ur: avec s bocéprévir ou 'auties
bocéprévir ; inhibleurs  puissants  du

T Daclatasvir CyPaad,
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Simeprevir 150 mg une lols
par jour
(daclatasvir 60 mg ume fois
par jour)

1 Daclatasvir

ASC 1,96 (1,84,2,10)
Craa: 1,50 (1,39, 1,62)
Cre 1 2,68 (2,42, 2,98)

T Siméprevic

ASC 11,44 (1,32, 1,56)
Cou 11,39 (1,27,1,52)
Cen: 1,49 (1,33, 1,67)

Aucune adaptation posclogique
de Daclatasvir ou du siméprévir
n'est nécessaire.

Telaprévir 500 mp toutes les
12h

(dactatasvir 20 mg une fois
par jour)

Teélaprévir 750 mg toutes les
L]

(daclatasvir 20 mg une fois
par jour)

T Daclatasvir
AUC: 2.32 (2.06, 2.62)
et 1.45 (1,28, 1.56)

+ Telaprevir
AUC: 0.94 (0.84, 1.04)
Craa: 1.01 (0.8, 1.14)

T Daclatasvir
AUC: 2.15 (1.87, 2.48)
Ceau 1.22 (1.04, 1.44)

«» Telaprevir
AUC: 0.99 (0.95, 1.03)
Cru 1.02 (0,95, 1.09)

CYP3A4 inhibition by telap

La dose de Daclatasvir dolt étre
rédulte @ 30 mg une fois par
Jour en cas de co-administration
avec le télaprevir ou d'audres
inhibiteurs  puissants  du
CYP3A4.

Autres antiviraux VHC

Peg-interiéron alfa 180 pg une
fois par semaine el ribavirine
1000 mg ou 1200 mg/our en
deux prises

(daclatasvir 60 mg une fois
par jour)

Etude menée chez des patients
atteints d'népatite C chronique

++ Daclatasvir
ASC : ear
Com i 3%

Crint 30

«» Peg-intertéron atta
Con: 4ae

++ Ribaviring

ASC: 0,94 (0,80, 1,11)
Com s 0,94 (0,79, 1,11)
Crw: 0,98 (0,82, 1,17

* les paramétres PK du
daclatasvir  administrd  en
association au peg-intertéron
alfa et 4 la ribavirine dans cette
gtude ont été similaires & ceux
observés dans une étude dans
laquelle des sujets infectés par
le VHC ont requ du daclatasvir
en monothérapie pendant 14
jours. Les concentrations PK
minimales du  peg-interféron
alfa chez les patients ayant
requ du peg-interféron alfa, de
la ribavirine et du daclatasvir
ont été comparables & celles
observées chez les palients
ayant requ du peg-interféron
alla, de la ribavinne et un

placebo.

Aucune adaptation posologique
de Daclatasvlir, du peg-
Interféron alfa ou de Ia ribavirine
n'est nécessaire.

ANTIVIRAUX, VIH ou VHB

Inhibiteurs de la protéase

Atazanavir 300 mg/ritonavir
100 mg une tois par jour
(daclatasvir 20 mg une fols
par jour)

T Daclatasvir
ASC*:210(1,95,2.26)
Cra® : 1,35 (1,24, 1,47)
Coa®: 3,65(3,25,4,11)
Inhibition du CYP3A4 par le
ritonavir

* Les résultats sont normalises
pour une dose de 60 mp,

Atazanavir/cobicistat

Interaction non étudiée,

Prévisible en ralson d'une
inhibition du CYP3A4 par

La dose de Daclatasvir doit &tre
redulte @ 30 mg une fois par
jour en cas de co-administration
avec I"atazanavir/ritonavir,
alazanavir/cobicistat ou
d'autres inhibleurs puissants
du GYP3A4.

atazanaviricobicistat ;

T Daclatasvir
Darunavir 800 mg/ritonavir +» Daclatasvir Aucune adaptation posologique
100 mg une fols par jour ASC:1,41(1,32,1,50) de Daclatasvir 60 mg une fois

(daclatasvir 30 mg une fois
par jour)

Cour 0,77 (0,70, 0,85

par  Jour, darunavir/ritonavir
(800/100 myg une fois par jour
ou B0O/100 mg deux fois par

+» Darunavir four) ou darunavir/cobicistat
ASC:0,90(0,73,1.11) nest nécessaire,
Crua 2 0,97 (0,80, 1,17)
G : 0,98 (0,67, 1,44)
Darunavir/cobicistat Interaction non étudiée.
Prévisible :
+» Daclatasvir
Lopinavir 400 mg/ritonavir | «» Daclatasvir Aucune adaptation posologique

100 my deux fois par jour
(daclatasvir 30 mg, une lois
par jour)

ASC:1,15(1,07,1,24)
Cows 0,67 (061, 0,74)

++ Lopinavir

ASC:1,15(0,77,1,72)
G 1 1,22 (1,06, 1,41)
Crin 1,54 (0,46, 5,07)

* I'etfet de 60 mg de daclatasvir
sur e lopinavir peut etre plus
Eleve.

de Daclatasvir 60 mg une fois
par jour ou lopinavir/ritonavir
n'est nécessalre.

de Ia transcriptase inverse (INTI)

Fumarate  de  ténolovir
disoproxil 300 mg une fols
par jour
(daciatasvir 60 mg une fois
par four)

«» Daclatasvir

ASC:1,10(1,01,1,21)
Cws : 1,06 (0,98, 1,15)
G 1,15 (1,02, 1,30)

Aucune adaplation posologique

de Daclatasvir ou du ténofovir-|

n'est nécessaire.
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«» Ténofavir

ASC : 1,10 (1,05, 1,15)
Cra 1 0,95 (0,89, 1,02)
Cran 1,17 (1,10,1,24)

Lamivudine Interaction non étudiée, Aucune adaptation posologique
Zidovudine de Daclatasvir ou d'un INTI n'est
Emricitablne Previsible : nécessalre.

Abacavir +» Daclatasvir

Didanosine « INTI

Stavuding

Inhibiteurs non nuciéosidigues de a transcriptase inverse (INNTY)

Elavirenz 600 mg une lois par
Jour

(daciatasvir 60 ma une fois par
Jour/120 mg une fois par jour)

+ Daclatasvir

ASC* : 0,68 (0,60, 0,78)
Cra® : 0,83 (0,76, 0,92)
Con™ 0,41 (0,34, 0,50)

induction du CYP3A4 par
I'efavirenz

* Les résultats sont normalisés
pour une dose de 60 mg.

La dose de Daclatasvir dodl étre
augmentée 3 80 mg une fois par
jour en cas de co-administration
avec I'dlavirenz,

Etravirine Interaction non étudide. Du fait du manque de données,

Névirapine la  co-administration  de
Prévisible en raison 'ume | D2CIatasvir avec  |'étravirine
induction du CYP3A4 par ou la névirapine n'est pas
I'étravirine ou la névirapine - | recommandée.
 Daclatasvir

Rilpivirine Interaction non étudiée. Aucune adaptation posalogique

de Daclatasvir ou de la rilpivirine

Prévisibie * n'est nécessaire,
« Daclatasvir
3 Rilpivirine

Inhibiteurs d'intégrase

Dolutégravir 50 mg une fols | «» Daclatasvir Aucune adaptation posologique

par jour
(daciatasvir 60 mg une fois
par jour)

ASC: 0,98 (0,83, 1,15)
Cru: 1,03 (0,84, 1,25)
Cew: 1,06 (0,88, 1,29)

* Dolutégravir

ASC: 1,33 (1,11, 1,59)
Cos 1,29 (1,07, 157)
Co: 1,45 (1,25, 1,68)

Linhibition de la P-gp et de la
BCRP par daclatasvir

de  Daclatasvicr ou de
dolutégravir n'est nécessaire.

Raltégravir Interaction non étudide. Aucune adaptation posologique
de Daclatasvir ou de rahégravir
Prévisible - n'est nécessaire,
+» Daclatasvir
o Raltkoras
Elvitégravir, cobicistal, | Interaction non étudiée pour le | La dose de Daclatasvir doit dtre
emiricitabine, lumarale de | comprimé en association fixe. | réduite 4 30 mg une fois par
tenolovir disoproxil Jour en cas de co-administration
Prévisible en raison g'une | 3vec le cobicistal ou d'autres
inhibition du CYP3A4 par je | INhibiteurs  puissants  du
cobicistat : CYP3A4.
T Daclatasvir
Inhibiteur de fusion
Enluvirtide Interaction non étudiée, Aucung adaptation posologique
de  Daclatasvir ou de
Prévisitile * I'enfuvirtide n'est nécessaire.
++ Daclatasvir
= Enfuvirtide
Antagoniste du réceptewr CCRS
Maraviroc Interaction non étudiée. Aucune adaplation posologique
de Daclatasvir ou du maraviroc
Prévisible : n'est nécessaire.
+» Daclatagvir
+» Maraviroc
ANTI-ACIDES
dntag des recapteurs hi ques H2
Famolidine 40 mg dose unique | «» Daclatasvir Aucune adaptation posclogique

(daclatasvir 60 mg dose
unique)

ASC : 0,82 (0,70, 0,95)
Crur: 0,56 (0,46, 0,67)
€ : 0,89 (0,75, 1,06)

Augmentation du pH gastrique

de Daclatasvir n'est nécessaire,

Inhibiteurs de la pompe 4 protons

Oméprazole 40 mg une fols | «» Daclatasvir Aucune adaptation posologique

par jour ASC ;0,84 (0,73, 0.96) de Daclatasvir n'est nécessaire.

(daclatasvir 60 mg dose | .., : 0,64 (054, 0.77)

unigue) e 1 0,92 (0,80, 1,05)
Augmentation du pH gastrique

ANTI-BACTERIENS

Clarithromycine Interaction non étudiée. La dose de Daclatasvir doit étre

Télithromycine réduite 4 30 mg une fois par
Prévisible en  raison e | 10Ur quand il est co-administré
Vinhibition du CYP3A4 par | aVEC R :hrihmnwdnel i
Pantibactérien - Shromycioe o oindres

= iteurs  puissants du | #

T Daclatasyir CYPIAL, ]

Erythromycine Interaction non étudide, Ladministration de Daclatasvir

avec de ['érythromycine peut|

Prévisible en  raison  ge | CONdUite & une augmentation |
I'inhibition du CYP3A4 par | 988 concentrations-— du’
I'antibactérien : daclatasvic La prudence est
* Daclatasvir foe) N

Azithromycine Interaction nan étudiée. Aucune adaptation
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Ciprofioxacine posoiogigue de  Daclatasvir,
Prévisibie : ou de I'azithromycine ou de la
5 Dal:la‘ta.svir ciprofloxacine n'est nécessaire.
“ Azithromycine o
~

ANTICOAGULANTS

Dabigatran elexilate

Interaction non étudiée,

Prévisible en saison d'une
inhibition de la Pgp par le
daciatasvin

Une surveillance de la tolérance
esl recommandée en cas
d'initiation d'un traitement par
Daclatasvir chez les patients
recevant  du  dabigatran
Elexilate ou d'autres substrats

T Dabigatran étedate intestinaux de la P-gp qui ont un
Index thérapeutique étroit.
Warlarine Interaction non éludige. Aucun adaptation posologigue
de Daclatasvir ou de la
Prévisible * warlarine n'est nécessaire.
+» Daclatasvir
+ Wartarine
ANTICONVULSANTS
Carbamazépine Interaction non étudide, La Co-administration
Oxcarbazépine de Daclatasvir avec
Phénobarbital Prévisible en raison d'une :,‘m barkging m'mﬂ*‘%
Phéaytoine w&m:”mwpw pr phénobarbital, l'aphényloha ou
1 Daclatasvir ) d'autres inducteurs pulssants
du CYP3A4 est contre-indiquée
(volr rubrique 4.3).
ANTIDEPRESSEURS
Inhibit sélectifs de fa de
Escitalopram 10 mg une fois | «» Daclatasvir Aucune adaptation posologique
par jour ASC:1,12(1,01,1,26) de  Daclatasvic ou de
(daclatasvir 60 mg une fois | C...:1,14 (0,98, 1,32) I'escitalopram n'est nécessaire.
parfour) Con £ 1,23 (1,08, 1,38)
++Escitalopram
ASG : 1,05 (1.02, 1,08)
Coma : 1,00 (0,92, 1,08)
Cown 1 1,10 (1,04, 1,16)
ANTIFONGIQUES
Kétoconazole 400 mg une fois | T Daclatasvir La dose de Daclatasvir doit étre
par jour ASC 3,00 (2,62, 3,44) diminuée & 30 mg une fois par
(daclatasvir 10 mg  dose | C,.,: 1,57 (1,31, 1,88) four en cas de co-administration

unique)

Inhibition du CYP3A4 par le
kétoconazole

avec e kétoconazole ou
d'autres inhibeurs pulssants
du CYP3A4,

Itraconazole Interaction non étudide,

Posaconazole

Voriconazole Prévisible en raison d'une
inhibition ou CYPIA4  par
l'antifongique
 Daclatasvir

Fluconazole Interaction non étudiée. Des augmentations modérées

des concentrations de

Prévisible en raison ' daclatasvir  sont aftendues,
inioton, ds VP l;: mals aucune adaplation
I'antifongique : posologique de Daclatasvir ou
+ Daclatasvir du fluconazole n'est nécessaire.
+ Fluconazole

ANTIMYCOBACTERIENS

Ritampicine 600 mg une lois |  Daciatasvir La  co-administration  de

par Jour

(daclatasvir 60 mg dose
unique)

ASC : 0,21 (0,19, 0,23)
Cras : 0,44 (0,40, 048)
Induction du CYPIA4 par |a

Daclatasvir avec la riftampicine,
ta rifabutine, la rifapenting ou
d'autres inducteurs puissants
du CYP3A4 est contre-indiquée

{voir rubrique 4.3).
Ritabutine Interaction non étudise,
Ritapentine
Prévisible en raison d'une
induction du CYP3Ad  par
lantimycobacténan :
+ Daclatasvir
CARDIOVASCULAR AGENTS
Antiarchythmics
Digoxine 0,125 mg une fois | T Digoxine La digoxine doit ftre uliliste

par jour
(daclatasvir 60 mg une fois
par jour)

ASC : 1,27 {1,20,1,34)
Comu 1 1,65 (1,52, 1,80)
Come 21,18 (1,09, 1,28)

Inhibition de la P-gp par e
daclataswir

avec précaution en cas de co-
administration avec Daclatasvir
Il convient de prescrire
initialement la plus faible dose
de digoxine. Les concentrations
sériques de digoxne dolvent
Blre surveillées et utilisées
pour adapter la posologie de
la digoxine afin d'oblenir I'sffet
clinique souhaité.

Amiodarone

Interaction non étudiée.

Nutiiser que s aucun
trailement  aRematt  n'est
disponible. Une surveillance
étroite est recommandée en
cas de co-administration de ce
médicament et de Daclatasvir
en association avec sofosbuvir
{voir rubriques 4.4 et 4.8).

Inhibiteurs des canaux calciques

Diltiazem
Nilédipine
Amiodipine

Interaction non étudige,

Prévisible en raison  d'une

inhibition  du  CYP3A4 par|?

Finhibiteur calcique
1D

Ladministration de Daclatasvir

avec fun de ces inhibiteurs |

calciques  pedt  conduire
une augmentation des
concentrations de daclatasvir, |
La prudence es! recommandée.
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Vérapamil Interaction non étudiee, Ladministration de Daclatasvir
avec le vérapamil peut conduire

Prévisible en mison d'une | Une augmentation des
inhibition du CYP3A4 et da [z | CONcentrations de daclatasvir
Pogp par e vérapamil : La prudence est recommandé.
T Daclatasvir

CORTICOSTEROIDES

Dexaméthasone &  usage | Interaction non étudide, La co-administration

systémique de  Daclatasvir avec Ia
Prévisible en raison 'une | dXamethasone 3 usage
induction du CYP3Ad par f | SYStémique  ou  dautres
dexaméthasans - inducteurs  puissants  du
1 Daclatasyir CYP3A4 est contre-indiquée

{wolr rubrique 4 3),

PRODUITS DE PHYTOTHERAPIE

Millepertul (Hyperic non étudide. La  co-administraion  de

pertoratum) Daclatasvir avec le millepertuis
Prévisi Y ou  dadres  inducteurs
indction dy OvpoAd por e |pulssants 0u CYPIAG oo
millepertuis : confre-indiqués  (voir rubrique
4 Daclatasvir 42

CONTRACEPTIFS HORMONAUX

Ethinyloestradiol 35 pg | «» Ethinyloestradiol Un contraceptit oral contenan!

une lois par jour pendant
21 Jours + norgestimate
0,180/0,215/0,250 mp une
lois par Jour pendanl 7/7/7
Jours

(daclatasvir 60 mg une fois
par jour)

ASC 11,01 (0,95,1,07)
Crea 1,11 (1.02,1,20)

+» Norelgestromine
ASC:1,12(1,06,1,17)
Coar : 1,06 (0,99, 1,14)

+» Norgestrel
ASC ;1,12 (1,02,1,23)
Cras 2 1,07 (0,99, 1,16)

35 pg déthinyloestradiol et
018002150250 mg de
norgestimate est recommandé
avec Daclatasvir. Les autres
contraceptifs oraux n'ont pas
été étudiés.

IMMUNOSUPPRESSEURS

Ciclosporine 400 mg dose
unique
(daclatasvir 60 mg une fois
par jour)

«# Daclatasvir

ASC : 1,40 (1,29, 1,53)
Coa 2 1,04 (0,94, 1,15)
Con 21,56 (141,1,71)

«+ Ciclosporine
ASC:1,03(0,97,1,09)
Crer : 0,96 (0.91,1,02)

Tacrolimus § mg dose unique
(daclatasvir 60 mg une fois
par jour)

«» Daclatasvir

ASC :1,05(1,03,1,07)
G 1 1,07 (1,02, 1,12)
Cmin : 1,10 (1,03,1,19)

<& Tacrolimus
ASC : 1,00 (0,88, 1,13)
Gt 1,05 (0,80, 1,23)

Quand Daclatasvir est co-
administré avec la ciclosparine,
e tacrolimus, le sirolimus ou ke
mycophénolate molétl, aucune
adaptation  posologique de
I'un de ces médicaments n'est
NEcessaire.

Slrolimus Interaction non étudi¢e.
Mycophénolate motétil
Prévisibie ;
+» Daclatasvir
HI il
MEDICAMENTS HYPOLIPEMIANTS
Inhibit de I'HMG-CoA
Rosuvastatine 10 mg dose | T Rosuvastatine Des précautions sont
unique ASC : 1,58 (1,44, 1.74) nécessaires en cas de co-
(daclatasvit 60 mg une f0is | G, : 2,04 (1,83, 2,26) administration de Daclatasvir

par jour)

et de rosuvastating ou d"autres
substrats de I'OATP 1B1 ou de
BCRP

Inhibition de I'OATP 181 et de la la BCRP

BCRP par le daclatasvir
Alorvastaline Interaction non étudige.
Fluvastatine
Simvastatine Prévisible en raison d'une
Pitavastatine inhibition de I'OATP1B1 etiou
Pravastatine de la BORP par daciatasvir :
T de la concentration de la
statine
ANALGESIQUES NARCOTIQUES
Buprénorphine/naloxone, 8,2 | «» Daclatasvir Aucune adaptation posologique
mQ & 24/6 mg une fols par jour | ASG : «»* de Daclatasvir ocu de la
en dose Individuelie* Corwr : 63° buprenorphine n'est nécessaira.
(60 my de daclatasvir une fols G tds®
par jour) '
* evaluée chez des adultes «» Buprénorphine

présentant une dépendance
aux  oploides recevant un
traitement d'entretien stable par
buprénorphine/nalaxane,

ASC: 1,31 (1,15, 1.48)
Crea s 1,30 (1,03, 1,64)
Cme 11,20 (1,15, 1,48)

+ Norbuprénorphine

ASC : 1,62 (1,33, 1,96)
Cru : 1,65 (1,38, 1,99)
Cow : 1,46 (1,16, 1,83)

* Par rapport aux données
historiques.

Méthadone,  40-120 mg
une folx par jour en dose
Individuelie*

(60 mg de daclatasvir une fois
par jour)

* évaluée chez des adultes
présentant une dépendance
A  opioides recevanl un
Iraitement d'entretien stable par
la méthadone

++ Daclatasvir
ASC: e~
Crunt 45

Crar: 42

«» R-méthadone

ASC 11,08 (0,94, 1,24)
Crea 1 1,07 (0,97, 1,18)
Coir : 1,08 (0,93, 1.26)

* Par rapporl aux donnges
histoniques.

Aucune adaptation posologique
de Daclatasvir ou de la
méthadone n'est nécessaire.

SEDATIFS

Benzodiazépines
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Midazolam S mg dose unlque | «» Midazolam Aucune adapiation posologique
(daciatasvir 60 mg une fois | ASC : 0,87 (0,83, 0,92) :u orgﬁn::;:n des au:es
T jour - Enzodiaz 5 o 85
par jour) Cra £ 0,95 (0,88, 1,04) B v e
Triazolam Interaction non étudiée, nécessaife en cas de co-
Alprazolam administration avec Daclatasvir
FPrévisitle :
«» Triazolam
«» Alprazolam

Aucun effat pharmacocinétique cliniquement significatif n'est attendu lors de la co-administration du
daclatasvir avec I'un des médi suivants : Inhibitewrs de la PDE-5, médicaments de la classe des
Iinhibiteurs de I'Enzyme de Conversion (IEC) de I'Anglotensine (ie. énalapril), médicaments de la classe
des antagonistes des récepteurs de I'angiotensine Il (... losartan, besartan, oimésartan, candésartan,

valsartan), di p flécainide, inidine ou antiacides.

Population pédiatrique

Les études d'interaction ont été menées uniquement chez les adultes.

4.6 Ferlilite, grossesse el allaitement

Grossesse

I n'existe pas de donnédes sur I'utilisation de daclatasvir chez la femme enceinte,

Les études sur le daclatasvir affoctueés chez I'animal ont mis en évidence des effets embryotoxques et
teratogénes (voir rubrique 5.3). Le risque potentiel chez I'Homme n'est pas connu.

Daclatasvir ne devrait pas étre wtilisé pendant la grossesse ou chez les femmes en 4ge de procréer
n'ulilisant pas de contraception (voir rubrique 4.4), Lutiisation d'une contraception hautement etlicace
doit éire poursuivie pendant 5 semaines aprés 1a fin de traltement par Daclatasvic {voir rubrique 4.5).
Daclatasvir étant utilisé en association avec d'autres médi , Ies contre-indications el mises en
garde de ces autres médicaments sont applicables.

Pour des recommandations plus détaillées concemant la grossesse et la contraception, consulter les
Reésumeés des Caractéristiques du Produit respectits de la ribavirine et du peg-intertéron aifa.
Allafement

On ignore si le daclalasvir est excrété dans Je lait maternel. Les données pharmacocinétiques &t
loxicologiques disponibles chez I'animal ont mis en évidence I'excrétion de daciatasvir ou de ses
meétabolites dans le kil (voir rubrique 5.3), Un risque pour le nouveau né/nourrisson ne peut &tre excly.
Il sera demandé aux méres de ne pas allafter si elles prennent Daclatasvir

Fertilite

Il n'existe pas de données relatives a 'effet du dackatasvir sur Ia fertiité chez Homme.

Chez les rats, aucun effet sur I'accouplement ou la fertilité n'a &1é obiservé (voir rubrique 5.3).

4.7 EMtels sur I'aptitude & condulre des véhicules et & uliliser des machines

Des sensations vertigineuses ont été décrites lors d'un traitement par Daclatasvir en association au
sofosbuvir, et des sensations vertigineuses, troubles de I'attention, vision trouble et baisse de l'acule
visuelle ont été décrits pendant le trait par Daclatasvir en iation au peg-interféron alfa et &
la ribavirine,

4.8 Effels Indésirables

Résumeé du profil de sécurite

Le profil de securité global du dactatasvir repose sur les données de 2215 patients atteints d'infection &
VHC chronique, ayant recu un traitement par Daclatasvir une fois par jour en association au sofosbuir
avec ou sans ribavirine (n = 679, données poolées) ou en association au peg-interféron alfa et 4 la
ribavirine (n = 1536, données poolées), issues de 14 études cliniques au tofal.

Dacls iren iation avec le

Les effets indésirables signalés le plus fréquemment ont &é la fatigue, les céphalées et les nausées.
Des effets indésirables de grade 3 ont &1 signalés chez moins de 1 % des patients et aucun patient
f'a connu d'effet indésirable de grade 4. Quatre patients ont arété le traitement par Ie daclatasvir en
raison d'etfets Indésirables, ces effets ayant é1¢ considérés comme lés au traitement de |'étude dans
Un cas uniquement,

Dacls &n auv pag-ir allaetdla
Les effets indésirables les plus liéquemment rapportés ont &6 les suivants : fatigue, céphalée, prurk,
anémie, syndrome pseudo-grippal, nausées, insomnie, neutropénis, asthénis, rash, appétit diminué,
sécheresse cutanée, alopécie, pyréxie, myalgie, iritabiite, toux, diarrhée, dyspnée et arthralgie. Les
effels indési les plus frég rapportes ayan une sévénité d'au moins de Grade 3 (fréquence
Supérieure ou égale 2 1 %) ont é1¢ la neutropénie, I'anémie, la lymphopénie et fa thromb ylopénie. Le
profil de sécurité du daclatasvir en association au peg-interféron alfa et & la ribavirine Etait similaire &
celul observé avec le peg-intertéron alfa et fa ribaviring seuls, y compris pour les patlents avec cirrhose.
Tableau récapiulatil des elfels indésirabh

Les effets Indésirables présentés dans le Tableau 5 sont classés par schéma thérapeutique, systéme-
organe et par fréquence : trés fréquent (= 1/10), fréquent (= 1/100 4 < 1/10), peu fréquent (=11
000 & < 1/100), rare (= 1/10 000 4 < 1/1 000) et frés rare (< 1/10 000), Dans chaque groupe da
fré les effets L sont p par ordre de gravité décroissante,

Tableau 5 : Eflets indésirables dans les études cliniques

Classe de systémes d'organes | Effets indésirables

Fréquence Daciatasvi f ir + | D ‘
ribaviring N=273
N=850

Alfections hématologiques et du systéme lymphatique

trés fréquent | anémie [

Troubles du métabolisme et de la nutrition

tréquent | appetit diminue |

Alfections pychiatriques

réquent  insomne, irrtabiiits [ insomnie

Allections du systéme nerveux

Irés fréquent céphalée céphalée

Iréquent sensations vertigineuses, | sensations verligineuses,
migraing migraine

Atlections vasculaires

fréquent [ bouttées de chalewr |

Alleclions respiraloires, thoraciques et médiastinales

fréquent | dyspnée, dyspnée  d'effort, I
toux, congestion nasale

Affections gastro-intestinales

Irés fréquent nausée

fréquent diarrhée, vomissement, | nausée, diarrhée,  douleur
douleur . reflux | abdomi

gastro-oesophagien,
constipation, bouche séche,

flatulence
Atlections de la peau et du tissu sous cutané
fréquent rash,  alopécis,  prunt, 1
sécheresse cutanée
Allections musculo squelettiiques el systémiques
fréquent | artheaigie, myaigie [ arthraigie, myaigie
Troubles généraux el anomalles au site d'administration
trés frequent | ratigue | fatigue

Anomalies biologiques
Dans des éludes g lant Dack ir au solosbuvi avec ou sans ribaviring, un patient a
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une di ' plobine de Grade 3 | ce patient était dans le groupe de traitement de
la ribavirine. Les biologiques parmi les patients traités par Daclatasvir, le peg-interféron alla
&t Ia ribavirine étaR similaires & celles des patients traités par placebo, e peg-interféron et Ia ribavirine

Description d'effets i
Arythmies cardiaques

Des cas de bradycardie sévére e de troubles de la conduction ont é1¢ observés avec Daclatasvir en
association avec sofosbuvir lors de la co-admini avec |'ami etfou d'autres medi
diminuant la frequence cardiaque (voir rubrigues 4.4 et 4.5).

Population pediatrique

La sécurité et I'efficacité de Daclatasvir chez les enfants et adolescents Sgés de moins de 18 ans n'ont
pas encore gl etablies. Aucune donnee n'est disponible.

Ladé ion des effets indési £5 aprés autorisation du médicament est importante. Les
professi do santg tout effet indésirable suspecté via le systéme national de déclaration.

4.9 Surdosage

Les données sur le surdosage accidentel de daclatasvir dans les études cliniques sont limitées. Dans les
Cludes cliniques de phase 1, les volontaires sains ayant recu jusqu'd 100 mg une fols par jour pendant
14 jours ou des doses uniques atteignant 200 mg n'ont présentd aucun effet indésirable inattendy.

Il n'existe aucun antidote connu en cas de surdosage par le daclatasvir. Le traitement du surdosage
du daciatasyir doit consister en 1a prise de mesures générales de soutien, incluant une surveillance
det signes vilaux, el 'observation de I'état clinique du patient. Comme le daclatasvir es! forlement
Iié aux protéines (99 %) et a un poids moléculaire > 500, la dialyse n'est pas susceptible de réduire
significalivement les concentrations plasmatiques du daclatasvir.

5. PROPRIETES PHARMACOLOGIQUES

5.1 Proprietés pharmacodynamiques

Classe pharmacothérapeutique : Antivical & action directe, Code ATC - JOSAX14

Zi Ciassiication ph logique : 7.13 - Antivis

Mamibia Classification pharmacologique : 20.2.8 - Les agents Antiviraux

Mecanisme d'action

Le daclatasvir est un inhibiteur de la protéine non structurale 5A (NS5A), une protéine multifonctionnelie
i un comp du complexe de réplication du VHC. Le daclatasvir inhibe la

réplication de I'ARN viral et 'assemblage des virions.

Activite antivirale en culture cellulaire

Le daclatasvir est un inhibiteur de la réplication du VHC de génotypes 1a et 1b dans les celiutes contenant

des réplicons, avec des valeurs de concentration efficace (diminution de 50 %, CEs) de respectivement

0,003-0,050 et 0,001-0,002 nM, en fonction du test utilisé, Les valeurs de CEw du daclatasvir dans les

systemes de réplicons élaient de 0,003-1,25 nM pour les génotypes 3a, 4a, 5a, &t 6a, et de 0,034-19 nM

pour le génatype 2a, ainsi que de 0,020 nM pour le génotype 2a (JFH-1) infectieux.

Le dacl ira des i additives 4 giques avec [interféron alfa, les inhibiteurs

de protéase de la protéine non structurale 3 (NS3) du VHC, les InhibReurs non nuctéosidiques de la

protéine non-structurale 5B (NS5B) du VHC, et les analogues nuciéosidiques de NS58 du VHC dans

les études d'association wtilisant des cellules contenant des réplicons du VHC. Aucun antagonisme de

I'activité antivirale n'a #t& observe,

Aucung activité antivirale significative n°a é1é observée contre une variété de virus 2 ARN et 4 ADN dont le

VIH, ce qui confirme que ke daclatasvir inhibe de fagon trés spécifique et sélective le VHC.

Resi: en cullure cellulai

Des substituti f une rési au daclatasvir aux virus de génotypes 1 - 4 ont ét

observées dans la région N-lerminale de 100 acides aminés de la proteine NSSA Jors de I'uiilisation

d'un systéme de réplicons sur cellules. Les substitutions L31V et Y33H associées 4 une résistance ont

£1¢ fréquemment observées dans les virus de génotype 1b, tandis que les substitutions M28T, L31V/M,

QI0EM/R el YI3C/H/N associées & une résistance ont &8 fréquemment observées dans les virus de

génotype 1a. Ces substitutions ont conféré une résistance de faible niveau (CEss < 1 M) aux virus

de génotype 1b el une résistance de niveau plus élevé aux virus de génotype 1a (CEs allant jusqu'a

350 nM). Les variantes donnant la plus grande résislance avec une substitulion unique d’acide aming,

pout les virus de génotype 2a et de génotype 3a, ont ¢16 respectivement F28S (CEx > 300 nM) et Y93H

(CEs; > 1000 nM). Dans les virus de génotype 4, des substitutions d'acides aminés en position 30 et

93 (CEse =< 16 nM) ont 1é fréquemment sélectionnées.

Résistance croisée

Les répl de VHC des substituts #es 4 une rési au if sont restés
pleinement sensibles 4 I'interféron alfa et d'autres médicaments anti-VHC ayant d'autres mécanismes
d'action, comme les de protéase NS3 et les inhibi et non ques)
de polymérase NSSB.

Elficacke ef sécurité cliniques

Lors des études clini suf le ir en avec le ou avec e p

dlpha el la ribavirine, les taux plasmatiques ¢'ARN du VHC ont été mesurés 4 I'aide du test COBAS
TagMan HCV (version 2.0), en utilisant le High Pure System, avec une limite inférieure de quantification
(L10) de 25 Ui/mL. La RVP était le principal critére d‘évaluation utiisé pour déterminer e taux de guérison
du VHC, laquelle était éablie sur la base d'un taux d'ARN du VHC inférieur 4 la LI 12 semaines aprés la
fin du traitement (RVP12) dans les études Al444040, ALLY-1 (Al444215), ALLY-2 (Al444216), ALLY-3
(Al444218), Al444042 et AI444043 et sur la base d'un tawx d'ARN du VHG indétectable 24 semaines
apres 1a fin du traitement (AVP24) dans |'étude AI444010,

Daclatasvir en association avec le solosbuvir

Uefficacité et la sécurité du daclatasvir & 60 mg une lois par jour en association avec 400 mg de
sofosbuvir une fois par jour pour le de I'inf Nigue par le VHC ont été évaludes dans
le cadre de quatre études en ouvert {AM44040, ALLY-1, ALLY-2 &t ALLY-3).

Dans I'dtude AI444040, 211 adultes infectés par un VHG de génotype 1, 2 ou 3 el non cirhotiques
ont recu du daclatasvir et du sofosbuvir, avec ou sans ribavirine. Chez les 167 patients infectés par

un VHC de génotype 1, 126 étaient naffs de tout traitement, et 41 ient un échec de trait
antériewr par inhibiteur de p (IP) p ou télaprévir). Les 44 patients infectés par un VHC
de génatype 2 (n=26) ou 3 (n=18) étaient naffs de tout La durée du était de 12

semaines pour les B2 patients infectés par un VHC de génotype 1 nalls de lout traitement, et de 24
semaines pour tous les autres patlents dans I'étude. Chez les 211 patients, 'age médian était de 54 ans
(limites : 20 4 70) ; 83 % étaient causasiens, 12 % élaient noirs/afro . 2 % étalent asiatig

el 20 % étaient hispaniques ou latino-américains. Le score moyen du FibroTest (méthode diagnostique
non invasive validée) était de 0,460 (limites : 0,03 4 0,89). La conversion du score du FibroTest au score
METAVIR carespondant suggére que 35 % de I'ensemble des patients (49 % des patients présentant un
echec de traltement antérieur par IR, 30 % des patients infectés par un VHC de génatype 2 ou 3) avalent
une fibrose hépatique de stade = F3. La plupart des patients (71 %, y compris 98 % des échecs de
traitement antérieur par IP) avalent des génotypes IL28B rs 12979860 non CC.

La RVS12 était atteinte chez 98 % des patients portewrs de VHC de génotype 1, 95 % des patients
porteurs de VHC de génotype 2 el 83% des patients avec un génotype 3 (voir Tableaux 6 et 7). La
reponse virologique était rapide (1a charge virale mesurée 4 Ja semaine 4 a montré que plus de 97 % des
patients au ) et n'était pas par le sous-type du VHC (1a/1b), le génotype
IL26B, ou I'utilisation de la ribavirine. Chez les patients nafs de lout trafterent pour lesquels la AVS a
€16 documentée 4 la fois 4 la semaine 12 el 4 la semaine 24 de sulvi, la concordance entre I3 RVS12 et
1a RVS24 était de 99,5 %, indépendamment de Ia durée du trattement,

Chez les patients naifs de fout traitement infectés par un VHC de génotype 1, la réponse observée dans
le groupe ayant regu 12 semaines de traltement était similaire 4 celle observée dans le groupe ayant regu
24 semaines de traiternent (Tableau 6).

Tableau 6 : Résullats du trailement, daclatasvir en association au solosbuvir, chez des patients
Infectés par le VHC de génotype 1 dans I'Etude Al444040

Nails de tou! traitement Echecs de lraltement anlérieur par
\élaprévir ou bocéprévir
dac Tous daclatasvir | daclatasvir Tous
* > N=126 + + N=41
solosbuvir | solosbuvir sofosbuvir | solosbuvir
N=T0 ¥ N=21 +
ribavirine ribavirine
N=56 N=20
Fin du waitement | 70 (100%) | 56 (100%) | 126 19(91%) | 19(95%) | 38 (93%)
ARN-VHC (100%)
indétectable
RVS12 {Global)* | 70 (100%) | 55 (98%)* 125 21(100%) | 20 (100%) 4
(99%)" (100%)
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Durée de| 4141 40/41 81182 = = -
traitement @ 12| (100%) (38%) (89%)

semaines

Durée de 29729 1515 44744 21 (100%) | 20(100%) 41
traitement : 24 (100%) (100%) (100%) (100%)
semaines

Score de fibrose - - 41/41 - - 20720
hépatique = F3 (100%) (100%)

*Les patlents qui ont des données manquantes 4 | semaine 12 de suivi sont considérés répondeurs si
e taux d"ARN du VHC & la visite d'aprés est disponible &t est < LIQ. Un patient nal de traitement avait
des données manquantes a la semaine 12 et 4 [2 semaine 24 de suivi

Tableau 7 : Résultats du trait en assoclation au solosbuvir, 24 semaines, chez des
patients nails de traltement et intectés par le VHC de génotype 2 ou 3
Geénotype 2 Génotype 3
daciatasvir | daclatasvir | Tous | daclatasvir | daclatasvir Tous
+ + Génotype + + Génotype
solosbuvir | solosbuvir 2 sofosbuvir | solosbuvir 3
N=17 + N=26 N=13 * N=18
ribavirine ribavirine
=9 N=5
Fin du traitement | 17 (100%) | 9 (100%) % 11(85%) | 5(100%) | 16 (89%)
ARN-VHC (100%)
indétectable
Rvs12* 17 (100%) | & (89%)* 25 11(85%) | 5(100%) | 16 (89%)
(96%)*

Score de &8 5/5
fibrose hépatique (100%) (100%)
=F3
Echec virologique
Echappement 0 0 0 1(8%) 0 1 (6%)
Virologique**
Rechute** 0 0 0 111 (9%) 0 116 (6%)

* Les patients qui ont des données manquantes & la semaine 12 de sulvi sont considérés répondeurs si
le taux 'ARN du VHC & Ia visite d'aprés est disponible et est < LIQ. Un patient de génotype 2 avalt des
données manquantes 4 la semaine 12 et 4 12 semaine 24 de suivi,

** Le patlent avec échappement virologique avalt ke critére d'échappement virologique tel que défini
dans le protocole : ARN-VHC < LIQ et détectable & |a semaine 8 de traltement. La rechute étalt détinie
comme un ARN du VHC = LIQ durant le suivi aprés un ARN du VHC < LIQ 4 Ia fin du traitement. La
rechute inciul les observations jusqu'a la semaine 24 de suivi,

Patlents atteints de cirrhose avancée et ayant regu une transplantation hépatique (ALLY-1)

Au cours de I'étude ALLY-1, le tratement par daclatasvir, sofosbuvir et ribavirine administré sur
12 semaines a 14 évalué chez 113 adultes atteints d'hépatite C chronique et présentant une cirrhose
avec un score Child-Pugh A, B ou © (n = 60) ou une infection récidivante par le VHC aprés une
transplantation hépatique (n = 53). Les patients infectés par un VHC de génotype 1,2, 3, 4, 5ou B
etaient ligibles au recrutement. Les patients ont recu 60 mg de daclatasvir une fois par jour, 400 mg
de sofosbuvir une fois par jour et de la ribavirine (dose inftiale de 600 mg) pendant 12 semaines et ont
£1¢ suivis pendant 24 semaines aprés le traitement, Les données démographiques et les principales
caractéristiques de la maladie des patients sont résumés dans le tableau 8.

Tableau 8 : données démographiques el principales caractéristiues de la maladie dans
I'étude ALLY-1

Cohorte avec cirrhose N = 60 I:nhu;t; post-transplantation hepatique
Age (anndes) - |58(19-75) 59 (22 82)
médiane (intervalle)
Origine ethnique : | 57 (95 %) 51(96%)
caucasiens
Noirs/Afro-[3(5%) 1(2%)
ameéricains
Autre 0 1(2%)
Génotype du VHC ;
1a 34 (57 %) 31 (58 %)
1b 11 {18 %) 10{19%)
2 5(8 %) ]
3 6(10%) 11 (21 %)
4 4(7%) 0
6 0 1(2%)
Stade de fibrose
FO 0 6(11%)
F1 1(2%) 10(19%)
F2 3(5%) T(13%)
F3 B(13%) 13 (25 %)
F4 48 (80 %) 16 (30 %)
Non indiqué 0 1(2%)
Classification CP ND
CPA 12 (20 %)
III:-I:a‘u 8 : données démographiques el principales caractéristiques de la maladie dans I'tlude
Cohorte avec cirrhose Cohorte post-transplantation
N =60 hépatique
H=53
CPB 32(53%)
CPC 16 (27 %)
Score MELD ND
moyenne 13.3
médiane 13,0
Q1,03 10, 16
Min., max. 8,27

ND : non déterminé

Une RVP12 a été oblenue chez 83 % (50/60) des patients de Ia cohorte avec cirrhose, avec une
différence importante entre les patients ayant un score Child-Pugh A ou B (92 % - 94 %) et ceux
ayant un score Child-Pugh C, et chez 94 % des patients de la cohorte post-transplantation hépatique
(tableau 9). Les taux de RVP ont été comparables, indépendamment de I'Age, de I'origine ethnique,
du sexe, du statut de I'aliéle IL28B ou du taux initial d'ARN du VHC. Dans a cohorte avec cirrhose,
4 patients atteints de carcinome hépatocellulaire ont regu une transplantation hépatique au bout de
1471 jour(s) de tratement ; 3 des 4 patients ont requ 12 semaines supplémentaires de traltement aprés
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la transplantation hépatique et 1 patient, traté pendant 23 [ours avant fa transplantation, n'a pas recu de
traitement suppiémentaire. Les 4 patients ont fous obtenu une RVP12,

Tableau 9 : résullals du traltement par le daclatasvir en association avec le sofosbuvir el la
Ibavirine pendant 12 chez les patients alteinls de cirrhose ou présentant une Inlection
récidivante par le VHC apres une transplantation hépatique dans I'étude ALLY-1

Cohorte avec cirrhose N = 60 | Cohorte post-lransplantation
hépatique
N=53
Fin du traitement 568/60 (87 %) 53/53 (100 %)
ARN du VHC indétectabla
RVP12 Rechute RVP12 Rechute
Totalité des patients S0/60 (83 %) |9/58"(16%) 50/53 (94 %) |3/53(6%)
Cirrhose ND ND
CPA 1M12(92%) |1/12(8%)
CPB 30/32(94%) [232(6%)
CPC 9/16 (56 %) B/14 (43 %)
Génotype 1 3745 (B2%) |7M45(16%) 39/41(97%) | 2/41(5%)
1a 2634 (77 %) |7/3321%) I031(97%) | 1/31(3%)
1b MAT(I00%) [0% 9/10 (90 %) 110 (10 %)
Génotype 2 475 (B0 %) 1/5 (20 %) - a
Génotype 3 5/6 (83 %) 1/8 (17 %) 10/11 (31 %) [ 1/11(9%)
Génotype 4 44(100%) |0% - =
Génotype & - - 1/1 (100 %) 0%
ND : non déterming

* 2 patients présentaient un taus d'ARN du VHC détectable 4 Ia fin du traitement ; 1 de ces deux patients
a obtenu une RVP

Co-Infection par le VHC et le VIH (ALLY-2)

Au cours de ['étude ALLY-2, I de daclatasvir el de sofosbuvi pendant
12 semaines a &6 évaluée chez 153 adultes atteints O'hépatite G chronique avec une co-infection par
le VIH ; 101 patients étaient vierges de traitement anti-VHC et 52 patients avaient connu un échec
thérapeutique lors du traltement anti-VHC précédent. Les patients infectés par un VHC de génotype 1,
2,3, 4,5 ou 6 étalent éigibles au recrutement, y compris cewx p une cirhose pensé
(Child-Pugh A). La dose de daclatasvir a &t ajustée en fonction du i i
Les données démographiques et les caractéristiques inftiales de la maladie des patients sont résumés
dans e tableau 10,

Tableau 10 : donnges démographiques et caractéristiques Iniliales dans I'élude ALLY-2

Profll des patients daclatasvir + solosbuvir
12 semaines
N=153

Age (années) : mediane (intervaile) 53(24-T)

Origine ethnigue : 97 (63 %)

Caucaslens

Noirs/Afro-américains 50 (33 %)

Autre B(d%)

Geénotype du VHC : 104 (68 %)

1a

1b 23(15%)

2 13(8%)

3 10(7 %)

4 3(2%)

Cirthose compensée 24 (16'%)

Traitement anti-VIH concomitant ; 70 (46 %)

A base d'IP

A base d'INNT) 40 (26 %)

Autre 41 (27 %)

Aucun 2(1%)

Globalement, une RVP12 a &té oblenue chez 97 % (148/153) des patients trailés par e daclatasvir et
le sotosbuvir pendant 12 semaines au cours de I'etude ALLY-2, Les taux de RVP onf &2 > 94 % avec
las diftérentes polythérapies antirétrovirales, y compris avec les traitements 4 base d'IP boosté, & base
d'INNTI et & base d'inhibiteur de I'intégrase (INSTI).

Les taux de RVP ont été ¢ indé du anti-ViH, de I'dge, de I'origine
ethnique, du sexe, du statut de I'aliéle IL288 ou du taux inftial "ARN du VHG. Les résultats en fonction
du regu précédi sont g dans le tableau 11.

Uélude ALLY-2 P un troisiéme groupe de de 50 patients co-infectés par
le VIH vierges de iraitement anti-VHC qui ont regu le dactatasvir el e sofosbuvir pendant 8 semaines,
Les données démographiques et les caractéristiques inftiales de ces 50 patients étaient globalement
comparables 4 celles des patients qui ont regu le trattement de I'étude sur 12 semaines. Comme indiqué
dans g tableau 11, le taux de RVP des patients traités pendant 8 semaines a é1é plus faible avec cette
duree de traitement.

Tableau 11 : résultats du Irallement par e daclatasvir en assoclation avec le solosbuvir chez les
patients co-infectés par le VHU et le VIH dans I'6lude ALLY-2

8 semaines de 12 semaines de traitement
Vierges de traitement | Vierges de traitement Déj4 traités contre
anti-VHC anti-VHC le VHC*
N = 50 N=101 N =52
Fin du traitement 50/50 (100 %) 100101 (99 %) 52/52 (100 %)
ARN du VHC indétectable
AVP12 38/50 (76 %) 98/101 (97 %) 51/52 (98 %)
Cirthose absente™* 344 (77 %) 88/90 (98 %) 34/34 (100 %)
Cirthose présente** 3/5 (60 %) B/3 (89 %) 14/15 (83 %)
Génotype 1 31741 (76 %) 80/83 (96 %) 43/44 (98 %)
1a 28/35 (80 %) 68/71 (96 %) 3233 (97 %)
1b 3/6 (50 %) 12/12 (100 %) 11/11 (100 %)
Génotype 2 5/6 (83 %) 11/11 (100 %) 2/2 (100 %)
Génotype 3 2/3 (67 %) 6/6 (100 %) 4/4 (100 %)
Génotype 4 0 1/1 (100 %) 2/2 (100 %)
Echec virologique
Détectable en fin de 0 1101 (1%) 0
traitement
Rechute 10/50 (20 %) 1100 (1 %) 1/52 (2 %)
Données post-traltement 2/50 (4°%) 11101 (1%) 0
manquantes
* Principal un trait & base d'i +/- IPNS3/4,
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** La cirhose a éte mise en évidence sur l2 base de la biopsie hépatique, d'un FibroScan > 14,6 kPa
ou d'un score FibroTest 2 0,75 et d'un ratio aspartate aminotransférase (ASAT)/plaguettes (APRI) > 2,
Chez 5 patients, le statut cirrhotiqus étail ingéterming.

VHC de génotype 3 (etude ALLY-3)
Au cowrs de I'étude ALLY-3, I'association de daclatasvir et da sofosbuvir administrés pendant
12 semaines a é1é évaluge chez 152 adultes infectés par un VHC de pénotype 3 ; 101 patients
Etaient vierges de traitement et 51 patients avalent connu un échec thérapeutique fors du traltement
antiviral precedent. L'age médian étalt de 55 ans (intervalle : 24 4 73 ans) ; 90 % des patients étaient
caucasiens, 4 % etalent noirs/afro-américains, 5 % étalent asiatiques et 16 % étaient hispaniques ou
latino-américains. La charge virale médiane était de 6,42 logy; UI/mL et 21 % des patients présentalent
une cithose compensee. La plupart des patients (61 %) présentaient des génotypes IL-288 1512979660

non-CC,

Une RVP12 a été obtenue chiez 90 % des pallents vierges de traltemant et chez B6 % des patients déja
\raités précédemment. La réponse a éte rapide {la charge virale en semaine 4 2 montré que plus de 85 %
des palients répondalent au iraltement) et n'a pas été influencee par le génotype IL28B. Les taux de
RVP12 ont été plus faibles chez les patients atteints de cirrhose (voir le tableau 12),

Tableau 12 : résultats du trallement par le daclatasvir en acgaciation avec le solosbuvir pendant
12 semaines chez les palients inlectés par un VHC de génotype 3 dans I'etude ALLY-3

Vierges de Déja traltés Total
traitement précédemment* N =152
N =101 N =51

Fin du traitement 100 (99 %) 51 (100 %) 151 (99 %)
ARN du VHC indétectabla
RVP12 91 (90 %) 44 (86 %) 135 (89 %)
Cirrhose absente** 73/75 (37 %) 32/34 (34 %) 105/109 (96 %)
Cirthose présente™* 11/19 (58 %) 913 (69 %) 20/32 (63 %)
Echec virologique
Echappement virologique 0 0 0
ARN du VHC détectable en fin 1(1%) 0 1(0.7%)
de traitemant
Rechute 9/100 (3 %) 7/51 (14 %) 16/151 (11 %)

* Principalement un trailement 4 base d'intertéron, mais 7 patients avaient été traités par sofosbuvir +
ribaviring et 2 patients avalent requ un inhibiteur de la cyclophiline,

** La cirrhose a ét¢ mise en évidence sur la base d
14 patients, d'un FibroScan > 14,6 kPa chez 11 pat

& 1a biopsie hépatique (score METAVIR Fd) chez
lents ou d'un score FibroTest 2 0,75 et d'un ratio

aspartale aminotransiérase (ASAT)/plaguettes (APRI) > 2 chez 7 patients. Chez 11 patients, le statut
cirrhotique était inconnu ou non concluant {score FibraTest > 0,48 et < 0,75 ou APRI > 1el < 2).

Usage compassionnel

Des patients atteints d'une infection par le VHC (de difiérents génotypes) présentant un fort risque de
décompensation ou de décés dans les 12 mais en I'absence de traitement ont 614 Wraités dans le cadre
de programmes d'usage compassionnel. Les patients infectés par un virus de génotype 3 ont été traités

par +

I'etficacité et la sécurité du daciatasvir en association avec ke

+/« ribaviri

de l'infecti

pendant 12 ou 24 semaines et la durée de traitement Ja plus
longue a e16 associée & un plus faible risque de rechute (environ 5 %) d'aprés Tanalyse préfiminaire. La
pertinence de I'ajout de ribavirine au seln du traitement sur 24 semaines n'est pas clairement établle,
Dans une cohorte, la majorité des patients ont été traités par daclatasvir + sofosbuvir + ribavirine
pendant 12 semaines. Le taux de rechute a é1é d’environ 15 % et il a é1¢ similaire chez les patients ayant
un score Ghild-Pugh A, B | C. Les programmes ne permettent pas d'effectuer une comparaison directs
de ['efficacité des tratements sur 12 et 24 semaines.

Daclatasvir en association avec e peginteriéron aipha et Ia ribavirine

Les études AI444042 et AI44010 dtaient des éludes randomisées, en double aveugle, évaluant
pegintertéron alpha et 1a ribavirine (pegIFN/

RBV) pour le

un atteinte heé

I'étude A444042 etaient infectés

que par le VHC chez des adultes vierges de traitement

compensée (y compris une cirrhose). Les patients recrutés dans
par un VHC de génotype 4 et ceux recrutés dans I'étude Al444010

etaient infectés par un virus de génotype 1 ou 4. L'étude Al444043 était une étude en ouvert, avec
un groupe unique, évaluant le daclatasvir avec peglFN/RBV chez des adultes vierges de traitement
présentant une infection chronigue par un VHG de génotype 1 avec une co-infection par le VIH,

Etude AI444042 : les patlents ont requ 60 mg de daclatasvir une fols par jour {n = 82) ou le placebo
(n = 42) plus pegiFN/RBV pendant 24 semaines. Les patients du groupe traité par le daclatasvir qui
mont pas présenté un taux d'ARN du VHC Indétectable en semaines 4 et 12 ainsi que la totalité des
patients sous placebo ont continué de recevoir le traement par pegiFN/RBV pendant 24 semaines
suppiémentaires. Lage médian des patients traités était de 49 ans (intervalle : 20 & 71 ans) ; 77 %
des patients étaient caucasiens, 19 % etalent noirs/afro-américains el 4 % étalent hispaniques ou
latino-américains. Une cirrthose compensde était présente chez 10 % des patients et 75 % des patients
présentzient des genotypes IL-288 rs12979850 non-CC. Les resultats du traitement observés dans
I'ttude Al444042 sont présentés dans e tableau 13. La réponse a &té rapide (en semaine 4, 91 %
des patients tratés par le daclatasvir présentaient un taux d'ARN du VHG < Li1Q). Les taux de RVP12
ont el plus eleves chez les patients présentant le génotype IL-28B CC que chez ceux présentant des
génotypes non-CC et ceux dont le taux initial d'ARN du VHC était inférieur 4 800 000 Ul/mL mais ils ont
&le uniformément plus élevés chez les patients raltés par e daclatasvic que chez les patients ayant requ
le placebo dans tous les sous-groupes.
Etuds Al444010 : Jes patients ont recu 60 mg de daclatasvir une fois par jour (n = 158) ou le
placebo (n = 78) plus peglFN/RBY jusqu'en semaine 12. Les patients placés dans le groupe sous
daclatasvir & 60 mg une tois par jour qui ont présentd un taw: d'ARN du VHC < LIO en semaine 4 el
un taux indétectable en semaine 10 onl ensuite été randomisés en vue de recevoir soll 12 semaines
supplémentaires de daclatasvir 2 60 m + pegiFN/RBY soit le placebo + pegIFN/RBV, pour une durée

lotale de traitement de 24 semaines. Les patients initialement
sous daclatasvir qui n'ont pas obtenu un taux d'ARN du

placés sous placebo et ceux du groupe
WHC < LIO en semaine 4 et indétectable en

semaine 10 ont poursuivi le traitement par peglFN/RBV jusqu'a atteindre 48 semaines de traitement.
Lage médian des patients traités était de 50 ans (intervalle : 18 & 67 ans) ; 79 % des patients étaient
caucasiens, 13 % étaient noirs/afro-americains, 1 % étaient asiatiques et 9 % étalent hispaniques ou
latino-américains. Une cirrhose compensée était présente chez 7 % des patients ; 92 % étaient infectés
par un VHC de génotype 1 (72 % 1a et 20 % 1b) et B % par un VHC de génotype 4 ; 65 % des patients
présentaient des génotypes IL-288 rs12975860 non-CC.
Les résultats du traitement observés dans |'ttude AI444010 pour le VHC de genotype 4 sont présentés
dans le tableau 13. PourleVHGdenmmypeLlesuuxGaRWﬁméwﬂuﬂi(54'.\'-1!00!!2

genotype 1a ; 84 % pour le génotype 1b) chez les patients traités par daclatasvir
36 % chez les patients traités par placebo + pegiFN/RBV. Chez les patients trait

pour lesqueis les mesures du taux d'ARN du VHC étalent
semaine 24, le taux de concordance entre RVP12 et RVP24 2 été de 57 % pour le génotype 1 du VHC et
de 100 % pour le génotypa 4 du VHC.

Tableau 13 : résultats du traltement

4 la fois en

+ pegiFN/RBV el de
&5 par le daclatasvir
ine 12 et en

par le dacialasvir en association avec le peginterléron alpha et

la ribavirine (pagIFN/RBV) chez les patients vierges de traltement infectés par un VHG de génatype 4

Elude Al444042 Etude Al444010
daclatasvir peglFN/RBY daclatasvir pegiFN/RBV
+ peglFN/RBY H=42 + peglFN/RBY N=6
N=282 N=12

Fin du traitement 74(90%) 27 (64 %) 12 (100 %) 4 (67 %)
ARN  du  VHC
Indétectable
AvPi2* 57 (B2 %) 18 (43 %) 12 (100 %) 3 (50 %)
Cirrhose absente S6/69 (B1%)"* | 17/38 (45%) 1212 (100 %) 36 (50 %)
Cirrhose présente 719 (78 %)*= 1/4 (25 %) 1] 0
Echec virologigue
Echec  virologique 8(10%) 15(36%) 0 0
5008 traitement =i
Rechute 274 (3%) 8/27 (30 %) 0 1/4 (25 %)

* Les patients dont les données de sulvl en semaine 12 éaient manquantes ont eté considérés comme
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Tépondant au tratement i la mesure suivante disponible du taux d'ARN du VHC était < LIQ.

"* Le statut cirrhotique n'avall pas ét indiqué chez quatre patients du groupe sous daclatasvir +
pegIFN/RBV.

Etude Al444043 - 301 patients vierges de tratement infectés par un VHC de génotype 1 avec co-
intection par le VIH (et clihose compensée chez 10 %) ont été traftés par be dactatasvir en association
avec peglFN/RBV. La dose de daclatasvir étalt de 60 my une fois par jour, avec ajustement de la dose
en fonction du traitement antirétroviral concomitant (voir rubrique 4.5). Les patients qui ont oblenu une
répanse virologique (ARN du VHC indétectzble en semaines 4 et 12) ont amété le traltement au bout
de 24 semaines tandis que ceux qui n'ont pas obtenu de réponse viroh gique ont regu 24 de
Iraitement supplémentaires par peglFN/RBV, pour un total de 48 semaines de traiternent de I'étude. Une
RVP12 a eté oblenue chez 74 % des patients de cette étude (génotype 1a: 70 %, génotype 1b : 79 %).

Données d'eflicacité i long terme

Des donnees limitées, issues d'une élude de sulvi en cours évaluant la durabilté de la Téponse sur une
durée altant jusqu'a 3 ans aprés le traitement par le daclatasvir, sonl disponibles, Parmi les patients
ayant obtenu une RVP12 avec le daclatasvir et le sofosbuvir (= ribavirine), avec une durde médiane de
suivi post-RVP12 de 15 mois, aucune rechute ne s'est produlte. Parmi les patients ayant obtenu une
RVP12 avec le daclatasvir + pegIFN/RBV, avec une durée médiane de suivi post-RVP12 de 22 mois, ung
rechute s'est produite chez 1 % des patients.

Resistance au cours des éludes cliniques

Daclatasvir en assoclation avec e sofosbuvir

Fréquence des variantes de la NS5A associées 4 une résistance (VAR) &n début o'étude

La présence initiale de VAR de la NS5A a é1é fréquemment observée au cours des études cliniques sur
le dactatasvir plus sofosbuvir +/- ribavirine : chez environ 11 % des patients infectés par le génotype 1
(GT1a: 28, 30, 31 ou 93 ; GT1b: 31 ou 93), 50 % des patients infectés par le génotype 2 (L31M), 8 %
des patients infectés par le génotype 3 (YS3H) et 71 % des patients infectés par ke génatype 4 (L28m
ou L30R).

impact des VAR initiales de la NS5A sur les taux de guénison

La présence initiale des VAR de la NSSA décrites ci-dessus n'a pas ey d'impact majeur sur les taux de
Querison des patients traités par sofosbuvir + daclatasvir +/- ribavirine, 3 I'exception de fa VAR Y93H
dans le cadre de l'infection par un virus de génotype 3 (observée chez 16/192 [8 %] des patients). Chez
les palients Infectés par un virus de pénotype 3 porteurs de cette VAR, be tawx de RVP12 est néduit (en
pratique, sous forme de rechute aprés réponse en fin de traitement), en particulier chez les patients
atteints de cimhose. Le taux de quérison global, chez les patients infectés par un virus de génotype 3
qui ont é1é traltés pendant 12 ines par sof + daclatasvir (sans ribaviring), en présence
et en I'absence de la VAR Y93H, a été respectivement de 7/13 (54 %) et de 134/145 (32 %). Aucune
VAR Y33H n'était présente en début d'étude chez les palients infectés par un virus de génotype 3 lraités
pendant 12 ings par sofosbuvir + dach ir -+ ribavirine et les résullats en lermes de RVP na
peuvent donc pas étre dvalugs.

Résistance émeargente

Lors d'une analyse groupée de 629 patients ayant regu le daclatasvic et ie solosbuvir avec ou sans
ribavirine au cours des études de phase 2 et 3 pendant 12 ou 24 semaines, 36 patients ont pu étre inclus
dans I'analyse de la résistance en raison d'un échec virok pique ou de I'arrét p de I'étude et
parce qu'ils présentaient un taux d'ARN du VHC supérieur & 1 000 Ul/mL. Les variantes émergentes de la
NS5A associées 3 une résistance qui ont £1é observées sont présentées dans le tableay 14,

Tableau 14 : résumé des substilutions de la NSSA du VHC nouvellement apparues sous traitement
ou lors du sulvi chez les sujels Iraltés Intectés par un VHC de génotype 1 2 3 n'ayant pas obtenu
de RVP12

Catégorie/substitution, n (%) Génotype 12 | Génotype 1b | Génotype 2 | Génotype 3
N =301 N=T79 H=44 N =197
Patients ne répondant pas au 14* 1 2 21
traitement (pas de RVP12)
avec séquence a linclusion et post- 12 1 1 20
inclusion
avec VAR émergentes de fa| 10(83%) 1(100 %) 0 16 (B0 %)
NS5A"*"
M28: T 2(17%) - - 0
Q30 :H,K R 9(75%) ~ - -
L3 LMV 2017%) 0 0 1{5%)
Délétion P32 0 1 {100 %) 0 0
H58;D, P 2(17 %) - - -
862:L - - - 2(10%)
Y93:C H N 2(17%) 0 ] 11 (55 %)
) v

** Un patient considéré comme étant en échec du protocole (pas de RVP} a obtenu une RVP

*** Les VAR de k2 NS5A ont &4 contrdiées en positions d'acides aminés 28, 29, 30, 3, 32, 58, 62,

92et93

La substitution 52827 associée 4 une résistance au sofosbuvir est apparue uniquement chez 1 patient

infacté par un virus de génotype 3 n'ayant pas oblenu de RVP12.

Aucune donnée n'est disponible concernant la persistance des substitutions associées 4 une

résistance au daclatasvir au-deld de 6 mois post-raitement chez les patients traites par le daclatasvir

et le solosbuvir avec/sans ribavirine. Une p des substituti | i une
esit au dacl a été mise en sur une durée de 2 ans post-traltement et au-deld chez

les patlents traités par d'autres protocoles 4 base de daclatasvir

Daclatasvir en association avec le peginteriéron alpha el la ribavirine

Des VAR initiales de fa NS5A ont été observées chez environ 10 % des patients vierges de traltement

Intectés par un virus de génotype 1 (GT1a : 28, 30,31 0093 :GT1b: 31 ou 93) et 61 % de ceux infectés

par un virus de génotype 4 (28, 30, 31).

La majoiité des patients (5/9 [S6 %] pour le génotype 13, 6/8 [75 %] pour le génotype 1b et 52/57

[91 %] pour le génotype 4) qui étaient porteurs des VAR de fa NS5A décrites ci-dessus avant le

traiternent ont obtenu une RVP

Les VAR de la NSSA ont généralement émergé lors de |'échec (139/153 pour le génotype 1a et

49/57 pour le génolype 1b). Les VAR de la NSSA détectées le plus fréquemment comprenaient les

variantes Q30 ou O30R en association avec la variante L31M. Dans la majorité des cas d'échec avec

un génotype 1a, des variantes émergentes de la NS5A ont été détectdes en 030 (1271139 [91 %)) &t

dans la majorité des cas d'échec avec un génotype 1b, des variantes emergentes de la NSSA ont été

détectées en L31 (37/49 [T6 %)) etou en Y93H (34/49 [69 %))

Population pediatrique

L'Agence européenne des médicaments a differe T'obligation de soumetire les résultats d'Gludes réalisées

avec Daclatasvir dans un ou plusleurs sous-groupes de | pop que dans Je t

d'une hépatite C chronique (voir rubrique 4.2 pour les informations concernant l'usage pédiatrique).

5.2 Propriétés pharmacocinétiques

Les iétds ph étiques du daclatasvir ont éte évaluges chez des ires sains adultes et

chez des patients ayant une infection 4 VHC chronique. Aprés des doses orales multiples de daclatasvir

60 mpg une fois par jour en iU peg alta ol & la ribavirine chez des patients naits de

tout traitement porteurs d'une infection 4 VHC chionique de ype 1, la moy géométrique (CV

%) de 1a .., du daclatasvir Mait de 1 534 (58) ng/ml, celle de 'ASCO-24h stait de 14 122 (70) ng+h/

m, et celle de la C.e étaif de 232 (83) ng/ml.

Absarption

Le daclatasvir administré en p a ée faci absorbé aprés des doses orales multiples,

avec des concentrations plasmatiques maximales observées entre 1 et 2 heures apres I'administration,

Les paramétres Crw, ASC, e G du daclatasvic ont augmenté de maniére proportionnelle 4 la dose.

Un équilibre a été atteint aprés 4 jours d'administration quatidienne, A la dose de 60 myg, 'exposition au

daclatasvir étalt similaire entre les volontaires sains el les patients infectés par le VHC.

Des études in viltro et in vivo ont moniré que le daclatasvir est un substrat de la P-gp. La biodisponibifité

absolue de la formulation en comprime est de 67 %,

Eftel de Ia nourriture sur I'absorption orale

Chez des volontaires sains, I'administration d'un p de it 60 mg aprés un repas riche

en lipides a entrainé la diminution de I3 C.., 6t de I'ASC du daclatasvir de respeclivement 28 % et 23 %,
parath A I'ad 4 jeun. L d'un imé de dacl 60 mg apres

un repas kger n'a pas indult de diminution de |'exposition au daclatasvic

Distribution

A P'equilibre, Ia fixation aux protéines du daclatasvir chez les patients infectds par le VHC était d'environ
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3% et indépendante de |a dose selon les doses étudiees (1 mg & 100 mg), Chez les patients ayant regy
un comprimé de daclatasvir 80 mg par vois orale suivi d'une dose & 100 ug de ["C, “NJ-daclatasvir
&n Intra-veineux, le volume de distribution & 'état d"équilibre était de 47 |, Des études in vitro Indiguent

que le d Ir est acti elp transporté dans les hépatocytes. Le transport actit est
maédié par les 0CT1 et d'autres transporteurs de captation non Identitiés, mais pas par des transporteurs
d'anions organiques (OAT) 2, le pot co-iransporieur du taurocholate de sodium (NTCP), ou
des QATPs.

Daclatasvir est un Inhibiteur des P-gp, OATP181 et BCRP In vitro, daclatasvir est un Inhibiteur des
transporteurs rénaux, des OAT1 et 3, et OCT2, mais il ne devrait pas avoir d'effet clinique sur la
It indtique des de ces p 3
Biolransformation
Les études in wilro et in vivo indiquent que le daclatasvir est un substiat du CYP3A, l'isoenzyme CYP3A4
etant la principale isof de CYP resp bl du métaboll Aucun métabolite ne circulait & des
taux supériaurs 4 5 % de la concentration du produit parent. Le daclatasvil, in viro, n'a pas Inhibe (CI50
> 40 uM) les enzymes du CYP 1A2, 2B6, 208, 2C9, 2C19 ou 206,
Elimination
Aprés I'administration de doses orales uniques de *C-daclatasvir chez des volontaires sains, B8 % de
la radioactivité totale ont é16 récupérés dans les feces (53 % sous forme de madicament inchangé) et
6,6 % étalent excrétés dans |'urine (principalament sous forma de meédicament Inchangé), Ces données
indiquent que le fole est e principal organe de clalrance du daclatasvir chez I'homme. Des études in
vitro indiquent que e daclatasvir est activement et passivement fransporté dans les hépatocytes. Le
transport actif est médié par des OCT1 et d'autres transporteurs de captation non ientifiés. Aprés
I'administration de doses multiples de daclatasvir chez des patients infectés par le VHC, la demi-vie
d'¢limination terminale du daclatasvir était comprise entre 12 1 15 heures. Chez les palients ayant regu
un comprimé de daclatasvir 60 mg par voie orale suivi d'une dose & 100 wg de [13C, 15N]-daciatasvir
&n intra-veinews, la clairance totale étalt de 4,24 |,
Populations particuliéres
Insuffisance rénale
La ph étigue de sulvant une dose orale unigue de 60 myg a été etudide chez des
sujets non infectés par le VHC avec une insuffisance rénale, LASC de daclatasvir non ié tait estimée
Blre 18%, 39 % et 51 % plus élevée pour les sujets avec des valeurs de la clairance de la créatinine (Clcr)
respectivement de 80, 30 et 15 mi/min, par rapport aux sujets avec une fonction rénale normale, Les
Sujets avec une insuffisance rénale terminale nécessitant une lyse avaient une aug ation de
27 % de I'ASC de daclatasvir et de 20 % de IASG de daclatasvir non ke par rapport aux sujels avec une
fonction rénale normale (volir rubrique 4.2),

Insullisance hépatique

La ph Wétique du daclatasvir aprés |'administration d'une dose orale unique de 30 mp a é¢
Etudiée chez des sujets non infectés par le VHC présentant une insutfisance hépatique légére (Child-Pugh
A), moderée (Child-Pugh B), et sévere (Child-Pugh C), comparativement a des sujets non insuffisants
hépatiques. La Cru et 'ASC de daclatasvir total (médicament lbre et lié aux protéines) éalent inférieures
chez les insuffisants hépatiques ; cependant, Insuffisance hépatique n'a pas eu d'effet cliniguement
significatit sur les concentrations de daclatasvir fibre (volr rubrique 4.2).

Sujets agés

Lanalyse de la p inétique de p lon effectuée sur les donnees des études cliniques a
indiqué que I'sge n'avait pas d'effet apparent sur la pharmacocinétique du daclatasvir

Population pédiatrique

La pharmacocinétique du daclatasvir chez les patients pediatriques n'a pas &6 évaluge,

Sexe

Lanalyse de la pharmacocingtique de population a montré que e sexs élait une covariable statistiquement

significative sur la clairance orale apparente du daclatasvir (CLF), les sujets de sexe féminin ayant

une CLF légerement inférieure, mas I'ampitude de I'effel sur I'exposition au daclatasvir n'est pas

cliniquement important,

Race

Lanalyse de la pharmacecinétique de population effectuse sur les données des etudes cliniques

2 identifié la race (catégories wautres» [patients qui ne sont ni noirs/atro-américains, ni caucasiens

ni asiatiques] et *noirs/afro-américains *) comme une co-variable slatistiquement significative sur la

clairance orale (CL/F) du daclatasvi et sur le volume apparent de distribution (Ve/F) entrainant une légere

augmentation de |'exposition par rapport aux caucasiens, mais I'ampleur de I'effet sur I'exposition au

daclatasvir n'est pas cliniguement significatit,

5.3 Données de securlté préciinique

Taxicologie

Dans les études de toxiché avec des doses répéties chez I'animal, des effats hépatiques (hypertrophie/

hyperplasie des cellules de kuptier, infiltrat de cellules mononuciédes et hyperplasie du canal biliaire) et

des effets sur les glandes surrénales (modification de la vacuolisation cytoplasmique et hypertrophis/

hyperplasie corticosurrénale) ant é1¢ observés & une exposition similaire ou légérement supdrieure 3

I'exposition clinigue humaine sur Ia base de I'ASC, Chez les chiens, une hypoceliularité de fa moelle

0sspuse avec des changements cliniques avail &é observée 4 des expositions 9 fols superieure 4

I'exposition clinique humaine. Aucun de ces eflets n'a 616 observé chez I'Homme,

Carcinogénése ef mutagenése

Le daclatasvir n'a pas été carcinogéne chez la sourts ou le rat & des ions atteignant respacti

B ou 4 fois I'exposition clinique humaine, Aucune donnée une activité éne ou clastogeé:

n'a 616 observée dans les tests de mutagénése in vitro (Ames), les essals de mutations dans les cellules

d'ovaires de hamster chinois ou dans une étude de micronoyau in vivo aprés administration orale chez

e rat.

Fertilite

Le daclatasvir n'a pas d'effet sur la fertiité chez les rates 4 toutes les doses testées. La plus forte

Exposition chez les femelles non atfactées était 18 fois supérieure 2 celle chez I'homma. Chez fe rat mile,

les effets sur les paramétres de la reproduction ont &¢ imités 2 une diminution des poids de la prostate/

des vési éminales, et une aug ion minime de spermatozoides dysmorphiques & une dose

de 200 mo/kg/jour ; cependant, aucun de ces résultats n'a affects fa fertilité ou le nombre de conceptus

engendrés viables, Lexposition 4 cette dose chez les males est 19 fols celle chez 'homme.

Développement embryo-foetal

Le daclatasvir est embryotoxdque et tératogéne chez les rats et les lapins 4 das exposttions = 4fois (rat)

€1 16 fois (tapin) celle chez I'homme. La toxicRé sur le développement consistait en une augmentation

de |2 Iétalite embryofoetale, une diminution du poids foetal, et une augmentation de ['incidence des

malformations foetales et des variations. Chez les rats, les matiormations ont touché en particutier le

cerveau, le crang, les yeux, les oreilles, le nez, |a lavre, le palais ou les membres et chez las fapins, les

chtes et le systéme cardio-vasculaire. La toxicité matemelle incluant une mortalitd, des avortements,

des signes cliniques indésirables, une perte du poids corporel et une diminiution de la prise alimentaire

a 8@ notée ches les deux espéces 4 des expositions 25 fois (rat) et 72 fois (lapin} 'exposition clinique

humaine sur la base de I'ASC,

Dans une étude de développement preé- et post-natal chez fe rat, on n'a observé ni loxicité maternelle

ni toxicité embryofoetale & des doses afteignant 50 mg/kgfour, assocides 4 des valeurs d'ASC
pondant & 2 fois I ition clinique humaine. A | dose la plus élevée (100 mg/kg/jour), la

toxicite maternedle incluait la mortalité et la dystocie ; la toxicité sur le développement inclualt de légéres

diminutions de Ia viabilté de la descendance pendant les periodes péri- el néonatales, ainsi que des

diminutions du poids de nat persistant & I'dge aduite. LASC associée 4 cette dose est de 4 fois

I"exposition clinique humaine,

Excrétion dans le lait mateme!

Le daclatasvir a é1é excrété dans le lait materne! de rates 4 des concentrations correspondant & 1,7- 2

fois les concentrations plasmatiques matemelles

6. DONNEES PHARMACEUTIQUES
6.1 Liste des exciplents

MyDekia 30

Noyau du comprimé :

Lactose anhydre

Cellulose microcristalline silicitiee
Croscarmellose sodique

Silice colloidale anhydre T

Stéarate de magnésium

Pelliculage :

Opadry vert 038510054 (hypromellose, oxyde de fer |aune, FD&C bleu n* 2 - laque aluminique de
carmin d'indigo, macrogol, dioxyde de titane & FD&C bleu n* 2 - LA de carmin dindigo 3% a5 %)
MyDekia 60

89



Noyau du comprimé :
Lactose anhydre

Cellulose microcristalline silicifice
Croscarmeliose sodique

Sifice colloidale anhydre 90
Stéarate de magnésium

Pelliculage :

Opadry vert 038510052 (hypromeliose, oxyde de fer jaune, FOAC bleu n° 2 - lague aluminique de
carmin d'indigo, macrogol, dioxyde de titane & FDAC bleu n* 2 LA de carmin d'indigo 3 % 45 %)
6.2 Incompatibilites

Sans objet.

6.3 Durée de conservation

MyDekla 30

24 mois

MyDekla 60

24 mois

6.4 Précautions particulieres de conservation

A conserver 3 une température ne dépassant pas 30°C. A conserver dans I'emballage d'origine.
6.5 Nalure et contenu de I'embaliage extérieur

MyDekia 30

Par 7 dans une plaquette en PVC/Aclar & par 28 dans un flacon en PEHD.

MyDekla 60

Par 7 dans une plaquette en PVC/Aclar & par 28 dans un flacon en PEHD,

6.6 Précautions particulléres d'élimination

Tout médicament non utilisé ou déchet doit &tre élminé conformément & la réglemantation en viguaur,
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IMepexiia) yKpaiHCHKOI0 MOBOIO, ABTEHTHYHICTD Mo Peecrpauiiinoro nocgiguenns
’ . i
SIKOFO MATBEP/IKEHA YIIOBHOBAKEHOI0 0¢06010 Nﬂé’%’//?a’a?a/f/t’/%r’/%m /9 O2 (5.

3assuuka (Marypa O.L), incrpykuii
PO 32CTOCYBAHHA JIIKAPCHLKOro 3ac00y

Maii/lexaa™ 30 Maii/lexna™ 60
Maxaaraceip, TabieTki, BKPUTI ILIIBKOBOI0 060I0HKO010,
30 mr/ 60 mr

1. HA3BA JIIKAPCBKOI'O 3ACOBY

Haknaracsip, Tabnerku, BKpUTI [1iBKOBOK 06010HKOK, 30 M
Jlaxknataceip, Tabnerku, BKPHTI M1iBKOBOIO 00010HKOI0, 60 Mr

2. AKICHUM TA KIJIBKICHUH CKJIAJT

Maii/lexaa 30

| TabneTka, BKpUTa [J1iBKOBOIO 000JIOHKOK0, MiCTHTD:

HaxnaracBipy Ouriapoxnaopuity eKBiBaNneHTHO JAKIATacBipy .......... 30 Mr
Honomizyicni pevosunu 3 gidomoio dicio:

| Tabnetka 30 mr, BKpHTA rU1iBKOBOIO 000TOHKOI0, MICTHTh 58 Mr nakTo3H (6e3BOIHOT).
TloBHHit nepenik IOMOMiIXKHUX PeHOBHH HABEACHO B po3aii 6.1.

Maii/lexna 60

1 TabeTka, BKpHUTA [UTIBKOBOIO 000JOHKOI0, MiCTHTD:

Hakiaracsipy AMriIpoxs10puay eKBiBaJICHTHO TaKJIaTacBipy .......... 60 Mr

HAonomizcni pevosunu 3 gioomoro dico:

1 TaGnetka 60 Mr, BKpHTA [U1IBKOBOIO 0G0I0HKOI, MicTUTE 116 Mr MakTo3H (6e3onHoY).
[ToBHUIA nepestik AONOMIKHIX PeHOBHH HaBeaeHHIT y po3aifi 6.1.

3. IIKAPCBKA ®OPMA

Haknaraceip, Tabaerkn, BRpUTI NIiBKOBOKW 060/10HK010, 30 M
Temuo-zenena n’arukytHa asoonykna tabieTka, BKPHTA IUIIBKOBOIO 0GOJIOHKOI0, 3 BiaGurkoMm «DT» Ha
onHoMYy Gotti Ta «30» Ha iHwomy Goti.

Makaaracsip, TadJeTKH, BKPHTI I1iBKOBOI0 060/10HK010, 60 M
3eneHa I’ ATHKYTHA IBOOITYK/a Tab/leTKa, BKPUTA IUTIBKOBOK 0G0MOHKOI0, 3 Biabutkom «DT» Ha O/THOMY
Goui ta «60» Ha iHIOMY GoLIi.

4. KIITHYMHI XAPAKTEPUCTHKH

4.1 TepaneBTHYHI MOKA3aHHs

Haknaraceip noxasauuii y koMmGiHauii 3 iHIIMMH NMiKapceKMMH 3acobamu utd NiKYBaHHA JOPOCITHX
MaUi€HTiB, AKi CTPAKAAIOTH Ha XPOHi4uHHiA BipycHuil renatut C (BI'C) (auB. posainm 4.2, 4.4 1a S. D).
Haui wozto cneundivnoi akTuBHOCTI BiiHOCHO reHotHis BI'C HaseaeHo B posainax 4.4 a 5.1.

[Tiznue ynosHosaxeHoi 0codu, 1110 BUCTYNAE Bin iMeHi 3asBHUKA

Jlara {4, &4 /9 Marypa O.1.




4.2 HosyBannsi Ta enocid 3acrocyBanus

[Tounnatu nikyBaHHs Jak/iaTacBipoM Ta KOHTPOJNIOBATH CTaH MAUIEHTIB MOBMHEH nikap i3 gocimom
NiKyBaHHA XpoHi4HOro renatuty C.

Hosyeanns

PexomennoBasa n103a AaknatacBipy craHoButh 60 Mr oamH pas Ha 10Gy. [Ipemapat NpHItMAEThCA
[EPOPAILHO HE3ANEKHO BiJl MpUiioMYy Txi.

Haknaracsip HeoOXiHO 3aCTOCOBYBATH B KOMGiHALLT 3 {HIMMHM TiKapChKUMH 3ac00aMH. [Tepen novyatkom
JMIKYBAHHA JaK1aTacBipOM TaKOX CIiJl O3HAHOMHTHCS 3 KOPOTKHMH XapaKTepHCTHKAMMU TKapCchLKOro
3acoby JUIs IHIIMX Mpernaparis, 1O BXOAATE 0 CXeMH Teparii,

PexomenioBani cxemu i TpuBasticts JikyBaHHs npesctasneso B TaGunui 1 Hikde (uB. pozninu 4.4 Ta
S5:1).

Tatauus 1. PexoMen10BaHi cXeMil i TPHBAJICTLIIKYBAHHS 118 KOMOiHOBaHOT Tepanii 3 AakaaracBipom

IMonynsinis nauienris* Cxema JiKyBaHHA i iloro TpuBamicTs
BIC, I'T1ado4
IMauientu 6e3 uuposy Jaknaracgip + codocOysip npotarom 12 THxHiB
[MauienTn 3 uHpo3oM Haxnaracsip + codocysip +pudasipun nporarom 12
Y1l A a6o B THAHIB
abo
Haxnaracsip + codpocGysip (Ge3 pubasipuuy) npoTsarom
24 THXKHIB
i c Haknaracsip + codocOysip +/- puGasipun nporarom 24
THAHIB (11B. po3aian 4.4 ta 5.1)
BIC, I'T3
[Mauientu Ge3 unposy Haxsaracgip + codocOysip nporsrom 12 THXHIB
[Mauientyn 3 uupo3om Maxnaracsip + codocBysip +/- pubasipun npotarom 24

THXHIB (IHB. po3in 5.1)
Peuuous BI'C-ingpexyii nicna mpancnnanmanii nevinku (I'T 1, 3 ado 4)

[Mauientn Ge3 uuposy Haknaracsip + codoctysip + pubasipun npotsropm 12
THKHIB (JIMB. po3iia 5.1)

[Mauientn 3 uuposom, YIT A aGo B Haknaracsip + codoctysip + pubasipun nporsarom 12

I'T 1 a6o 4 THXHIB

I'T'3 Maknaracsip + codoctysip +/- pubasipun nporarom 24
THIXKHIB

[MauienTu 3 uupozom, YIT C Haxnaracsip + codocOyeip +/- puGasipun nporarom 24

THAHIB (JIMB. po3nian 4.4 ta 5.1)

I'T: renorun; YIT: knac 3a Yaiingom-IT"10
*Biaroueno nauiesTis, ojHoacHo iHpikoBanux BipycoM iMyHoAediunTY moaMHN (BLJI). Pexomennauii 3
N03yBaHHs NPOTHBIPYCHUX 3acobiB npotu BUT Haseaeno B posaini 4.5.

Aaxnamacsip + nezinmeppepon anvgha + puéagipun
L1 cxema € albTepHATHBHOI PEKOMEHIOBAHOK) CXEMOIO Ul MALEHTIB 3 iHdekuicto reHotuny 4 6e3
L1po3y a60 3 KOMIICHCOBAHNUM LIMPO30M. JIaK/IAaTACBIp 3aCTOCOBYIOTE MPOTATOM 24 THKHIB y koMbiHaril
3 nerinTeppepoHom anbda Ta pubaBipHHOM, L0 3aCTOCOBYIOTH MPOTSrom 24-48 TukHiB:

- Sxwo PHK BI'C se BusBiseTbes Ak Ha THKHI 4, Tak | Ha THKHI 12 NiKYBaHHA, TO 3aCTOCYBaHHA
BCIX TPHOX KOMITOHEHTIB CXEMH CJ1i/1 MPOIOBKYBATH [0 3araibHOl TpHUBANOCTI 24 TIHXKHI.

- SIkwo nocaraetbes pisens, konn PHK BI'C He BHABASETLCA, ate Le BiAOYBaEcThCA He HA THKHI 4 i
He Ha TIKHI |2 JiKyBaHHA, TO 1aK/IaTacBip Caia BiAMiHUTH Yepes 24 THKHI, a ni/tgyaaﬂun nerintepdepoHom
ab(a Ta pubaBipUHOM MPOIOBKUTH J10 3araibHOL TpUBaNOCTi 48 TAKHIB. T |- 3R e g

[linnue ynoprosaxeHoT 0cobH, 110 BUCTYNAE Bia iMeHi 3aABHUKa

Hara /0. of. [9 Marypa O.1.
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Pexomennauii 3 nosysanns pudasipuny

Ho3y pubaiputy B pasi 3actocyBanHs B KoMGiHaLi 3 TAKIATACBIPOM BH3HAYAIOTH 3AEKHO Bi MacH Tiia
(1000 a6o 1200 mr y mauieHTiB iz Macor Tina <75 kr abo >75 kr BianogizHo). OzHalloMTecs 3 TEKCTOM
KOPOTKOI XapakTepHCTHKH JliKapchKoro 3acofy fuis pubasipuHy.

Ans nauienTiB 3 uuposom knacy A, B abo C 3a Yaiingom-ITto ado peummusom BI'C-indexuii micas
TPaHCILTaHTalii eYiHKH PeKOMEeH10BaHa NOYaTKOBA J03a PHOaBipUHY cTaHOBMTH 600 Mr Ha 106y mia vac
npuioMy Tki. SIKIIO no4aTkoBa 1032 0OpE MEPEHOCHTBCH, il MOXHA MOCTYNOBO 30UIBIUIMTH 110
makcuManeHOT 103 1000-1200 Mr Ha no8y (Touka po3mexyBaHHA — 75 Kr). SIKWIO MOYATKOBA 1034
NEPEHOCHTBCA HE3aJ0BUIBHO, 11 CIiJl 3MEHWIHTH 3rigHO 3 KIHIYHHMM MOKA3aHHAMM 3aIEKHO Bil
NMOKA3HHUKIB PiBHA reMOr/I00iHy Ta KiipeHcy kpeaTHiny (aus. Tabnuio 2).

Tadauus 2. Pexomennauii 3 no3yBanns pudaBipHHy 17151 CXeMH 0HOYACHOT0 32CTOCYBAHHS 3
AAKJIATACBIPOM NauieHTam i3 unpo3om ado nicas TpaHenaanTauii

JlabopaTopsi nokasHnKH/KAiHIYHI KpaTEpil Pexomennauii 3 103yBanus pudasipuny
'emornodin
>12 r/an 600 mr Ha goby
Bin>10 mo <12 r/mn 400 mr Ha 10by
Bix >8,5 no <10 r/an 200 mr Ha go6y
<8,5 r/mn Binminuti pubasipun

Knipenc kpearuniny

>50 ma/xB JloTpumyiiTecs HaBeleHMX BHINE BKa3iBOK
11010 reMornobiHy

Bix >30 1o <50 mMi/xB 200 mr 4epes neHb

<30 m/xB abo remomianis Biaminutn pubasipun

Kopekuist 1031, npusynnnenns aikyBaHHs npenapaTom Ta iforo Biamina

Kopekuis 1031 nakmatacsipy s ycyHeHHs MoGi9HMX peakuiif He pekomeHayeTbed. Skmo nepepsa y
JIKYBaHHI KOMIIOHEHTAMH CXeMH HeoOXimHa 3 ormsmy Ha HeGakai peakuii, AaxnaTacBip He MOXKHA
3aCTOCOBYBATH K MOHOTEpAITio.

[Ipasuna npunuHEHHS TNPOTUBIPYCHOrO JiKyBAHHS, 3aCTOCOBHI 10 KOMOGIHALL JaKIaTacBipy i
coocbysipy, BiacyTHi. '

e

[Tinrnue ynosHopakeHo! 0cobu, 1o BHUCTYMNAE Bil iMeHi 3aaBHMKA {
Jlata 10. 01, (3 Marypa O.1.
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[punuuenns JiKyBaHHS Y NAUIEHTIB 3 HEAOCTATHLOKI BipycoJoriuHow Bianosimmo wa ¢oui
JIKYBaHHS JaKJaTacBipom, nerintepgeponom aasda ta pudasipurom

Hocsaraenns criiikoi Bipycosoriudol Bianosiai (CBB) B nauieHTiE 3 HEIOCTATHBOK BipYCOTOTivYHOIO
BIAMOBI/UIO Ha (OHI JIKYBAHHA € MATOIMOBIPHUM, TOMY JiKyBaHHS TaKMX MALEHTIB PEKOMEHIYETHCA
npunuHuTy. [Toporosi mexi 3navenHs PHK BI'C, aki ciyryioTh KpHTEpIEM U1 MTPUIHHEHHSA TiKyBaHH:A
(To6TO NpaBMIa NPUITMHEHHA JTiKYBaHHA ), HaBeaeHo B Tabmuui 3.

Tabuuus 3. IlpaBnia npHNHHEHHSs! JIKYBAHHS MAWICHTIB i3 HEAOCTATHBOIO BiPYCOIOTi4HOI0
BiANOBLL1I0 HA (oHi JiKyBaHHS AaKAaTACBIPpOM Y KomOiHawii 3 nerinrepdeponom anbda Ta
pudaBipHHoM

PHK BI'C 3axoan

Tuxnens 4 niKyBaHHA: [TpunHUHUTH TiKYBaHHA AaKJIATACBipOM, neriHrephepoHoM

>1000 MO/mn anesa ta pubasipuHOM

Twxaens 12 nikysaHus: IpunuHnTH TiKyBaHHS HakiaTacBipowm, nerinrepepoHom

>25 MO/mn anb(a Ta pubdasipuHOM

Twxnens 24 nikyBaHHs: ITpunuHEMTH NiKyBaHHA NerintepdepoHoM anbda Ta

>25 MO/mn pubaBipHHOM (JTIKyBaHHA 1aKJIaTacBipoM 3aBepLIYETLCA Ha
THKHI 24 NiKyBaHHS)

Pexomennauii 11010 103yBaHHs JiKapcbKHX 32C00iB 0AHOYACHOT Teparnil

Homyoicui inzibimopu ¢hepmenmy 344 (CYP3A4) yumoxpomy P450

V' pasi ofHO4acHOro 3acTOCYBAaHHA 3 TOTY:KHHUMH iHribitropamu CYP3A4 no3y nmaksaracsipy ciin
3MeHIIMTH 10 30 Mr 0JIMH pa3 Ha 100y.

Homipni inoykmopu CYP3A4

Y pasi OIHOYACHOro 3acTOCYBaHHA 3 MOMipHMMH iHmyktopamun CYP3A4 o3y naknatacsipy ciin
30insmTH 10 90 Mr ojmH pa3 Ha 100y. [uB. posmin 4.5.

INponymeni 103n

[MauienTis cnia NPOIHCTPYKTYBATH, IO Y Pa3si NPONMYLIEHOro MPHIOMY 03K AAKIATACBIPY, L0 103y CIlil
MPHHHATH AKOMOT'a LWBHIIILIE, AKLIO MALIEHT 3rafias npo Le npotaroM 20 roAMH Mic/s 3aIU1aHOBAHOTO Yacy
npuiiomy. [1poTe, AKIMO NauieHT 3ragas Mpo MpOIyIIEHHH NPHIOM JI03H Mi3Hiwe, Hix Yepes 20 romun
MiclIs 3aUIaHOBAHOIO Yacy MpUHOMY, WO 103y CTifl MPOMYCTHTH, @ HACTYIHY /103y Cil MpHIHATH Y
3arilaHOBaHMM Yac.

Ocobausi kaTeropii nauienTis

Iayienmu nimuvo2o 6iky

[TauienTn BikoM >65 pokiB He MoTpeOyIOTh KOPeKILii 1034 AakiaTacsipy (1us. po3ainu 4.4 ta 5.2).
Hopywenns ¢hynryii nupox

[Mauienty 3 nopymeHHAM (yHKUIT HHUPOK Oyab-AKOro CTyYMeHs He no-rpeﬁylorb KOpeKUil [03u
AakriatacBipy (aAuB. po3min 5.2).

Hopywenna gynuxyii nevinku _

TMauienTn 3 nerkum (knac A 3a Yaitigom-I110, 5-6 6anis), nomipaim (k1ac B 3a Yaitngom-IT'1o0, 7-9 6atis)
abo Taxkum (knac C 3a Yaitngom-IT'r0, >10 Ganis) mopymeHHam cbynx;ii]:‘ MeYiHKK He norpedyroTsh

[Tinnuc ynosHoBaxkeHOT! 0cOOM, 110 BUCTYTIAE Bill iMeHi 3agBHUKA

Jlata_70.0/. /9 MarypaOI
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Kopekuii 1031 naknaracipy. Joc/iukeHHs 1aK/IaTacBipy B MALliEHTIB 3 IeKOMIEHCOBAHHM LHPO30M HE
nposoaunKcsa (auB. posainu 4.4 ta 5.2).

Himu

Besneka Ta edpexTuBHicTH 3acTocyBaHHA aknatacBipy AiTAM Ta mimlitkam Bikom 10 18 pokis Ha
CBOTOAHIIIHIN NeHb He BcTaHOBMeHi. JlaHi BiacyTHi.

Cnocio 3acmocysannsa

Haknaracip npuitMaioTh NEPOPATLHO He3aIeXKHO Bia npuitoMy ixi. [MauienTis ez moindopmysaty, mwo
KoBTaTH TableTKy noTpibHo uinoko. TabeTky, BKpHTY MIIiBKOBOIO 0G0MOHKOI0, He CJIJ PO3KOBYBATH abo
MO/PIGHIOBATH 3 OMIATY HA HEMPHEMHHIT CMAK AiI04O0T PEHOBHHM.

43 IIporunokaszauus

TinepyyTiuBicTs 10 Aifo4ol pevoBuHn aGo 10 Gyab-5KOT 3 AOMOMIKHHX PEHOBHH, 3a3HAYEHMX y posmain
6.1.

OnHovacHe 3aCTOCYBaHHA 3 J1IKAPCHKUMH 3aCOBaMMU, IO € MOTYKHUMH iHAyKTOpamMu uToxpomy P450 3A4
(CYP3A4) ta tpancnoprepa P-rinikonpoteiny (P-gp), Moke MPU3BECTH [0 3MEHLUCHHA eKCHO3HIL] Ta
BTpatH e(eKTHBHOCTI Aaknaracsipy. JIo uMX Ail0YMX Pe4YOBHMH, OKPIM IHIUMX, HaleKaTh (EHITOIH,
kapbamasenin, okckapGasenin, ¢enobapGitan, pupamniumn, pudadyTvn, pudaneHTHH, neKcaMeTazoH
CHCTeMHOI JIii i NperapaTi pOCIMHHOTO MOXOKEHHS, 1O MIiCTATS 3BipoGiit (Hypericum perforatum).

4.4 OcobiuBi 3acTepeskeHHs Ta 3aN06IKHI 32X0AH 100 32CTOCYBAHHS

Haxnatacsip He ciix 3acTocoBYBaTH sk MoOHOTepaniio. Jlakmatacip HeoGXimHO 3aCTOCOBYBATH B
KOMOIHALT 3 IHIIMMH JTIKApCBKUMH 3ac06aMU JUTA iKyBaHHs XpoHiuHoi indekuii BI'C (qms. posainu 4.1
Ta 4.2).

Tasicka Gpaouxapdia ma 6aokada cepyn

V pasi 3acrocyBaHHsA Aakiatacsipy B komGiHauii i3 coocOYBIpOM Ta 3 OJHOYACHHM MpPH3HAYECHHSM
aMioZIapoHy, a TAKOXK IHIUMX NPENapaTiB, WO 3HWKYIOTh HACTOTY CEPLEBHX CKOPOUEHb, a00 6e3 TaKuxX
Npemnaparis, CIOCTEPiranMes BUNMAAKH THKKOT Opaankapaii Ta 610kanu cepus. MexaHisM He BCTAHOBIEHO.
JloCBil OAHOYACHOTO 3ACTOCYBAHHA aMiOIAPOHY i/l Yac KIiHIYHOY po3pobku cxemu coocbysip mioc
NPOTHBIPYCHI 3acobu npamoi ail oOMexenuit. Taki BUNAaKK € MOTEHUIMHO HeGe3NEUHHUMHU LIS JKHTTA,
TOMY aMiOZapOH CJIi/l 3aCTOCOBYBATH Malli€HTaM, AKi OTPUMYIOTh JAK/IATACBIp Ta coocOyBip, e y pasi,
AKILO BOHW HE MEPEHOCATH iHUI AIbTEPHATHBHI AHTHAPHTMi4HI Mperapatu, abo Taki aTbTepHATHBHI
[penapary npoTHIIOKA3aHI,

K110 0/IHOYACHE 3aCTOCYBAHHS aMiOAAPOHY BBAKACTECA HEOOXIHHM, PEKOMEHIYETHCA YBAXKHO CTEAKHUTH
32 CTAHOM MAUi€HTIB HAa MOYaTKy JiKyBaHHA AakIaTaceipoM y koMGiHauii i3 codocOysipom. Sxio
HAABHICTb y NaLi€HTiB BHCOKOTO PH3UKY GpaziapuTmii BeTaHOBMIEHO, C/1ia 3a6e3neynTn MOHITOPHHT CTaHy
TaKHX MAUIEHTIB MPOTATOM 48 ro/lHH B yMOBax BiANOBIIHOr0 MEIMYHOrO 3aK/1a1y.

BpaxoByroun TpuBanuii nepios HarmiBBHBEAGHHS aMiOJApOHY, /i TAKOAK 3a0E3MEUMTH HAJICHHMI
MOHITOPHHT CTaHy MAL€HTIB, AKi NPOTATOM OCTAHHIX EKLTBKOX MiCALIB PHITHHMIN npuitoM amiogapoHy
Ta MaKOTh PO3MOYATH JIIKYBAaHHA NaknatacBipoM y kombiHaLii 3 codocysipom.

Yeix mauieHTis, fKi OTPUMYIOTB Aakiatacsip Ta copocOysip y komGinauii 3 aMiolapoOHOM, a TaKoK 3
IHIIMMH [IpEnapaTaMy, 10 3HHKYIOTh YaCTOTY CEpLEBHX CKOPOYeHb, abo 03 TaKux rpenaparis, Clig
TaKOXK MONEPEANTH NPO CHMITOMH Opaaukapaii Ta 6110Kaau cepld i mopaauTy im TEPMiHOBO 3BEPHYTHCH
J10 JUIKaps, SKIIO B HUX 3 ABIATHCSA TaKi CHMITTOMH.

I'enomuncneyudpiuna akmuenicmes

IHdopmaLtiio Npo pekoMeHIOBaHi cXeMH JiKyBaHHS [Uist Pi3sHUX reHoTunis BI'C HaseaeHo B po3xini 4.2,
Inopmauiio npo reHoTuncrenndivny Bipyconoriuny Ta KIiHIYHY AKTHBHICTH HABEJICHO B posaini 5.1.

. .- . - . -~
[Tianuc ynoBHOBaXkeHOT 0COOM, 1110 BHCTYTIAE Bijl iMeH] 3agBHUKA . 2

Hara_7/0,0/./9  Marypa O.1 2
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Maui s 00rpyHTyBaHHA NiKyBaHHA 1aknaTaceipom Ta codpocSysipom indekiii renotnmy 2 obMeskeni.
Haui nocnimxenns ALLY-3 (AI444218) o6rpyHToByioTh |2-THXHEBY TpPHBAIiCTS Kypey NiKyBaHHA
komGinaieio 1aknaracsip + codocOysip y nauientis 6e3 unposy Ta 3 indexuicio resoTumy 3, Ak paHiLe
OTpUMYBaJIit a00 He OTPUMYBAM JIiKyBaHHA. VY NMALIEHTIB i3 LMPO30M CrIoCTepiranacs Hikya yactota CBB
(mmB. posmin 5.1). Jani nporpam GnarogifHO-BUNpPoOYBaILHOrO JIKYBAHHS MALUEHTIB 3 indekuicto
FEHOTHITY 3 Ta LIMPO30M MEYiHKK 0GrPyHTOBYIOTh 3aCTOCYBAHHA KOMOIHALIT faknaTacBip + codocOysip vy
TaKHX MAUi€HTIB NPOTAroM 24 TwxHiB. JlouineHicTs fofasanHs pubaBipuHy 10 Ui€l cXeMH He 3’SCOBaHO
(muB. posain 5.1).

Koisidni nani ans ofrpyHTyBaHHS 3aCTOCYBaHHS [akmatacBipy Ta codocOysipy mauientam iz BI'C
PEHOTHITIB 4 Ta 6 oBMexeni. s mauienTis 3 resoTunoM 5 kiniusi nawi BincyTHi (e, posain 5.1).
Hayienmu 3 3axeoprosannam nevinku kaacy C 3a 9aiindom-IT"1o

Besneka Ta epexrusHicTh naknaracsipy s nikysanus indexuii BI'C y mauientis i3 3aXBOPHOBAHHAM
neuinky knacy C 3a Yaitnnom-IT'1o Gyso BetaHoBIEHO B KiiHiuHOMY fociimkenni ALLY-1 (A1444215,
naknaracsip + copocdysip + pudasipux npotarom 12 TkHiB), onHak yactora CBB 6ya Hikuo0, Hik y
nauieHTis 3 knacaMu A i B 3a Yaiinnom-IT"10. OTke, A1st nauieHTiB i3 3aXBOPIOBAHHAM MeviHKH Knacy C
3a Yaitngom-ITHo NponoHyeTbCs cXeMa KOHCEPBATHBHOTO JIiKYBAaHHS JaKTaTacBip + copocOysip +/-
pubasipun nporsrom 24 TwxHiB (aMB. posminu 4.2 Ta 5.1). PubaBipun moxke OyTH nomaHuil 3a
pe3ysbTaTamMH KIiHI9HOT OLIHKH KO)KHOr0 KOHKPETHOTO Malli€HTa.

Iloemopue nixysanna daknamaceipom

EdexTuBHicTh faknaracBipy B CK1ajli cXeM# MOBTOPHOTO JiKyBaHHA MALIEHTIB, AKi paHillie OTPUMYBAIIH
inri6itop NS5A, He BCTaHOBJICHO.

Bumozu wiooo sazimnocmi ma konmpavenuii

Haknaraceip He ciig 3acTocoByBaTH M wac BariTHOCTI a0 B KiHOK HiTOpOAHOTO BiKY, SKi He
KOPHCTYIOTHCA NPOTH3AILTIAHUMH 3ac00aMH. 3aCTOCYBAHHA BUCOKOS(EKTHBHHX MPOTU3AILTIAHNIX 3aC00iB
CJIi/l IPOIOBKYBATH MPOTATOM 5 THXKHIB MiC/15 3aBepIICHHS TiKyBaHHSA naKnatacBipom (IuB. posmin 4.6).
Skwo naxnatacsip NpusHauaKTh y KoMOiHauii 3 puGaBipHHOM, 3aCTOCOBYIOTH NPOTHNOKA3aHHA Ta
3aCTePEKEHHA 1MONO0 LBOro JiKapeskoro 3acoly. 3Hauni Tepatorenni Ta/abo emGpioumani edexrn
CHOCTEpiranics y BCiX BHAIB TBapHH, SKMM BBOLWIH PHOABIPUH, TOMY CITiZl ZOTPHMYBATHCH 0COBIHBOT
00epexxHOCTi, W06 He NOMYCTUTH BAriTHOCTI y MALIEHTOK Ta MAPTHEPOK MALICHTIB-40/IOBIKIB (auB.
KOpPOTKY XapakTepHCTHKY JTikapchKoro 3acoly it pubasipuny).

Ko-ingexyin BIC/BI'B (sipycom zenamumy B)

besneky Ta edextuBHicTs maknatacBipy ans jikysaHHs nauientis i3 BI'C-indexiicio, omHoyacHo
intikosanux BI'B, ne BuBuamm.

Bzaemoodin 3 nikapevkumu 3acodamu

OnHovacHe 3aCTOCYBaHHA JAK/IATACBIPY MOXKe BIUTHBATH HA KOHLEHTPALIHO iHILMX NiKapchKHUX 3aco0is, a
IHIUT JlikapehKi 3ac06M MOXKYTh BILIHBATH Ha KOHLEHTPALL0 naxnatacsipy. JIuB. posnin 4.3, 1e HaBeaeHO
nepenik fNikapchKHX 3ac06iB, MO € MPOTHMOKA3AHUMH UTA 3aCTOCYBAHHA 3 JIAK/IaTACBIpOM 3 OrJIA/AY Ha
MOXKJIMBE TMOTipWeHHs TepaneBTHYHOro edekry. uB. posmin 4.5, e OnMMCaHO BUsABMeHi Ta iHu
MOTEHUIHHO 3HAYYILI B3aEMOIIT Mik JiKapChKUMHM 3ac0BaMH.

Himu

JaknaracBip He peKOMEHIYETHCA 3aCTOCOBYBATH iTAM T4 MiUTITKaM Bikom 10 18 POKiB, ockinbku Gesneky
Ta eheKTUBHICTB Nperapary Uis Li€i BiKOBOI IpyMH He BCTAHOBIEHO.

Basicnuea indpopmayia npo emicm oeakux inzpedienmis y oaxnamaceipi

Haxnaracsip MictuTh sakTo3y. [lauieHTaM 3 TaKMMM DIAKICHUMH CHAJKOBHMI npobiemMamu, AK
HENEePEHOCHMICTb raJIaKTO3H, JAKTa3Ha HemocTaTHicTs Jlanna ado MaibabcopOLis roKO3H-TAUTAKTO3M, He
cili npuitMaTH Ueil nikapchkuit 3aci6.

4.5 Bsaemonin 3 iHIIHMHI JIKAPCHKUMH 32c00aMH T2 iHWII BHAN B3aeMoOil

[Tianuc ynosHoBaskkeHOT 0cOGH, 1110 BHCTYTIAE Bij iMeHi 3asBHHKA
Hara 10 o4, (4 Marypa O.1.
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IIpomunoxasanna 00 o0nouacko20 3acmocygsanus (Ous. pozdin 4.3)

HaxiaracBip npotunokasanuii y komGiHallii 3 TIKapCbKUMH 3aC00aMH, 10 € MOTYKHIMH iHIYKTOpaMH
CYP3A4 ta P-gp, Takumu Ak denitoin, kapGamasenin, okckapbasenin, denobapbiran, pudamniut,
pudabyTiH, pudaneHTHH, AeKCaMeTa3OH CHCTEMHOI il i MpenapaT POCITMHHOIO MOXOMKEHHS, L0
MICTATB 3Bipobiit (Hypericum perforatum), Ta BHACTI 0K LLOTO MOXYTh 3yMOBHTH 3MEHLUEHHSA SKCIO3MILT
Ta 3HWKEHHA e)eKTHBHOCTI JaK/IATACBIpY.

ﬁauasipuicmb 63AEMO0IT 3 IHIHUMU HKAPCHKUMU 3ac0amu

Haknaracsip e cy6erparom CYP3A4, P-gp Ta TpaHcnoprepa opratiunux karionis (OCT) 1. ITorysxksi a6o
nomipti inaykropu CYP3A4 Ta P-gp MoxkyTh 3HWXKYBAaTH Mma3sMoBi piBHI Ta TepaneBTHYHUI edekT
naknaracsipy. OfHOYACHE 3aCTOCYBaHHA 3 NOTYKHUMH iHaykTopamu CYP3A4 Ta P-gp nporunokasate,
TOA SIK Y pasi OIHOYACHOTO 3aCTOCYBAHHS 3 oMipHuUMHU inaykTopamu CYP3A4 ta P-gp pexoMeHyeTbCs
KOpeKUiA 403u aaknaracsipy (nwms. TaGnuwio 4). ITotyxHi inri6itopu CYP3A4 MokyTs MiBHIIYBATH
[U1a3MOBi piBHI Jakiataceipy. ¥ pasi oJHOYaCHOTO 3aCTOCYBAHHS 3 MOTYXHMMU iHriGitopamn CYP3A4
PEKOMEHITYETBCA KOPEKLIsA 103K Aaknatacsipy (aus. Tabnuuto 4). OfHo4aCHe 3aCTOCYBAHHA JTiKAPCHKHX
3aco0iB, IO NPUrHIYYIOTh aKTHBHICTH P-gp a60 OCT 1, iiMoBipHO, Mae 0GMeKeHH il BIUIUB Ha eKCTIO3HIIEO
Jaxknartacpipy.

Haxnaracsip € inri6iropom P-gp, TpatcnioprHoro noninenTua oprasiyaux asionis (OATP) 1B1, OCTI i
Ginka pesucTeHTHOCTI paky Mmosounoi 3amosu (BCRP). Beemenns naknatacsipy Moxe 3YMOBHTH
3POCTaHHA CHCTEMHOI eKCro3uLii Tikapcekux 3acodiB, ski € cyberparamu P-gp, OATP 1B1, OCTI a6o
BCRP, 1m0 Mosxe npu3BoanTH 10 nocuienHs abo MoIOBKeHHs iX TePaneBTHYHOro edeKTy Ta HeGaKaHHX
peakuiif. HeoOXinHo npossnaTH obepekHiCTs, AKIIO JiKapehkuil 3aci6 Mae By3bKuil TepanmeBTHYHHMIL
nianasod (aus. Tabnuigo 4),

Haknaracsip € ayxe cnabkum ingykropom CYP3A4 i cnpuuHHAB 3MEHILEHHS eKCIO3MLIT Mifazonamy Ha
13 %. Ilpote, BpaxoByKouH OGMEKEHICTh Takoro edeKTy, KOpPeKLis 1031 OXHOYACHO 3AaCTOCOBYBAHHX
cyberpariB CYP3A4 He norpi6Ha.

[HopMmaLifo Mpo B3a€MOik0 3 IHIMMH JiKapCHKMMY 3aC06aMH, [0 BXOATH 110 CXeMH JiKYBaHHS, MOXKHA
3HAHTH B IHCTPYKUIAX U1 MEIMYHOTO 3aCTOCYBAHHSA BiAMNOBIAHUX JIIKAPCHKHX 3aCO6iB.

3eedena mabnuya e3aemooin

Y Tabmuui 4 npencrasnieHo iHQoOpMaUilo, OTPUMaHy 3 HOCTIIKEHb B3aeMOil JiKapCchKuX 3acobiB 3
JIaK/1aTacBipoOM, B TOMY WMCIi KJiHiuHI pekomMeHIalii 1010 BCTAHOBNEHUX aBo MOTEHIIHHO 3HATYIIHX
B3aEMOJIH Mik Jikapchkumu 3acobamu. KiiHiuHO 3HAauyILe MiIBHILEHHS KOHIIEHTpallil Mo3HaYeHo K «T»,
KIIHIYHO 3HAYYIIe 3HIKEHHS — AK «|», BUICYTHICTb KIiHIYHO 3HAYYIUMX 3MiH — SK «<>». 32 HATBHOCTI
BKa3aHO CHiBBi/IHOIIEHHA CepeIHIX reOMeTpHYHMX 3Ha4eHb 3 90 % noBipunMu intepsanamu (JI1) B
Ayxkax. JlocmimkenHs, npeacrasiei B TaGanui 4, NpoBOAMIMCA 3a Y4acTIO 3OPOBHX AOPOCTHX
M0OPOBOJIBLIB, AKUIO HE 3a3HAYEHO iHIue. TadNuus He € BUHEPIHOO.

Tabnnus 4. B3aemonisi 3 inMMu JikapcbKumu 3acodamu Ta pexoMeHaauil 111010 103yBAHHSA

Jlikapcbki 3aco0u 3a B3aemonis Pexomenaauii momo ognoyacHoro
cepamu TepaneBTHYHOrO 32CTOCYBAHHSA
32CTOCYBAHHA

IIPOTHUBIPYCHI ITIPEINIAPATH, BI'C

Hyxneomuonuii ananoe inzibimopa nonimepasu

[linmuc ynosHosaeHoi ocobu, 10 BHCTYNAE Bl iMeHi 3asBHIKa

Nara 40.0/4 19 g Marypa O.1.
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Codocdysip 400 Mr oaun
pa3 Ha 100y

(maxnaracsip 60 Mr ojiuH pa3
Ha J100Y)

Jocnimxenns nposoannocs
3a Y4acTIO MalieHTIB 3
xponiuHoio BI'C-iHekuicro

< Jlaknaracsip*
AUC: 0,95 (0,82, 1,10)
Cimax: 0,88 (0,78, 0,99)
Cmin: 0,91 (0,71, 1,16)

— GS8-331007**
AUC: 1,0 (0,95, 1,08)
Crnax: 0,8 (0,77, 0,90)
Crin: 1,4 (1,35, 1,53)

*[MopisHsAHHS 414 AaKaTacBipy
NPOBOAMIIOCH 3 ICTOPHYHUMI
JNaHUMH (pe3ysbTaTaMu TPBOX
AOCIiKEeHb JaKIaTacBipy B
nosi 60 Mr oxu# pas Ha 200Gy
3 nerinTepdepoHoM anbda Ta
pubasipuHom).

**GS-331007 € ocHOBHUM
LHPKYIIOI0YUM MeTalo/iToM
npenapara-norepeaHuKa
coocOyBipy.

Kopexkitis 1031 naknaracsipy abo
codocOyBipy He noTpidHa.

Inzibimopu npomeasu (I11)

Bouenpesip

Bzaemoniio He BUBYIN.

Ouikyembes 3 o2ns0y Ha
npuzrivennn CYP3A4
boyenpesipom:

T Haknaracsip

Crizl 3MEHIIMTH 103y NaK/IATacBipy
10 30 Mr oauH pa3 Ha 100y y pasi
OZHO4ACHOI0 3aCTOCYBAHHA 3
Gouenpesipom abo iHmLMMH
NOTYXKHUMH iHTiGiTopamu CYP3A4.

Cumenpesip 150 mr oaun
pa3 Ha g00y

(naxnaraceip 60 Mr ogun pas
Ha 100y)

T Haknaracsip

AUC: 1,96 (1,84, 2,10)
Crmax: 1,50 (1,39, 1,62)

Chmin: 2,68 (2,42, 2,98)

T Cumenpesip

AUC: 1,44 (1,32, 1,56)
Cumax: 1,39 (1,27, 1,52)

Cumin: 1,49 (1,33, 1,67)

Kopexuis no3u naxnaracsipy a6o
CHMernpeBipy He NoTpibHa.

[linnue ynosroBaxkeHoT 0cobu, M0 BUCTYIAE Bia iMeni 3assHnka

Hata 40.0/./9

Marypa O.1,
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Tenanpesip 500 mr koxui
12 ropun

(naxnaraceip 20 Mr ouH paz
Ha 106y)

Teaanpesip 750 mr kouxui 8
rOAHH

(naknaraceip 20 Mr oguH pa3
Ha 100Y)

T HaknatacBip
AUC: 2,32 (2,06, 2,62)
Crax: 1,46 (1,28, 1,66)

< Tenanpesip
AUC: 0,94 (0,84, 1,04)
Cumax: 1,01 (0,89, 1,14)

T Jaknatacsip
AUC: 2,15 (1,87, 2,48)
Cmax: 1,22 (1,04, 1,44)

«— Tenanpesip
AUC: 0,99 (0,95, 1,03)
Crax: 1,02 (0,95, 1,09)

[Mpurnivenns CYP3A4
Te/anpeBipoM

Cnit SMEHIINTY /103y J1aK/1aTacBipy
no 30 Mr ofHH pa3 Ha D00y v pasi
OIHOYACHOTO 34CTOCYBAHHA 3
TenanpesipoM abo iHIHMH

noTy*HHMH iHTi0iTOpamMu CYP3A4.

Traui npomusipycui npenapamu npomu BI'C

IerinTephepon annpa

180 Mkr oguH pas Ha
THRIEHb | pudaBipuu

1000 ado 1200 mr ua xody,
po3aiJieHi Ha ABA NPHITIOMH
(naxnaraceip 60 Mr omgHH pas
Ha 100y)

JocnikeHns nposoamiocs
3a Y4acTIO Mali€eHTIB 3
xporiunoio BI'C-indexuiero

« Jlaknaracsip
AUC: «*
Cioizel ¥

Chin: —*

< [lerinrepepon ansa
Cmin: —*

< Pubapipun

AUC: 0,94 (0,80, 1,11)
Chnax: 0,94 (0,79, 1,11)

Cuin: 0,98 (0,82, 1,17)

*DK napametpu gaknaTtacpipy
y pasi 3acToCyBaHHA 3
nerintepdeporHom ansda ta
pubaBipHHOM Y LILOMY
JocipKeHH] 0yIu OMH3BKUMH
3a 3HAYEHHAMH 10 THX, L0
cnocTepiranucs B J0CTiIKeHH]
3a yuactio BI'C-inikoBaHHX
MaLi€eHTIB, AKi OTPHMYBANH
MOHOTeparilo JakiaTacBipoM
npotsarom 14 auis. ®K
MiHiManbHi 3aTHILKOBI piBHI
nerintepdepony anspa B
NAaLi€eHTIB, AKi OTPUMYBATH
nerinrephepon ansda,

Kopexkuis 1031 nakmaraceipy,
nerintepgepony anbdha abo
pubaBipuny He noTpibHa.

[linnue ynoBHOBakeHOT 0COOH, 110 BUCTYMAE Bil iMeHi 3asgBHUKA

Iata 10,2/, (9

Marypa O.L
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pubasipuH i naknaracsip, 6yiu
noaibHuMH 10 piBHIB y
Mali€HTiB, AKi OTPUMYBAIU
nerinrepdepon anba,
pubagipuH Ta nnatedo.

[MPOTHUBIPYCHI IIPEITAPATH, BLI ado BI'B

Inetéimopu npomeaszu (117)

ATtaszaHasip

300 mr/puronasip

100 mr oanu pa3 Ha 106y
(maxnaraceip 20 Mr oiHH pa3
Ha 100y)

T Hakmatacsip

AUC*: 2,10 (1,95, 2,26)
Cmax®: 1,35 (1,24, 1,47)

Cain*: 3,65 (3,25, 4,11)

[Tpurnivenns CYP3A4
PHTOHABIPOM

*pe3ybTaTH HOPMATi30BaHO 3a
1103010 60 Mmr.

Atazanasip/kofiumncrar

B3aemozito He BHBYAM.
Ouikyembea 3 02130y Ha
npuenivenns CYP3A4
amasanasipom/Kodiyucmamon.
1 Haknaracsip

Cnit 3SMEHIIUTH 103y JaK/IaTacBipy
10 30 Mr oauH pa3 Ha noby y pasi
OJIHOYACHOT0 3aCTOCYBAHHS 3
aTa3aHaBipOM/pPHUTOHABIPOM,
araszaHaBipom/koGiuucTarom a6o
IHILIMMHA NOTYKHHMH iHriGiTOpamMu
CYP3A4.

[linnuc ynosHoBazkeHOT 0co6H, 1110 BUCTYNAE Bin iMeHi

3agBHUKA ALELBA L
HaTaM MarypaO.I.
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Japyuasip

800 mr/putonasip

100 mr oiuu pa3 Ha 100y
(naxnaraceip 30 Mr oiuH pa3
Ha 100y)

«» Jlaknmaracgip
AUC: 1,41 (1,32, 1,50)
Cuax: 0,77 (0,70, 0,85)

< JlapyHasip

AUC: 0,90 (0,73, 1,11)
Crmax: 0,97 (0,80, 1,17)

Chmin: 0,98 (0,67, 1.44)

Kopexkunis 1031 naxknaracsipy

60 Mr oauH pas Ha 100y,
napyHaBipy/puronasipy (800/100 mr
oluH pa3 Ha 100y abo 600/100 mr
JBiui Ha 106y) abo
napyHasipy/kobiuucTary He
noTpidHa.

Hapynasip/kobiumncrar

B3aemomiro He BUBYAIIH.
Ouikyembea:
« Jlaknaracsip

Jloninasip

400 mr/puTonasip

100 mr aBivi Ha goby
(nakmataceip 30 Mr oauH pa3s
Ha 100y)

< Jlaknaracgip
AUC: 1,15 (1,07, 1,24)
Crmax: 0,67 (0,61, 0,74)

« JloniHaBip*

AUC: 1,15 (0,77, 1,72)
Crmax: 1,22 (1,06, 1,41)
Chin: 1,54 (0,46, 5,07)

* prutuB 60 Mr JaknatacBipy Ha
JIOMHABIP MOYe OYTH BHILIM.

Kopekuis 1031 paknaracsipy
60 Mr oauH pas Ha 106y abo
NIOMiHABIPY/PUTOHABIPY HE MOTPiOHAa.

Hyrneosuoni/uyineomuoni inzi6imopu seopomuoi mpanckpunmasu (HI3T)

Tenodosipy nnszonpoxcuiy
ymapar

300 mr oanH pa3s Ha 100y
(naxknataceip 60 Mr onuH pa3s
Ha 100y)

«> Jlaknaracgip

AUC: 1,10 (1,01, 1,21)
Crmax: 1,06 (0,98, 1,15)

Crin: 1,15 (1,02, 1,30)

< Tenodosip

AUC: 1,10 (1,05, 1,15)
Chax: 0,95 (0,89, 1,02)

Cuin: 1,17 (1,10, 1,24)

Kopekuia n1o3un naknaracsipy abo
TeHo(oBipY He noTpidHa.

JlamiByauu Bsaemoniro He BUBYAITH. Kopekuis 103u gakiaracsipy abo
3upoByanu Ouixkvemoesn: HI3T He notpitHa.
EmTpuunradin « Jlaknaracsip

Abakasip < HI3T

JAnaano3nn

CraByaun

Henyxneosuoni inzibimopu 3eopomuoi mpanckpunmasu (HHI3T)

[Tiamac ynosrosaxeHoi ocobu, 110 BUCTYNAE Bi iMeH] 3asBHUKA

JHara 2

Marypa O.1.
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Edagipenu 600 mr oaun
pas Ha 100y

(naknaTaceip 60 Mr omuH pa3
Ha 100y/120 Mr oiuH pa3 Ha
noby)

| Haknaracsip

AUC*: 0,68 (0,60, 0,78)
Cmax™: 0,83 (0,76, 0,92)

Cmin*: 0,41 (0,34, 0,50)

[Hnykuis CYP3A4
edasipeH1OM

*pe3ynbTaTH HOPMAITi30BaHO 34
1103010 60 MT.

Crin 36inewmTH 103y AaknaTacsipy
110 90 Mr oauH pa3 Ha 100y y pasi
OIHOYACHOTO 3aCTOCY BAHHA 3
edasipeHLIOM.

Ouixyemubca:
< Jlakyiatacsip
«— Punnisipuy

Etpagipun Bzaemoniro He BUBYANM. Yepes BiICYTHICTD JAHHX OHOYACHE
Hesipaniu Ouikyemoca 3 02140y HA 3aCTOCYBaHHA [laKJaTacBipy Ta
indyxyito CYP344 erpaBipHHy ab0 HeBipamiHy He
empasipurom abo PEKOMEHAYEThCA.
Hesipaninom:
| Makmaracsip
Puanisipun Baaemoito He BUBYAIH. Kopekuis 103u naknaracgipy abo

PHANIBIpUHY He MOTPiOHA.

Inzibimopu inmezpazu

Hoayrerpasip 50 mr onumn
pa3 Ha 100y

(naxnaraceip 60 Mr onuH pa3
Ha 7106Y)

+ Jlaknaracsip

AUC: 0,98 (0,83, 1,15)
Crmax: 1,03 (0,84, 1,25)
Chin: 1,06 (0,88, 1,29)

T Honyrterpagip

AUC: 1,33 (1,11, 1,59)
Crax: 1,29 (1,07, 1,57)

Chin: 1,45 (1,25, 1,68)

[Tpurnivenss P-gp i BCRP

J1aKJIATACBIpOM

Kopekuis 1031 naknaracsipy a6o
JI071yTerpaBipy He motpidHa.

PanTerpasip

Bsaemonito He BuBYaH.
Ouikyemsea:

«+ Jlaknmaracsip

< Panterpasip

Kopexkuis 1031 gakmaracsipy a6o
panrerpasipy He noTpibHa.

Ensirerpasip, kobiuuncrar,
emTpuuuTadin, TeHodoBipy
AuzonpoxkcuHay pymapar

HocnimxeHHs B3aeMoil aa
1€l komGinawii 3 hikcoBaHUMH
03amu B TableTkax He
MPOBOAMITHCA.

Ouikyembes 3 02180y Ha
npuzrivenns CYP3A4

Kkobiyucmamom:

T Haknaracsip

Jo3y naknatacsipy ciif 3MeHIIHTH
1o 30 mr oxuH pas Ha 100y y pasi
OHOYACHOT 0 3aCTOCYBAHHA 3
KobiLucTaToM abo iHIMMH
noTyxHUMH iHribitopamu CYP3A4,

[innuc ynosHosakeHol 0codH, 1o BUCTYNAE Bix iMeHi 3asnBHIKa

Hata 70 .0/,

Marypa O.1.
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Inzibimop 3numms

EndysipTua

Biaemozito He BUB4AIH.
Ouikyembes:

« Jlaknaracsip

«— EndyBipTun

Kopekitis no3u naknaracsipy a6o
eH(yBipTHILY He MoTpidHa.

Anmazonicm peyenmopa CCRS

Mapasipok

Bsaemoniro He BHBuAIH.
Ouixyembea:

« Jlaknaracsip

«— Mapagipok

Kopexkuis no3u gaknaracsipy abo
MapaBipoKy He moTpiOHa.

[PEIMTAPATH, IO 3HUKYIOTb KHCJIOTHICTh

Aumazonicmu Hy-peyenmopis

®amoruann 40 mr
0IHOPA30BO
(naxnaracsip 60 Mr
0JIHOPA30BO)

« Jlaknaracsip

AUC: 0,82 (0,70, 0,96)
Cinax: 0,56 (0,46, 0,67)
Chin: 0,89 (0,75, 1,06)

[Tiasuiuenss pH uuyHKoBOTO
COKY

Kopekuis 1031 naknaracsipy He
noTpidHa.

Inzibimopu npomonnoi nosmnu

Owmenpasoa 40 mr oaun pas
Ha 00y

(maxnaracsip 60 Mr
OJIHOPa30BO)

«+ Jlaknaracsip

AUC: 0,84 (0,73, 0,96)
Chax: 0,64 (0,54, 0,77)
Comin 0,92 (0,80, 1,05)

[linpuienss pH uutyHkosoro
COKY

Kopexuis 1o3u naknaracsipy ne
noTpidHa.

AHTUBAKTEPIAJILHI NIPENNAPATH

Knapurpomiunn
TeniTpomiunu

B3aemoniro He BUBYATH.
Ouixyemoca 3 0enady na
npueniverns CYP3A4
anmubakmepiansHumu
npenapamamu.

T Haknaracsip

Ciiit SMEHIIMTH 103y 1aK/IaTacBipy
a0 30 mr oauH pas Ha 100y B pasi
OJIHOYACHOI0 3aCTOCYBAHHA 3
K/IapHTPOMILIHLHOM, TEJIITPOMILHHOM
ab0 [HILHMMH MTOTY/KHUMHI
iHridiTopamn

CYP3AA4.

Epurpomiuun

B3aemozito He BUBYaM.
Ouikyemocs 3 02nady Ha
npuenivenns CYP3A4
anmubakmepianbHuMu
npenapamamu:

1 Haxnaraceip

3acTocyBaHHs 1aKnaTacBipy 3
€PHUTPOMILIUHOM MO’Ke MPH3BECTH JI0
MiIBHILEHHA KOHUEHTpaLLiii
naknaraceipy. PekomeHayerses
00epekKHICTB.

[liamuc ynoBHoBaXkeHOT 0co0H, 110 BUCTYNAE Bi iMeH] 3asBHUKA

Harta 40. 0.¢1.[9 Mar‘ypa O.L
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Aszurpomiuun Biaemonito He BHBYAIM, Kopekuis no3u naknaraceipy abo
Lunpodaoxcaumn Ouikyembcs: asuTpoMiuuny, abo
> Jlaknaracsip uunpodgrokcaunHy He noTpidHa.
<> A3UTpOMiLIHH abo
LUIIPOIIOKCALHH
AHTHKOATYJISIHTH

HabiraTpany erekcuiaar

B3aemoniio He BUBYAIH.
Ouixyembcst 3 02180y Ha
npuerivenns P-gp
oarramaceipom.

T HabirarpaHy erekcuiar

Ha riouaTky 3acTocyBaHHs
NaKnaTacBipy natieHTaM, AKi
OTPHMYIOTE Jabirarpany eTekcunar
abo iHwi cyberpatn kuukoBoro P-gp
3 BY3bKHMM TEpareBTHYHIM
Aiana3oHOM, PeKOMEHIYEThCA
peTe/lbHHIl MOHITOPHHT 3 Be3neKH.

Bapdapun

B3saemonito He BUBYAN,
Ouixyemves:

«> JlakmaTaceip

< Bapdapun

Kopekiis 1o3u naknaracsipy abo
Bap(hapHHy He MoTpidHa.

NPOTUCYJOMHI IPENAPATH

Kapbamasenin B3aemoniro He BuBuaim. OnnoyvacHe 3acTOCYBaHHA
Oxckapba3zenin Ouixyemucst 3 oensdy na HakiaTaceipy 3 kapbamaserniHom,
MenobapdiTan inoykyio CYP3A44 okckapbazeninoM, geHobGapGiTanom,
Denitoin NPOMUCYOOMHUMU (eniTOIHOM ab0 IHUIMMH MOTYKHUMM
npenapamamu. ingykropamu CYP3A4
| Maknaracsip NpOTHITOKa3aHe (JIMB. po3jin 4.3).
AHTHAEINPECAHTH

CenexmusHi in2ibimopu 360pomno20 3axonieHHA cepomoniny

Ecunranonpam 10 mr oqun
pa3 Ha 100y

(naxnaraceip 60 Mr oxHH pa3s
Ha j06y)

«» JlaknmaTacgip

AUC: 1,12 (1,01, 1,26)
Cumax: 1,14 (0,98, 1,32)

Cuin: 1,23 (1,09, 1,38)

—Ecuuranonpam
AUC: 1,05 (1,02, 1,08)
Crax: 1,00 (0,92, 1,08)
Cumin: 1,10 (1,04, 1,16)

Kopekuist 103 naknaraceipy a6o
ecuHTanonpamy He MotpidHa.

IMMPOTUTPUBKOBI NPENNAPATH

Kertoxonazoa 400 mr oauu
pa3 Ha qody

(maxuaraceip 10 Mr
OJIHOPa30BO)

1 Hakmaracsip
AUC: 3,00 (2,62, 3,44)
Crmax: 1,57 (1,31, 1,88)

[Mpurnivenns CYP3A4
KETOKOHA30JI0M

Cnia 3MEHIHUTYH 103y JaKIaTacBipy
1o 30 Mr oauH pas Ha 106y B pasi
OJIHOYACHOTr0 3aCTOCYBAHHS 3
KETOKOHA30/10M ab0 iHIITHMH
MOTY>KHUMH iHri6iTopamu CYP3A4.

[Tianue ynoBHOBaskeHOT 0C00H, IO BUCTYNAE Bill iMeHi 3asBHUKA

Hara 10.04. (9 Marypa O.1.
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Ouixyembes 3 02120y Ha
npuztivenna CYP3A4
NpOMUSPUGKOGUMIU
npenapamamu;

1 Haxnartaceip

« DyKoHazon

Irpakonazon Bsaemojiro He BHBUAIIH.
IMocakonazon Ouikyembes 3 021590y Ha
Bopukonazon npuenivenns CYP3A4
npom I{ZPEJE‘)-KOSILMII
npen apama.-u u’
1 Haknaracsip
Daykonazon B3aemopiro He BHBYANH. OuiKyeTbCs MOMIPHE I11IBHILEHHSA

KOHILIEHTpaLlit JaKk/iaTacsipy, aie
KODPEKLiA 1031 Jlakiaracsipy abo
(roxoHaz0My He MoTpidHA.

AHTHUMIKOBAKTEPIAJIBHI [IPEITAPATH

Pudamniunn 600 mr ongnn
pa3 Ha nody
(naxnaracip 60 mr

| Haxiaracsip
AUC: 0,21 (0,19, 0,23)
Cmax: 0,44 (0,40, 0,48)

0IHOPA30BO)
Inaykuis CYP3A4
prdaMmiunHOM
Pugadyrun Bzaemouito He BUBYAIH.
Pudanentnn Ouiryemuca 3 02180y Ha

indyryito CYP3A4
anmumikobakmepianbHumu
npenapamamu.

| Jlaknaracsip

OnHovacHe 3acTOCYBaHHs
JlaKyaTacBipy 3 puaMniluuHom,
puhabyTuHoM, prudaneHTHHOM abo
IHIIUMH MOTYXHUMH IHIYKTOpaMH
CYP3A4 nporunokasaue (1uB.
posain 4.3).

CEPUEBO-CYJAHUHHI 3ACOBH

Anmuapummivni npenapamu

Juroxenn 0,125 mr oanu
pa3 Ha 100y

(naxnaracsip 60 Mr ol pa3
Ha 100y)

1 Jduroxcux

AUC: 1,27 (1,20, 1,34)
Crax: 1,65 (1,52, 1,80)

Chin: 1,18 (1,09, 1,28)

ITpurnivenns P-gp
JaKnaTacBipoM

JIMTrOKCHH Cf1iJl 3aCTOCOBYBATH 3
obepexHicTIO y pasi 0IHOYaCHOI0
3aCTOCYBAHHS 3 IAKIIATACBiPOM.
CroyaTky cnif npu3HayuTH
HAHHWKYY 03y aurokcuny. Crig
KOHTPOJIIOBATH KOHLEHTpatil
JIMFOKCHHY B CHPOBATLI KPOBi Ta
BHKOPHCTOBYBATH 1X U1
THUTPYBaHHA 1034 JUTOKCHHY 10
OTpUMAHHs DaXkKaHOTO KJIIHIYHOrO
edekTy.

[Minnuc ynosHoBaxeHol 0coOu, 110 BUCTYNAE Bijl IMEHI 3adBHUKA

A1

Hata 7100/, (4 MarypaOI
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Amionapon

B3aemoniio He BUBYAIH.

3acTocoByBaTH JIHILE TOM, KOJIH
HeMa€ {HIIOT abTepHATHBH, K10
Lieit TikapchbKMit 3acib 3acTOCOBYIOTE
OITHOYACHO 3 1aK/1aTacBipoM y
KoMOinalil 3 codocbysipom,
PEKOMEHAYEThCA 3a0e3rnednTH
peTe/bHHIT MOHITOPHHT (IHB.
po3ainn 4.4 ta 4.8).

Broxamopu kanvyieswx kanani

(4]

Juariazem Bzaemomnito He BUBYANH. 3acTocyBaHHS AaKIaTacBipy 3 Gyis-
Hideaunin Ouixyemscsl 3 02180y Ha AKHM i3 HX GJIOKaTOpiB KalbLieBHUX
Amaoaumnin npuznivenna CYP3A4 KaHaJIiB MOKe MPU3BECTH 40
bnokamopamu Kanbyicsux MiABHILEHHS KOHUEHTPALiii
Kananie: JIAK/IaTacBipy.
1 Hdaknaracsip PekoMeHayeTbCs 00epexHICTb.
Bepanamin B3aemouiio He BUBUAIIM. 3acTocyBaHH#A JaKIATACBIPY 3
Ouikyembca 3 02120y Ha | BepanaMiioM MOXKe IPU3BECTH 110
npuerivenns CYP3A4 ma P-gp| nigBHIIEHHs KOHLUEHTpALi
8epanamiiom: JaknatacBipy. PekomeHmyerscs
1 Haknatacsip 00epeKHICTB.
KOPTUKOCTEPOIIN

JexcameTraszoH cHcTeMHOT
aiv

B3aemonito He BuByamm,
Ouixyemsca 3 02180y Ha
inoyxyio CYP3A4
dekcamemasonom:

| Haknaracsip

OaHouacHe 3aCTOCYBAHHSA
HAKJIATACBIpY 3 AE€KCAMETA30HOM
cucreMHol aii abo iHIHUMHK
MOTYKHUMH IHYKTOpamu
CYP3A4 nporurnokaszane (1uB.
po3ain 4.3).

XAPYOBI JOBABKH POCJTHHHOI'O NOXO/I’KEHHS

3Bipobiit (Hypericum
perforatum)

Bzaemopuiio He BUBUAIH.
Ouikyembes 3 02180y na
inoykyito CYP3A44 3gipoboem.
| Haknatacsip

OnHouacHe 3acToCyBaHHA
JaknaTacipy 3i 3Bipo6oem abo
HILIUMH MOTYKHUMH 1HIYKTOPaMH
CYP3A4 npotunokasate (aus.
po3znain 4.3).

IF'OPMOHAJIBHI KOHTPALENNTHBU

Eruninecrpaanion 35 Mxr
OOMH pa3 Ha 100y NPOTATroM
21 nus + HoprecTUMAaT
0,180/0,215/0,250 mr oaun
pa3s Ha 106y npotsirom 7/7/7
AHIB

(maknaracBip 60 Mr oauH pa3
Ha 1o6y)

< Etuninectpanion
AUC: 1,01 (0,95, 1,07)
Caaxt 1,11(1,02, 1,20)

« Hopenrecrpomin
AUC: 1,12 (1,06, 1,17)
Crax: 1,06 (0,99, 1,14)

< Hoprecrpen
AUC: 1,12 (1,02, 1,23)
Cmax: 1,07 (0,99, 1,16)

JI1a onHOYaCHOTO 3aCTOCYBAHHSA 3
J1aK/1aTacBipOM PEKOMEHIY€EThCA
nepopabHUi KOHTPALETITHB, 1110
MiCTHTB eTHHINeCTpagion 35 MKr Ta
HOprecTuMmar

0,180/0,215/0,250 mr. Ixui
repopaibHi KOHTPALENTHBH He
BHBYAITHCS.

[Tinmue ynoBHOBaxkeHOT 0COGH, 1110 BHCTYNAE Bijl iMeHi 3asBHUKA

Nara 10_QfAF MarypaOI
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(maxnaracsip 60 Mr oguH pa3
Ha 100Yy)

Cmax: 1,04 (0,94, 1,15)
Cmi“: 1,56 (],4], l,?l)

< Lluknocnopun
AUC: 1,03 (0,97, 1,09)
Cuax: 0,96 (0,91, 1,02)

Takpoaimye 5 mr
0IHOPA30BO

(maknaracsip 60 Mr oauH paz
Ha 10o0y)

< Jlaknaraceip

AUC: 1,05 (1,03, 1,07)
Crmax: 1,07 (1,02, 1,12)

Coins 1,10 (1,03, 1,19)

< Takponimyc
AUC: 1,00 (0,88, 1.13)
Cmax: 1,05 (0,90, 1,23)

Cupoaimyc
Mikodenoaaty moderun

< Jlaknaracgip
< [MyHOenpecaHT

IMYHOJEIIPECAHTH
Iukaocnopuu 400 mr < JlaknaTacsip Y pasi 0/lHOYaCHOTO 3aCTOCYBaHHS
0IHOPA30BO AUC: 1,40 (1,29, 1,53) JIaKNIaTacBipy 13 HMKIOCTIOPHHOM,

TaKPOJIIMYCOM, CHPOIIIMYCOM abo
MiKo(heHONaTy MO(METHIOM KopeKLis
[03H LMX Tpernaparis He noTpidHa.

I'ITOJINIIEMIYHI TIPENNAPATH

Inzibimopu I'MI™-KoA- pedykmasu

PozyBactaTun 10 mr
onnopaaoao

(naknaracsip 60 Mr oauH pas
Ha 106y)

1 PosyBacrarun
AUC: 1,58 (1,44, 1,74)
Cimax: 2,04 (1,83, 2,26)

[Tpuraivenns OATP 1B i
BCRP paknaraceipom

ATOpBacTaTHH
DayBactaTHH
CumMBacTaTHu
IMitapacraTun
IIpaBacraTun

B3aemozito He BHBYAH,
Ouixkyemoces 3 02180y Ha
npueniverns OATP 1B1 ma/abo
BCRP oaxnamacsipom.

1 KoHuentpauis craTuny

Cniz 3 obepesxHicTiO OMHOYACHO
3aCTOCYBaBAaTH AaKJIaTacBsip 3
po3yBacTaTHHOM abo IHIIMMHU
cyberparamu OATP 1B1 uu BCRP.

HAPKOTHYHI AHAJILI'ETHKH

[ligmuc ynosrosaxkeHoi ocodu, 10 BUCTYNAE BiA iMeHi 3asBHuKa

Hara 40.0/. (9

Méry]:;a O.L

117



bynpenopgin/uanokcon,
Bix 8/2 mr a0 24/6 mr oaun
pa3 Ha 00y,
iHANBiXYyasi3oBanHa no3a *
(naxmartaceip 60 Mr omguH pa3
Ha no0y)

*OuiHIOBAIH B OMioiI-
JaNeHKHHUX

JIOPOC/THUX MALIEHTIB, AKi
OTPHMYBATH MIATPUMYBaIbHE
JIIKYBaHHS
OyrpeHOppiHOM/HATOKCOHOM
y cTablIBHHX 103aX.

« Jlaknaracgip
AUC: «*
CI'I'IEX: H*

Chin: ©*

1 BynpeHopdin

AUC: 1,31 (1,15, 1,48)
Ciax: 1,30 (1,03, 1,64)

Crin: 1,20 (1,15, 1,48)

1 HopOynpeHropoin
AUC: 1,62 (1,33, 1,96)
Cmax: 1,65 (1,38, 1,99)
Crin: 1,46 (1,16, 1,83)

* [NopiBHAHO 3 icTOPUYHHMH
JaHHMH.

Kopekuia no3u naknaracsipy ado
Oynpenopdiny He noTpidHa.

Metazaon, 40-120 mr oaun
pa3 Ha 100y,
inauBinyasizoBaHa no03a*
(makaatacBip 60 Mr oaun
pa3s Ha 100y)

*OuiHoBaau B onioia-
32JIe7KHUX IOPOCIHX
NAUIEHTIB, AKI 0TPHMYBAIH
niATpHMYBAJIbHE
JIKYBAHHSI METAL0HOM Y
cTabiIbHUX 032X,

< Jlaknaracsip
AUC: &*
Chax: —*

Chin: —*

T R-merazoH

AUC: 1,08 (0,94, 1,24)
Cmax: 1,07 (0,97, 1,18)
Cin: 1,08 (0,93, 1,26)
*[TopiBHAHO 3 ICTPHYHHMH
JAaHUMH.

Kopekuis no3u naknaracsipy ado
METAJIOHY He NoTpibHa.

CEJATHBHI 3ACOBH

Bensooiazeninu

Minazonam 5 mr
0IHOPa30BO

(maknaracsip 60 Mr oauH pas
Ha 100Y)

< Minazonam
AUC: 0,87 (0,83, 0,92)
Cinax: 0,95 (0,88, 1,04)

Tpiazonam
Annpa3zonam

Baaemoniro He BuBHamH.
Ouikyemoes:

< Tpiazomam
«—Anmpazonam

Kopekuis no3n mizasonamy, inumx
GeH3oniaseninis aGo iHmmx
cyberpatie CYP3A4 y pasi
OIIHOYACHOr'0 3aCTOCYBAHHS 3
[aKnaTacBipoM He MoTpidHa.

118

JKomHoro KIiHIYHO 3HAYYWIOro BIUIMBY Ha (papmakokineTHKy GyIb-KOro Jikapchkoro 3acofy He
O4IKY€ThCA, AKILO AAKIATACBIP 3aCTOCOBYIOTH OIHOYACHO 3 OyIb-AKHM 3 MepeliuyeHnuxX HK4Ye 3acobip:
inri6itopu MJIE-S, sikapeski 3acobu kiacy inribitopis AITM (HanpHKIaz eHananpu), Jikapeski 3acobu

[Tinnuc ynosroBarkeHOT 0co6H, 1110 BHCTYMAE Bij iMeHi 3asBHUKa

Hara 40, 24. /9

Marypa O.1.



KJlacy AHTAaroHIiCTiB peuenTtopie awriorensuny Il (Hanpuknaz JocapraH, ipOecapraH, oiMecapTaH,
KaHjaecapras, Baicapran), iusonipamii, nponacdeHoH, duekaiin, MekcuriTHH, XiHiauH a0 aHTALIH
fpenaparH.

Himu

Jocnimxenns B3aemonii MPOBOAMIINCSA TiSIbKH Y IOPOC/THX.

4.6 QepTHALHICTD, BAFiTHICTS T2 JaKTauUis

Bazimuicme

Jani mozo 3actocyBaHHs HaK/aTacBipy BariTHUM KiHKaM BiCYTH.

HociikenHs qakaTacsipy Ha TBapHHAX TMPOAEMOHCTPYBAIH eMOPIOTOKCHYHMI Ta TepaToreHHuii edexTi
(auB. posain 5.3). [ToTeHLIfHMIT PH3HK /1A IIOTHHN HEBLIOMHUIL.

HaknaracBip He cmin 3acTocoByBaTH il Yac BariTHOCTI a6o sKiHKam IITOPOIHOrO BIKY, #AKi He
KOPHCTYIOTbCS MPOTH3AIUTIAHUMU 3acobamu (1uB. posgin 4.4). 3acrocyBaHHs BHCOKOE(EKTHBHHX
NPOTH3AMTIAHUX 3aCOGIB CIIA MPONOBXYBATH NPOTATOM S5 TIKHIB Micns 3ABEPIIEHHS JIIKYBaHHS
JaKaaTacBipoM (IuB. po3ain 4.5).

OckiflbKu NaKnaTacBip MpHU3HAYAIOTE Y KOMGiHALIT 3 iHIIMHU NiKapCHKHMH 3aC00aMH, C11ij1 BpaXOBYBaTH
NPOTHITOKA3aHHA Ta 3aCTEPEKEHHA 100 LHX JIKAPChKUX 3aC00iB,

HeranbHi pexomennauii mogo saritocTi Ta KOHTPALCMIIT BHKIAAEHO B KOPOTKHX XapaKTePHCTHKAX
JiKapCBKOro 3acoly s puGaBipiHy Ta reri HTepdepoHy ansda.

Toodyeanna zpyoorw

Inopmauis npo ekckpeuito naknaracsipy y TPYAHE MOJIOKO JIOAMHHM BifcyTHA. HasiBHi nmaui
(papMakoOKiHETHYHHX | TOKCHKOJIOFIYHHX IOCTi/DKeHb Ha TBAPUHAX [OKa3amu, L0 Jak/jaraceip i ioro
MeTaGoliTH MOTPAIIAIOTE ¥ MOJIOKO (muB. po3ain 5.3). He MOXHA BHKIOYHTH HAABHOCT PH3HKY s
HOBOHAPOUKEHOr0/HeMOBIATH. Marepie cnix npoingopmysatn He FOJYyBaTH TPYI0, SKIIO BOHH
NPUAMAIOTh JaKJIaTacsip.

Depmunvricme

Hani mono BnMBY naknaTacsipy Ha (epTHABHICTD IOXMHM BIACYTHi. VY JOCIIKEHHSX HA uIypax
’KOZIHOrO BILTHBY Ha CrIapioBaHHA abo (epTwibHICTb He criocTepiranocs (1us. posain 5.3).

4.7 Bnnus Ha 31aTHiCTH KepyBaTH TPAHCMOPTHHMH 32C00aMH Ta NPANIOBATH 3 MeXaHI3MAMH
[Tosinomnsnocs npo 3anamopouenss Ha GoHi JiKyBaHHA 1aKIaTacBipoM y KoMGiHawil 3i coocOysipom,
Ta TIpO 3aNaMOpOYeHHs, MOPYIIEHHA YBArW, 3aTbMapeHHsA 30pY Ta 3HHKEHHS FOCTPOTH 30py Ha (oHi
JiKyBaHHA JaK/IaTacBipoM y KoMOiHauii 3 neri HTepQepoHoM anba Ta pubasipHHOM.

4.8 Hebaxani edextn

Pestome npoghinio 6esnexu

3aransuuii npod)ine Gesnekn AaknaTacBipy BU3HAYEHO HA OCHOBI Aanux 2215 nauieHTis i3 XpoHiuHOK0
indexuiero BI'C, sixi otpumysaiu JaK/aTacBip ofuH pa3 Ha 106y abo B koMGiHalii i3 coocOysipom Ta
pubasipuroM un Ge3 pubasipuny (n=679, 06’ cxHati nani), abo B komGiHauii 3 nerinTeppeporom anbta
Ta pubasipuHoM (n=1536, 06’ exnani mani), 3aranom y 14 k1iHivHIX JIOCITi[PKEHHSAX.

JMaxnaTaceip y komGinauii iz codocdysipom

Haityacriwe nosizomusnocs npo Taki Hebaxani peakuil: niABHIlEHa BTOMIIOBAHICTb, rof0BHMIT Gib Ta
Hynora. Hebaxani peakuii 3-ro crymnens TskkocTi CHOCTEPIranucs MeHIL Hix y | % natieHTis, i B %o0aHOrO
nauieHTa He Oyno HeGaxaHuX peakiiii 4-ro CTyneHs TAKKocTi. Yotupu nadientd Gynm 3myieHi
JIOCTPOKOBO MPUIMHUTH JTiKyBAHHA JAaK/IATACBIPOM 4epes HeGakaHi ABMILA; MuIle OIIMH 3 BHIAIKIB
PO3IIIANABCA AK MOB’A3aHHIA 13 10C/1LKYBaHOIO Teparieio.

HaxnaTtacBip y komGinauii 3 nerinrepdeponom aabdpa Ta pudaBipuHOM

o

"

[Tinnuc ynosHoBaxkeHoi 0ocobu, 110 BUCTYIAE Bill iMeH] 3asBHUKA

Hara 10, /.17 Marypa O.1.
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Haityacriwe nosizomnanoca npo Taki HeGaxaHi peakilii: mifBuIeHA BTOMIIOBAHICTB, roOM0BHUIL Oillb,
CBEPOIHHA, aHeMid, rpunonoiiGHe 3aXBOPIOBAHHA, HYHOTA, GE3COHHS, HEHTPONEHIA, ACTEHiA, BHCHL
HIAKCHHSA aMeTHTy, CyXICTh LUKIPH, @iloneuis, rineprepMmis, Miamris, aparisausicts, kaurens, miapes,
3a1UIIKa Ta apTparis. HaiiyacTime nosizomsisiocs npo Taki Hebaxaui peakuii npuHaiiMHi 3-ro cryneHs
TKKOCTI (acTora 1 % abo Ginblue): HelrponeHis, aHemis, nimM¢onenis Ta TpomGouuTonenis. [podins
Oesnexy naknmatacBipy B kKomOiHauii 3 merinTephepoHoM anbda Ta pubasipuHom GyB MOXIGHUM 10 TaKoro,
WO CriocTepiraBes NMpH 3aCTOCYBaHHi MerinTepdepory anb(a Ta pubasipuHy OKpemo, B TOMY 4MCHi Y
MAi€HTIB 3 LMPO30M.

Tabauunuit nepenix nebarxcarux pearyii

Hebaxani peakuii nepeniueno B Tabmuui 5 3a cxeMaMu NiKyBaHHS, KaTeropisMu «CHCTEMa-KJIac-0praH»
Ta HacTOTOH: yxe 4acto (=1/10), yacto (Bin =1/100 o <1/10), Hewacto (Bix >1/1000 g0 <1/100), pinko
(Bin 21/10 000 mo <1/1000) i mysxe piako (<1/10 000). V koxHiit rpymi 3a 4acToTOW0 HebaxkaHi peaktiii
NPEeJICTABIIEHO B MOPAIKY 3MEHIUEHHS Cepiio3HOCTI.

Tabanua 5. Hebaxani peakuii B kAiHIYHHX 10CHUIKEHHSIX

Cucrema-opran-giaac Hebaxaui pearuii
Yacrora Harxnamacsip + Harxnamacsip +
copocbyeip + pubasipun coghoctysip
N=203 N=476

Po3znanu 3 Goky KpoBi Ta JimpaTuuHoi cucTeMu

JIy’Ke 4acTo 1 aHeMis ‘

Poznanu metadoaizmy Ta xapuyBanus

YaCTO | 3HIDKSHHSA alleTHTy |

IMeuxiuni poznann
4acTo ’ 6e3coHHA, ApaTiBINBICTh [ 0e3coHH:A
Po3znanu 3 Goky HepBOBOT CHCTEeMH
JIy’Ke 4acTo rOJIOBHHIi O rosoBHHI 6171k
4acTo 3araMoOpOYeHHs, MirpeHs 3araMopoYeHHA, MirpeHs
Po3nanu 3 6oky cyaun
4acTo ‘ rapsayi NpUILTHBH
Po3nanu 3 Goxy oprauis AMXanns, rpyanoi KAITKH Ta cepeaocTinns
4acTo 3a[MILIKa, 3aQvLIKa TIpH

(izmdHOMY HaBaHTaXKeHHI,

Kalllesb,

3aKJIageHICTh Hoca

Possiaau 3 60Ky HLTYHKOBO-KHIIKOBOIO TPAKTY

ZIYJe HacTo HyZ0Ta

4acTo niapes, OroBaHHA, 6isb y Hynota, niapes, Ginb y
HUBOTI, JKHBOTI
ractpoesoarealibHa

pedioKkcHa XBopoba,
3anop, CyXicTsb y poTi,
METEOpHU3M

Postanu 3 00Ky mIKipH Ta NiAWKIPHOT KAITKOBHHY

[Tianuc ynoBHOBaXkeHOT 0c06H, 110 BUCTYMNAE Bijl iMEH] 3asBHUKa — -
Hara 40 0/, [ 9 Marypa O.1.
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4acTo BHCHIIL, anomneris,
cBepOIHHA, CYXICTB WKIipH

Po3sianu 3 60Ky 0OMOpPHO-PYXOBOIro aNapaTy Ta CNOJYYHOT TKAHMHM

4acTo | apTpairis, Mianris I apTpanrig, Mialirisa

3araapHi posnanau Ta peakuii B Micui BBeieHHs1 npenapaTy

JIyKe 4acTo , MiJBHLIEHA BTOMIIIOBAHICTE l MiIBHILIEHA BTOMJIIOBAHICTh

Bioxunennsn 6io nopsu, euneneni 3a pesyamamamu 1a60pamopuux 00caioycens

Y KIIHIYHMX JOCTIUKEHHAX JakjaTacBipy B kombiHauii i3 codocOysipom Ta puGasipuHom abo 6e3
pubaBipHHY B OZHOTO MALliEHTa CIIOCTEPIraNOCs 3HIKEHHS PIBHS TeMOTVIO0IHY 3-T0 CTYIEHs THKKOCTI; Lie
Oys mauient y rpyni nikypaHHs pubasipuxom. Bimxunenns Big Hopmu 1ab0paTOPHU3 MOKA3HHUKIB Y
MAIIEHTIB, AKi OTPUMYBAIN JiKyBaHHA [aKJIaTacBipoM, neriutepdeporoM amsha Ta pubdasipuHoM, Oynu
MOMIOHHMH 10 THX, WIO COCTEepiranucs B MALIEHTIB, AKi OTPHMYBAIM [UIALE0O, nerinrepdepor i
pubasipuH,

Onuc oxkpemux nebaseanux peaxyii

Cepuesi apuTmii

Ha doni nikysanns naknaraceipom y kombinauii 3i codocSyBipoM 3 oaHOHAacHMM NpH3HAYEHHAM
amiofiapoHy Ta/abo IHIIMX NpEenapatis, IO 3HIKYIOTh YaCTOTY CEpLEBMX CKOPOUEHb, crocTepiraamcs
BUNAJKH TAKKOI Opanukapii Ta 61okamu cepus (1uB. posainu 4.4 ta 4.5).

Himu

besnexy Ta edeKTHBHICTE 3aCTOCYBaHHA NAK/IATACBIPY AITAM Ta Mi/UliTkaM BikoM <18 pokis Ha aaHmii yac
He BcTaHoBleHo. JlaHi BincyTHi.

ITosioomnenna npo nidosprosani neéasicani peauii

Iosizomnenns npo minospiosani HeGaxaHi peakwuii micns peectpauii nikapcekoro 3acoby mae Besuke
3HaveHHA. lle nae 3mory 3AifiCHIOBATH MOCTilHMIA MOHITOPHHI CIIBBiJHOLIEHHS KOPHCTI Ta PH3HKIB
JKApCBKOro 3aco0y. MeauuHyX NpaLiBHUKIB NPOCATE MOBIIOMIATH 1Po Oy ab-AKi Mi103ploBaHi Hebaxami
peakuii yepes HaLiOHAbHY CHCTEMY [10Bi1IOM/ICHHA.

4.9 MepenozyBanus

HocBin BUNMaaKoBoro nepeno3yBaHHs AaKIaTacBipy B KITIHIYHEX JOCTIDKEHHAX 0OMeKeHHi. V KITiHIuHIX
HociikeHHAX 1 (asn y 31opoBux 106poBOIBLIB, sKi npritMaiti 10 100 Mr npenapaty oauH pa3 Ha 100y
npotarom 14 auie aGo oaHopasosi mosu mo 200 Mr, He crocTepiranocs KOMHUX HenepenbadeHHux
HebakaHUX peakuiil.

Bizomoro aHTMAOTY Ha BMNAZOK NepeaO3yBaHHA Hakiaracsipy He icHye. JIiKyBaHHs Mepe103yBaHHA
JaK/IaTacBipy MOBHHHO CKJIANATHCA i3 3aralbHUX MiATPUMYBAIBHHX 3aXOiB, TAKHX AK MOHITOPUHT
BAKIIMBHX JKHTTEBHUX [OKA3HUKIB Ta CIHOCTEPEXEHHA 32 KIIHIYHHM CTaHOM maiicHTa. OCKiNbKH
JAKIIATacBip 3HAYHOIO MipOI0 3B’s13yeThes 3 Giskami (99 %) i Mae Monteky/spHy Macy >500, aianis HaBpAIl
M CYTTEBO 3HH3UTh KOHLUEHTPALIIO JaK/IaTacBipy B IU1a3Mi Kposi.

5.  @®APMAKOJIOTI'TYHI BJIACTUBOCTI

5.1 ®apmakoauHamMivHi BIACTHBOCTI
Dapmaxomepanesmuuna spyna: NpoTUBIPYCHi 3acobu npamoi aii, kox ATX: JOSAX 14
Papmaxonoziuna knacugixayis ons 3umbabee: 7.13 — [TpoTusipycHi 3aco6mu

)
- =

[Tianue ynosHoBakeHoi 0co0H, 10 BUCTYNAE Bia iMeHi 3asBHHMKA
Jara 400/ (7 Marypa OLL.
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Papmaxonoeivna kracughixayia ons Hamioii: 20.2.8 — ITpomusipycui sacobu

Mexanizm 0ii

Haknaracsip € inriGitopom HecTpykTypHOro Ginka SA (NSSA) — GaraTo)yHKIIOHANILHOTO Oinka, AKHil €
BaXKJIMBAM KOMIOHEHTOM KOMILIEKCY perumikauii BI'C. [laknaraceip npurnidye sx perutikamiio sipycHoi
PHK, Tax i 36ipky Bipiony.

lpomusipycna akmuenicmn y knimunniii Kyasmypi

Haknaraceip nie sk inribitop pennikauii B['C renotumis la ta 1b Y KIITHHHHUX aHani3axX perulikoHiB 3
NOKa3HUKaMH eeKTUBHOT KOHLEHTpaLlii (3HikeHns 50 %, ECso) 3anexHo Bin METOIY aHali3y B Mexax
0,003-0,050 Ta 0,001-0,009 Hmons Biamosiako. IMokasuuku ECs JlaKaaTacBipy B CHCTeMi perutikoHy
craosmn 0,003-1,25 HMors u1A reHoTHNIB 3a, 4a, Sa Ta 6a Ta 0,034—19 Hmonb uis FeHOTHITY 24, a TAKOK
0,020 umons ans Bipycy resorumny 2a (JFH-1).

Y nocnimkeHHAX 3aCTOCYBaHHA NpenapaTy B CKIati KOMOiHOBaHOT Teparnil 3 BUKOPUCTAHHAM KITITHHHO]
cucremu pemtikonis BI'C Gyno noBeseHo, W0 fAaknatacsip I0HAaTKOBO CHHEpPri4iHO B3aEMOJIE 3
inTepdeporom anbda, iHridiTopamMu nporeasu HeCTpyKTypHoro Ginka 3 (NS3) BI'C, HeHyk/I€031IHIMH
iHriGiTopamn HecTpykTypHoro 6Ginka SB (NS5B) BI'C ta HYKJICO3MIHUMH aHanmoramu NS5B BI'C.
AHTAroHi3My NPOTHBIPYCHOT aKTHBHOCTI He CrOCTepiranocs.

He cnoctepiranacs kiniuHo 3HaYywol NpoTHBIpYCHOT aKTHBHOCTI 0110 pisunx PHK- i JIHK-gipycis, B
Tomy wucni BUL i ue miarsepmwkye Toil (akt, wo maknaracsip, cneundiuamii ang BI'C inribitop, mae
BHCOKY CeleKTUBHICTh woao BI'C.

Pesucmenmuicmy y knimunnis Kyasmypi

3aMiHM, MO0 NPH3BOAWIH 10 PE3UCTEHTHOCTI 10 Jlaknaracipy B reHotunis 1-4, croctepiramucs B N-
KiHuesiit 100-aminokucnoTHiM Ainsuui NS5A B kniTHHHIH cucTeMi perutikoHiB. [lns reHotuny 1b yacro
criocTepiranaca pesucteHtHi 3aminm L31V i Y93H, Toai sk s FEHOTHITY la wacTo crocTepiranacs
pesuctenTHi 3aminn M28T, L31V/M, Q30E/H/R ta Y93C/H/N. Lli 3aminn HPU3BOIMIH 10 (hOpPMYBaHHA
HU3BKOTO piBHA pesucTenTHocTi (ECso <1 uMons) y remormmy 1b Ta Bummx piBHIiB pe3ucTeHTHOCTI y
redotunty la (ECso no 350 umonb). HaiiGinbmr pesucTeHTHUMY BapiaHtaMM i3 3amiHow onHiel
aMIHOKHCIIOTH B reHOTHIi 2a Ta reHotuni 3a 6y F28S (ECso >300 HMouib) i Y93H (ECso >1000 HMoB).
Y reHotuni 4 Gynu 4acTUMM 3aMiHM aMiHOKHCIOTH B no3uiisax 30 Ta 93 (ECsp <16 umons).

Ilepexpecna pesucmenmnicme

Pennikonn BI'C 3 ekcripeciero faknatacBip-acouiffoBaHHX pe3HCTEHTHHX 3aMiH 3aIHIATHCA MOBHICTIO
HYTIMBHMH 10 iHTepdepory anb(a Ta iHmux npemaparis npotu BI'C 3 Pi3HMMM MeXaHi3MaMH J1ii, TaKux
Ak inribiropn NS3-nporeasu ta NS5B-nonimepasn (Hykneosnasi ta HEHYK/IeO3H/IHI ).

Kniniuna eghpexmusnicme ma deznexa

Y KIHIYHUX JOCTIKEHHAX aKaTacBipy B KOMGiHALIT 3 cogocSysipom aGo 3 nerinrepdepoHom anbha
Ta puGaasBipuHOM 3Ha4YeHHA PHK BI'C y nuia3mi KpoBi BH3HAY&/IH 3a 1OMOMOTOI0 ananizy COBAS TagMan
HCV (Bapcia 2.0) wist 3acTOCYBaHHS i3 CHCTEMOK BHCOKOIO crynens yuctotd (High Pure System) i3
HIDKHBOIO MEKEI0 KibKICHOro BH3HauenHs 25 MO/wi. CBB Gyna MEePBUHHOIO KiHLEBOK TOYKOIO JUIA
BH3HAYCHHA YacTOTH BWIiKoByBaHHs BI'C, aky BH3Hawanm sk piseds PHK BI'C Huskde HIWKHBOT Meki
KUIbKICHOTrO BHM3HAYeHHA 4epe3 12 THKHIB MiCiA 3aKiHYeHHS nikysanHa (CBBI2) ans nocnimkers
Al444040, ALLY-1 (Al444215), ALLY-2 (Al444216), ALLY-3 (Al444218), Al444042 ta A1444043, Ta
AK HeMoXnuBicT BuaBnenns PHK BI'C wepes 24 TwokHi micis 3akiHYeHHS nikysanus (CBB24) s
nocnimkerns Al444010.

HaknaTtacsip y kombinauii i3 codocdyBipom

EdexruBHicts Ta Gesneky 3actocyBanHs aakiaracsipy y 103i 60 Mr oauH pa3 Ha /100y y koMGiHaLil i3
codocOyBipom 400 mMr ommH pas Ha [06y /s JiKyBaHHA NALi€HTIB 3 XpoHi4HOIO iH{ekuiero BI'C
OUIHIOBAII y IBOX BIKPHTHX J0cimkeHHsx (Al444040, ALLY- I, ALLY-2 Ta ALLY-3).

Y nocnimkenni Al444040 211 popocni nauienty 3 indekuiero BI'C 1, 2 a6o 3 reworumis i 6e3 wuposy
NpuiMany faknaracsip ta codocGysip 3 pubasipusom ado 6es. I3 167 nauientis 3 indexuicto BI'C |
redotuny 126 padime He OTpHUMyBanM JliKyBaHHA, a B 41 mauienta TonNepeiins- Teparis 3a cxemoio Pl
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(bouenpesip abo Tenanpesip) BuABWIacA HeedekTHBHOW. Yei 44 nauienty 3 indexuiero BI'C renorunis 2
(n=26) abo 3 (n=18) paniwe He oTpuMyBaIH NikyBaHHA. TPUBATICTS NiKYBaHHS CTaHOBIIA 12 THKHIB 14
82 pawime He nikosaHMX nauientiB i3 resoturniom BI'C 1 Tta 24 Twkui ans yeix iHmmx VYaCHHKIB
pocnikenns. Meniana Biky s 211 nauientis cranosuna 54 poku (mianason: 20-70); 83 % nauienTis
Hanexamu 10 esponeoiaHoi pacu, 12 % — no Herpoimmoi, 2 % — 1o Monronoimuoi, a 20 % Gymu
natuHoamepukaHusaMu. CepenHiit  pesynbrar asanizy FibroTest (BanimzoBaHoro HeiHBasHBHOrO
MIarHOCTHYHOro aHanisy) craHosus 0,460 (mianason: 0,03-0,89). IMepepaxyHok pesymsTary aHaizy
FibroTest y Binnosinuuii nokasuuk METAVIR caiguuts, mo 35 % yeix nauienris (49 % nauienTis iz
Hee(eKTUBHUM JIiKyBaHHAM 3a cXeMoio PI, 30 % nauienTis i3 renotunamu 2 abo 3) main (}ibpo3 nevinkn
>F3. Bitbwicts mauientis (71 %, B ToMy uncii 98 % nauientis i3 HeedekTHBHIM nomepetHiv NIKYBaHHAM
3a cxemoto PI) manm renotunu ve-CC IL-28B rs12979860.

CBBI12 6yn0 otpumano B 99 % mauienTis i3 BI'C renotumny 1, y 96 % natienTis 3 resotunoM 2 1ay 89
%0 mauieHTiB i3 reHotunom 3 (auB. Tabmuwi 5 i 6). Bignosias 6yna wsmakolo (BipycHe HABAHTAKCHHA Ha
4 TIOKHI JiKyBaHHA MOKa3ano, 1m0 97 % nauieHTiB BiANOBiMM Ha Tepaniio) i He 3anexana Bin nigruny BI'C
(1a/1b), renorumy IL28B a6o 3acTocysanus pubasipuiy. Cepes paiie He TiKOBAaHIX NMALIEHTIB, ki MalH
pesynsraty BusHaveHHs PHK BI'C nia yac konTpormio Ha Tuxnax 12 i 24, 36ixkuicts mik CBB12 ta CBB24
craHoBmia 99,5 % He3anexHO Bill TPHBATIOCTI JTiKyBaHHA.

Paniwe He sikosani nauienTn 3 BI'C resotuny 1, ki oTpuMani jikyBaHHA TPUBAIICTIO 12 TIKHIB, MaK
TaKy & BIANOBiAb, K i Ti, XTO OTPUMAB NiKyBaHHA TpuBaTicTO 24 TiwkHi (Tabmmis 6).

Tabauus 6. PesyabTaTn nikyBanns, 1akaaracsip y kombinauii is codocdysipom, BI'C renoruny 1,
y nocaimxenni Al444040

Bbe3 nonepeanboro AiKyBaHHs HeedexTuBnicts nonepeansoro
JiKYBaHHA Teanpesipom a6o
douenpesipom
Jaxaaracsip | J{aknatacsip Yei Jaxnaracsip | laknaracsip Yei
+ + N=126 + + N=41
codocdyBip | codocdysip codocdysip | codocdysip
N=70 + pudasipun N=21 + pubaBipun
N=56 N=20
Hemosnuso | 70 (100 %) 56 (100 %) 126 19 (91 %) 19 (95 %) 38 (93
BHABHTH (100 %) %)
PHK BI'C B
KiHIIi
JIKYBaHHSA
CBBI12 70 (100 %) 55 (98 %) 125 21 (100 %) 20 (100 %) 4]
cboro)* (99 %)* (100 %)
Tpupanicte 41/41 40/41 81/82 -- -- --
TKYBaHHSA (100 %) (98 %) (99 %)
12 TKHIB
Tpusanicts 29/29 15/15 44/44 21 (100 %) 20 (100 %) 41
JIiKyBaHHSA (100 %) (100 %) (100 %) (100 %)
24 TIxHI
®ibpos -- -- 41/41 - - 20/20
neviHKn (100 %) (100 %)
>F3

[Tianue ynosHOBaXkeHOT 0COOH, 110 BUCTYIAE Bil iMeHi 3asBHHKA
Jata 70 Of, /9 Marypa O.1.
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*TlauieHTy 3 BiACYTHIMH JaHMMH CHOCTEPEKEHHA HA THKHI 12 BBAKATHCA MALIEHTAMH 3 BiZNOBiAmIO,
AKIIO IX HacTynHi HageHi nokasaukk PHK BI'C 6y MEHIIMMH 3a HHKHIO MEKY KUTBKICHOIO BU3HAYEHHS.
Hani win Toknis 12 1 24 micist 3akinveHHs TiKyBaHHA BiCYTHI 111010 OAHOTO MALICHTA, TKUIK paHile He
OTPUMYBAaB JIIKyBaHHA.

Tabmuus 6. PesyabraTn gikyBanus, faKnatacsip y Komoinauii 3 cogocdyBipom nporsirom 24 THKHIB,
NALIEHTH, AKi paniue ne oTpuMyBau aikysauns, 3 BI'C redoruny 2 abo 3 y nocnimkenni Al444040

lenotin 2 lenotun 3
naknatacsip |A3K7aTacsip Yei naknaTaceip |AAKJIATACBIp Yei
+ coocOysip [T COPOCOYBID e oning b coochysip ";c"‘l’ﬁ“‘:ﬁ?'mp CenoTun 3
N=17 + pubasipun N=26 N=13 pudasipun N=18
N=9 N=5
B kinui nikysanns
PHEBLE 17 (100 %) 9 (100 %) 26 (100 %) 11 (85 %) 5 (100 %) 16 (89 %)
HEMOXIIHBO
BHABUTH
CBBI12* 17 (100 %) 8 (89 %)* 25 (96 %)* 11 (85 %) 5 (100 %) 16 (89 %)
Dibpos neuinky
- 38 (100 %) /5 (100 %)
Bigcyrnicts Bipycosoriunoi siznosizi
Bipyconorignuii o 0
MpOpHB** 0 0 0 1 (8 %) 0 1 (6 %)
Permmus** 0 0 0 /11 (9 %) 0 1/16 (6 %)

* INauieHTn 3 BiACYTHIMM JaHUMH KOHTPOIBHOTO OGCTeKEHHS Ha THKHI 12 BBakanmcs naiieHTaMu 3
BIANOBI/ULIO, SIKIIO 1X HACTYIHI HasBHi nokasHuky PHK BI'C OyNH HIKYHMHU 32 HIKHIO MEKY KibKICHOrO
Bi3HayeHHs. B oxHoro nauienta 3 ingexuicio BI'C renorumy 2 Gymu BiACYTHI faHi AK Ha TIHOKH 12, Tak i
Ha THKHI 24 MIC/A 3aKIHYEHHA NTiKYBaHHs.

** TlauieHT 3 BipyCOJNOTiYHMM MPOPMBOM BiAIOBIAAB BU3HAYEHHIO OpPHTiHATLHOrO MPOTOKONY 100
niarBepwkeroro pisHa PHK BI'C Hikue HIKHBO! MeXKi KiNBbKICHOrO BH3HAYSHHS Min qac MKYBaHHA HA
TwKHI 8. Peumams susHauases sk PHK BI'C > HkHBOT MeXi KilbKICHONO BH3HAYCHHS nig wac
nonanboro criocrepexents micnd PHK BI'C Hwkye HWKHBOT Mesxki KiMBKICHOrO BH3HAYeHHS B KiHLI
JKYBaHHA. PEUNIMB BKIIOYAE Pe3y/IbTATH, OTPHMAHI BIPOIOBXK MOJATBIIONO CIIOCTEPEKEHHS 10 THKHA
24.

[Mizus cragia uuposy ra ctan nicas TpanenaanTauii newinKn (ALLY-1)

Y nocnimkenni ALLY-1 cxema nikyBaHHs AaKnaracBipoM, copocBysipom Ta pubGasipunom mpotsrom 12
THXHIB OUiHOBanack y 113 10pociux nauientis 3 xponiuuum renarutom C Ta upo3om kiacy A, B abo
C 3a Yaitnnom-IT'10 (n=60) abo peunmusom BI'C micisa TpaHcIutanTauii nevinku (n=53). [Nauienrty 3
ingexuiero BI'C renotuny 1, 2, 3, 4, 5 a6o 6 Mornu Oparu yuacts y nocnimkensi. [auicars orpumysaiu
Aakmaracsip 60 Mr oaus pas Ha 106y, codocbysip 400 Mr oauH pa3 Ha 100y Ta pubdaBipuH (moyaTkoBa
no3a 600 mr) npotsarom 12 TwkHiB 3 MOgATELIMM CIIOCTEPEXEHHAM MPOTATOM 24 THIKHIB MiCIIA 3aKIHYCHHS
nikyBauusa. Jlemorpadiuni XapakTepHCTHKH MALIEHTIB Ta OCHOBHI XapaKTepUCTHKH 3aXBOPIOBAHHA
npenacrasieno B Tabnuui 8.

[Tianuc ynosropaxeHoi ocobu, wo BUCTYMAE Bix iMeHi 3aiBHIKA
Hara 4Q, oL [9 Marypa O.1.




Tabauusa 8. lemorpadiuni xapakTepHeTHKH Ta 0CHOBHI XapPAKTePHCTHKH 3aXBOPIOBAHHS Y

nocaigmenni ALLY-1

Koropta Micas
umposy N =60 TpaHenJIaHTaLil
nevinku N = 53
Bik (pokn): mMeniana (nianazon) 58 (19-75) 59 (22-82)
Paca: €Bponeoinu 57 (95 %) 51 (96 %)
Herpoinwu/ 3(5%) 1 (2 %)
Adpoamepukanui
[ 0 1 (2 %)
['enotun BI'C:
la 34 (57 %) 31 (58 %)
Ib 11 (18 %) 10 (19 %)
2 5(8 %) 0
3 6 (10 %) 11 (21 %)
4 4 (7 %) 0
6 0 1(2%)
Cranis ¢ibpo3sy
FO 0 6 (11 %)
F1 1 (2 %) 10 (19 %)
F2 3(5%) 7 (13 %)
F3 8 (13 %) 13 (25 %)
F4 48 (80 %) 16 (30 %)
He nosinomusnocs 0 1 (2 %)
Kiacu YI1 HB
Ut A 12 (20 %)

Tabanna 8. lemorpadiuni xapakTepHCTHKH Ta 0CHOBHI XapaKTePHCTHKH 3aXBOPIOBAHHSA Y

aocigxenni ALLY-1

Koropra
uuposy N = 60

IMicas rpancnaanTanii

nevinku N =53

[Migmac ynosHoBakeHO! 0co6H, 0 BUCTYNAE Bia iMeHi 3aaBHuxa
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4Il B 32 (53 %)

qric 16 (27 %)

Ouinka MELD HB
cepenHs 13,3

MejliaHa 13,0

Ql, Q3 10, 16

MiHIMaIbHA, MaKCHMaTbHA 8,27

HB: He Bu3nauanocs

CBBI12 6yno orpumano y 83 % (50/60) nauieHTis y KOropTi uMposy, npu 1soMy CriocTepiranacs cyTresa
BIIMIHHICTh MiX mauieHTamm 3 uuposzom kmacy A abo B 3a Yaitinom-IT' 10 (92-94 %) Ta mamieHTaMu 3
uuposom kracy C 3a Haiinaom-IT'1o, a Takox y 94 % nauientis B Koropri nicia TpaHcriaHTaii neinku
(TaGnuusa 9). Yacrora CBB Gyna nopiBHAHOK He3&T€KHO Bill BiKy, pacH, ctati, cratycy anens IL28B a6o
BuxigHoro pisHs PHK BI'C. V koropTi uMposy 4 naiieHTH 3 Me4iHKOBOKJIITHHHOIO KapLHHOMOKO
NEPEHeCIH TPAHCIUIAHTALIO MediHku nicis 1-71 aHiB nikyBanHs; 3 3 4 nauienTis orpumani |2-TrxkHese
NPOOBKEHHA JIIKYBaHHA MIC/IA TpaHCIUTAHTAUIl nevwinky, a | nadient, nponikoaHuil npoTAroM 23 aHiB
JI0 TPAHCIUTAHTALlii, He OTPUMYBAB NPONOBXKEHHS JiKyBaHHs. B ycix 4 mauientis Gysio orpumatno CBB12.

Tabnuus 9. PesyabTaTi JiKyBaHHs, 1aKIaTaCBip Y KoMOHALIT 3 codocbysipom i pudasipurom
npoTsirom 12 THIKHIB, NaUieHTH 3 uupo3om abo peunansom BI'C nicas TpancniaanTauii nevinkm,
pocaigxenns ALLY-1

Koropra uuposy [licas TpaHcnaanTauii

HEMOKITHBO BHABHTH

N=60 nevdiHKH
N=53
B kiHui nikyBanus
PHK BI'C -
58/60 (97 %) 53/53 (100 %)

CBB12

Peunans

CBB12

Peunaus

Vei nauienTn

50/60 (83 %)

9/58* (16 %)

50/53 (94 %)

3/53 (6 %)

[{upos HB HB
YImA 11/12 (92 %) 1/12 (8 %)
YliB 30/32 (94%) 2/32 (6 %)
4qric 9/16 (56 %) 6/14 (43 %)

[Tinnue ynosroBaskeHol 0cobu, W0 BHCTYNAE Bia iMeHi 3asBHMKa

Jata of./

Marypa O.L
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['eHoTnm 1 37/45 (82 %) 7/45 (16 %) 39/41 (97 %) 2/41 (5 %)
la 26/34 (77 %) 7/33 (21 %) 30/31 (97 %) 131 (3 %)
1b 11/11 (100 %) 0% 9/10 (90 %) 1/10 (10 %)

I'enotun 2 4/5 (80 %) 1/5 (20 %) -- -

I'enorun 3 5/6 (83 %) 176 (17 %) 10/11 (91 %) 1/11 (9 %)

I'enorun 4 4/4 (100 %) 0% -- --

I'enorun 6 -- - 1/1 (100 %) 0%

HB: He Busnauanocs

* ¥V 2 nauientis Gyn0 suasneno PHK BI'C B kiui nikyBasus; B 1 i3 uux nauientis orpumato CBB.

Ko-indexuis BIC/BLJT (ALLY-2)

¥ nocnipxenni ALLY-2 ouinioBanocs 3acTocyBaHHs KoMGiHaii nakratacsipy ta codocbyBipy npoTarom
12 Tknie y 153 nopocnux nauientis 3 XpoHiuHuM renatutom C ta Ko-indexuiero BUT; 101 nauient
paHille He OTPUMYBAB JliKyBaHHs 3 mpuBoay BI'C, a y 52 nauientis nonepee nikyBanss BI'C sussmiocs
HeepexrusHuM. IMauientn 3 indexuieto BI'C renotnny 1, 2, 3, 4, 5 a6o 6 morymm 6patu ywacts y
HOCHIDKEHH], BKIIOYAKYH NALIEHTIB 3 KOMIEHcoBaHuM wLiposoM (Yaina-IT'o A). Ho3y naknaracsipy
KOpHIYBalH 3 yYpaxyBaHHAM CYNYTHBOI aHTHPETPOBipYCHOi Tepamnii. Jlemorpadiuni XapakTepucTHkn

NALIEHTIB Ta BUXIIHI XapaKTePHUCTHKH 3aXBOPIOBaHHA HapeaeHo B Tabmuui 10.

Tabamus 10. Jemorpadiuni Ta BHXiIHI XapaKTepHcTHKH Y Aoctiakenni ALLY-2

nakaaTacsip + codocdysip
Poznoain nauienris 12 THKHIB
N =153
Bik (pokiB): mexiana (nianason) 53 (24-71)
Paca:
€Bporneoinu 97 (63 %)
Herpoinn/adpoamepukanui 50 (33 %)
[Hmmi 6 (4 %)
[exorun BI'C:
la 104 (68 %)
1b 23 (15 %)
2 13 (8 %)
3 10 (7 %)
4 3(2%)
Komnencosanuii umpos 24 (16 %)

[Tianuc ynosHoBakeHoi 0co0H, 110 BUCTYIAE Bij iMeH] 3asBHUKA

Nara 10,04, /9

Marypa O.1.
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Cynytus tepanis BlJI-indexuii:
Ha ocHosi II1 70 (46 %)
Ha ocHoei HHI3T 40 (26 %)
[ 41 (27 %)
Hewmae 2 (1 %)

3araniom CBB12 6yno nocaruyro 8 97 % (149/153) nauieutis, sKi oTpuMyBaiu naknatacip i codocOysip
npotarom 12 mwkHiB y aocnimkenni ALLY-2. Yacrora CBB cranosuna >94 % muis pisHHX CXeM
KoMOiHOBaHOT aHTHpPeTPOBipyCcHOT Teparii (¢ART), B Tomy uuci Tepanii Ha 0cHOBI nocwtenux IT1, HHI3T
Ta iHriGitopis inrerpasu (11).

Yacrora CBB 6y1a nopiBHAHO HE3aIeKHO Bi/l CXeMH JTiKyBaHHS BIJI-indexuit, Biky, pacw, crari, crarycy
antens IL28B abo suxinnoro pisua PHK BI'C. Pe3y/bTaT 3a/1eHO Bill ONEPEaHBOro AOCBIAY JiKYBaHHS
nokasaHo B Tabnuui 1 1.

Y Tpetio rpymy mikysaHHs B pocinimkensi ALLY-2 sxoannu 50 panime He jikoBaHux nauientis 3 BI'C,
ko-iH(ikoBanux BUI, sxi orpumysany naxnaracsip i codocGysip nporarom 8 TikHis. Hemorpadiuni ta
BHXIZHI XapakTepucTHKn 1nx 50 nauieHTiB 3aranoM Gy NOPIBHAHUMM 3 XapaKTePHCTHKAMMU MALIEHTIB,
AKI OTPUMYBATH JTiKyBaHHs npotarom 12 TiskHis, Yactrora CBB y matienTis, ski OTPUMYBAJIH JIIKYBaHHA
TMPOTATOM 8 THAKHIB, OyJia HIKYOIO JUIA TaKol TPHBATOCTI JIiKYBaHHA, AK MokazaHo B Tabmumi 11.

Tadauus 11. PesysibTaTs JikyBanHs, 1aK1aTACBIp y KoMGinauii 3 codocdysipom y nauieHTis 3 Ko-
inpexuieio BIC/BL y nocaixenni ALLY-2

8 THxKHIB 12 THkHiB JiKyBaHHS
JMiKYBaAHHS
bes Bes OTtpumysanu
NonepeaHLoro MonepeaHbLOro Jgikysanus BI'C*
qaikyeanns BIC | aikysanus BI'C N=52
- N=101

B kiHui nikyBanua

PHK BI'C HeMoX/1HBO
BHABHTH

50/50 (100 %)

100/101 (99 %)

52/52 (100 %)

CBBI12 38/50 (76 %) 98/101 (97 %) 51/52 (98 %)
Be3 unposy** 34/44 (77 %) 88/90 (98 %) 34/34 (100 %)
3 mposon** 3/5 (60 %) 8/9 (89 %) 14/15 (93 %)
Tenotun | 31/41 (76 %) 80/83 (96 %) 43/44 (98 %)
la 28/35 (80 %) 68/71 (96 %) 32/33(97 %)
Ib 3/6 (50 %) 12/12 (100 %) 11/11 (100 %)

[Tianuc ynosHoBaxeHoT 0co0u, 110 BUCTYTIAE Bix iMeHi 3asBHHMKA

Hata 10,2/, /9 |

Marypa O.L
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[eHorun 2 5/6 (83%) 11711 (100 %) 2/2 (100 %)
I'enorun 3 2/3 (67 %) 6/6 (100 %) 4/4 (100 %)
[lenorun 4 0 1/1 (100%) 2/2 (100 %)

Bigcyruicts Bipycoaoriunol Bianosiai

PHK BI'C BusiBneto B

KiHLI JTIKYBaHHA 0 17101 (1 %) 0
Permaus 10/50 (20 %) 1/100 (1 %) 1/52 (2 %)
Biatcymil Sl wei 2/50 (4 %) 1/101 (1 %) 0
JiKyBaHHS

* INepesaxkHo Tepamnis Ha OCHOBI iHTepdepony +/-NS3/4 IT1.

**  Ilupos BusHavanu 3a naHumu Gioncii nevinku, FibroScan >14,6 k[1a a6o 3a pesysnpTaToM aHamisy
FibroTest 20,75, a Takosk 3a iHaekcom BilHOEHH: acniapTaTaminoTpancepasi (ACT) 10 kinbKocTi
Tpomboumtis (APRI) >2. V 5 nauienTis ctatyc unposy 6ys HEBU3HAUEHNM.

BI'C renoruny 3 (ALLY-3)

Y nocnimxenni ALLY-3 ouinrosann 3actocyBaHHs kombiHawii raknaracsipy Ta codocysipy IPOTAroM
12 TikniB y 152 nopocnux nauientis 3 BI'C renornmy 3; 101 nauient pasiire He oTpuMyBaB jTikyBaHHs,
ay 5| nauieHTa nonepeHe NPOTHBIPYCHE JTiKyBaHHA BUABHIIOCH HeeeKTHBHMM, MetiaHa BiKy CTAHOBIIIA
55 pokiB (nianason: Bin 24 10 73); 90 % Gynu eBponeoinamu; 4 % — Herpoinamu/agpoaMepHKaHIAMHY;
5% — monronoigamu; 16 % OynM iCMAHCHKOro YU NaTHHOAMEPHMKAHCHKOrO MOXOKeHHA. Memiana
BIPYCHOIO HABAHTAXKEHHA CTaHOBHA 6,42 logio MO/MIL, a 21 % mauieHTiB CTpaskIamm Ha KOMIEHCOBAHMIL
uupo3. bineuicts nauienTis (61 %) mamu 1L-28B rs12979860 ne-CC renoTumny,

CBBI12 Gyno nocsaruyto B 90 % nauieHTiB, sKi paHilue He OTPUMYBAIH TiKyBaHHA, Ta Y 86 % naLieHTis,
SIKi paHille OTpHUMyBalH JliKyBaHHS. Bignosins Gyna weumkow (BipycHe HaBaHTaKeHHS Ha TWKHI 4
nokasano, wo oirbie 95 % nauieHTiB BiANOBiNM Ha Tepaniio) i He 3anexkana sia reroruny IL28B. Yactora
CBBI2 6yna Hmx4oio cepesl nauieHTis 3 uuposom (aus. Tabmuwio 12).

Tabnnus 12, PesyabTat JikyBaHHs, JaKAaTaCBip y KoMOiHAawWii 3 cogocdysipom nporsarom 12 THKHIB,
nauient 3 BI'C resnoruny 3 y gocaigsenni ALLY-3

bes Otpumann Ycsoro
nonepeaHbOro nonepeaHe
JAiKyBaHHS JiKyBaHHA* B1 0%

ITiznue ynosHOBaXkeHo! 0co0H, IO BUCTYNAE Bijl iMeHi 3asBHUKa
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N=101 N=51
B kinui nikysanns
PHK BI'C HeMO®IHBO 100 (99 %) 51 (100 %) 151 (99 %)
BHABHTH
CBBI12 91 (90 %) 44 (86 %) 135 (89 %)
be3 nuposy** 73775 (97 %) 32/34 (94 %) 105/109 (96 %)
3 unpozom** 11/19 (58 %) 9/13 (69 %) 20/32 (63 %)
Bigcytuicts Bipycoaoriunoi
Bignmosiai
Bipyconori4nuii npopus 0 0 0
P‘HK BI'C BusaBneHo B kiHui 1(1%) 0 1(0,7%)
MKYBaHHSA
Peunnus 9/100 (9 %) 7/51 (14 %) 16/151 (11 %)

* [epeBaxcHo Tepanis Ha OCHOBI iHTepdepoHy, ane 7 maLieHTiB oTpuMyBanu coocOyBip + pubasipun, a
2 nauiexra oTpuMyBanH iHriGiTop unkIOdininy.

** Lupos 6ys0 Bu3HAueHO 3a AaHuMu Gioncii nedinku (METAVIR F4) y 14 nauienris, 3a pesynbraTamu
ananisy FibroScan >14,6 xIla y 11 nauienris a6o pesynsratamu atanisy FibroTest 0,75 Ta inzekcom
BIIHOLIEHHA acnaprataMiHoTpatcdepasu (ACT) 1o KinbkocTi TpomGouutis (APRI) >2 y 7 nanientis. V
I'l nauientis cratyc uuposy 6y BiacyTHii a6o cymHiBHMiA (pesynbratu ananisy FibroTest Bix >0,48 o
<0,75 abo APRI Big >1 no <2).

brazooiano-sunpodysanvne 3acmocyeannsn

[Mauienty 3 inexuiero BI'C (pisHux reHOTHMNIB) 3 BUCOKHM PH3HKOM J€KOMIIeHcalii abo cMepTi npoTarom
12 micauis 3a BicyTHOCTI NiKyBaHHA 3aMyvaIH 10 nporpam 6/1aroaiiHo-BUIPoSyBabHOrO 3aCTOCYBAHHA
npernapaty. IlauienTy 3 indeKuiero reHoTHITY 3 OTpHMYBATH TiKYBaHHA AakiaracBipom + coocOysip +/-
pubasipun npotsrom 12 a6o 24 TipkHIB, AKIIO Oimbma TPHBAIICTB JliKyBaHHs GyJia 1M0B’A3aHa 3 HIDKYNUM
PH3HKOM peuuauBy (mpubnusHo 5 %) 3rigHo 3 nomepedHiM aHaTizoM. JouineHicTs BKIIOYEHHS
pubasipuHy 10 cxiamy 24-THXKHEBOI cXeMH He 3'scoBaHo. B ommiii KoropTi OigbLIicTh NaiieHTIB
OTPUMYBAIH IaKJIaTacBip + copocGysip + puGasipun npotsarom |2 TuxkHis. YactoTa PeLM/IUBIB CTAHOBMUIIA
npubauzHo 15 % i 6yna npuGIH3HO 0AHAKOBOKO Yy TaUieHTiB i3 uupo3om knacy A, B uu C 3a Yaiizom-
[T'to0. ITporpamu He naioTh 3Mory GesnocepeHbo MOPIBHATH €(YEKTUBHICTH CXeM TiKyBaHHS MpoTsroM 12
i 24 TiDKHIB,

Haknaracgip y koméinauii 3 nerintepgeponom aabda ta pudasipunom

[Tinnuc ynoHOBaxkeHOT 0co6H, 1110 BHCTYNAE Bin iMeHi 3asBHIKA

Hara 10,01, 19 'Marypﬁ 0.1



Hocnimxenns Al444042 ta A1444010 Gynu paHIOMi30BaHHMH MOABIAHUMM CITiMTAMY NOCTUIKEHHAMH, B
AKMX OLIHIOBAIN epeKTHBHICTH | Gesnexy /iKyBaHHA JaKIaTacBipoM y KoMGiHawil 3 nerinrepepoHoM
ambda ta pubasipurom (peglFN/RBV) xpowiusoi indekuii BI'C y gopocnux nauientis, sxi paHillie He
OTPUMYBA/IX JIIKYBAaHHA, 3 KOMIEHCOBAHHM 3aXBOPIOBAHHAM Mewinky (B TOMy wHcni 3 urpozom). o
nocmikerns Al444042 sanygamu nauientis 3 indexuieto BI'C renotumy 4, a 10 gociimkenns Al444010
— NauieHTiB 3 indekuiero redotumny 1 abo 4. Hocnimkenns Al444043 Gyno BIIKPHUTHM, 3 OJIHIEIO IPYIIOI0,
JOCIIUKEHHAM 3aCTOCYBaHHs Jaknatacsipy 3 peglFN/RBV mis nikyBauHs paHime He JiKOBaHWX
AOPOCITHX MAUIEHTIB i3 XpoHiuHOW iHpekuicio BI'C reHoturty 1, a Takoxk 3 ko-indikuiero BIJL.
Hocnimxenns Al444042: naitieHTi OTpUMYBaIH Aak1aTacBip 60 Mr ofuH pa3 Ha 106y (n=82) abo muanebo
(n=42) mmoc peglFN/RBV npotarom 24 tiwkuis. [Tauientn rpynm nikysaHHs JIaKJIaTacBIpoM, y AKHX He
Oyno sussneso PHK BI'C sik Ha Twkui 4, Tak i Ha TIDKHI 12, a Takox yci mauieHTH rpynu mauebo
nporosxysanu orpumysatn peglFN/RBV nportsrom me 24 miokuis. Meniana Biky mpomikoBanux
nauieHTis  craHoBwna 49 pokis (miamason: 20-71); 77 % Oymm espomeoimamm; 19 % —
Herpoinami/agpoamepukanisamu; 4 % Oynu iCHAHCBKOrO 4H JIATHHOAMEPHKAHCBHKOIO [OXOMKEHHS.
HecATs BiICOTKIB MallieHTIB MaTH KOMIIEHCOBaHMIT LMPO3, a 75 Y% nauieHTis — [L-28B rs12979860 He-CC
reHOTHIH. Pesynbrarn sikyBaHHs B 1ociikenHi Al444042 nokasano B Tabmuui 13. Binmosizs 6yma
wBKUAKOK (Ha 4 ThxkHI 91 % nauienTis, Aki oTpuMyBanH aaknatacsip, Mamu PHK BI'C Hikue HHKHBOT
MEXi KiIbKiCHOro Bu3HaueHHs). B ycix miarpynax uactora CBB12 6yi1a BULIOKO B NALI€HTIB 3 FeHOTHIIOM
IL-28B CC, nik y nauienTis 3 renorimamu ve-CC Ta y nauienTis 3 Buxizunmu pisasmu PHK BIC menme
800 000 MO/mx, i cHCTEMATHYHO BUILIAMHA Y NIALIEHTIB, AKi OTPHMYBAIH TaKIATACBID, HiX Y MALCHTIB, AKi
OTpHUMYBaH mauebo B ycix miarpynax.

Hocniwkenns Al444010: nauientn oTpuMyBanu aaknatacip 60 Mr oamH pa3 Ha no6y (n=158) abo
rnane6o (n=78) mitoc peglFN/RBV no twxns 12 Bkmouro. [Natientn rpynu nikysanms JaKjaracsipom
60 Mr oaun pa3s Ha 100y, B sikix pisens PHK BI'C 6yB Husue HHKHBOT MeXi KiIbKiCHOrO BU3HAYCHHS HA
TIXKHI 4 | He BU3HAYaBCA Ha TipkHi 10, moTiM Gy1M paHIOMi3oBani 11s OTpHMAHHS naknartacsipy 60 mr +
peglFN/RBV abo maue6o + peglFN/RBV 10 3araibHoi TpusanocTi nikysauss 24 Tiokni. [lauiesTs, ki
Cro4aTky OTPHMYBalM M1auedo, Ta MALli€HTH IPYNMH JaKIaTacBipy, B skux pisess PHK BI'C me Gys
HIDKYHMM 32 HIKHIO MEXY KUTBKICHOrO BU3HA4EHHA HA THXKHI 4 i BUABNABCA Ha TwkHi 10, mpomosikyBamm
orpumysati peglFN/RBV 10 3aBepmenns 48-TwkHeBoro nikyaHHa. Mexiana Biky mpomikoBaHuX
nmanieHTis  cranouna S50 pokiB (miamazon: 18-67); 79 % 6ymm esponeoimamu; 13 % —
Herpoinamu/agpoamepukanuamu; 1 % —  mouromoizamu; 9 % GynM  icnaHchkoro  um
NaTHHOAMEPHKAHCBLKOTO MoXokeHHs. Y 7 % nauientis 6yB komneHcosanuit uupos; 92 % mamu BI'C
redorumy 1 (72 % lai 20 % 1b), a 8 % — BI'C renoruny 4; 65 % nauienTis manu IL-28B rs12979860 He-
CC reHoTHITH.

Pesynsraru sikysanns nauientis 3 BI'C reworunmy 4 B gocrmimkenni Al444010 NPE/ICTABIEHO B
Tabmuui 13. Jina BI'C renotumy | gactora CBB12 cranosuna 64 % (54 % mns la, 84 % mns 1b) y
NauieHTiB, AKi OTpUMyBaH aakmaracsip + peglFN/RBV, i 36 % y nauiesris, sxi OTpHMYBanu ruaueto +
pegIlFN/RBV. Jlns nauientis rpymu Aaknatacipy 3 HasBHHMM pe3y/bTaTaMH BU3HAUYCHHS piBaiB PHK
BI'C Ha Tipkusax 12 Ta 24 nogassiioro cnocrepexenns 36ixHicTs Mixk CBB12 Ta CBB24 cranosiwia 97
% nns BI'C resotumny 1 ta 100 % ans BI'C renoruny 4.

Tabamus 13, PesyasTarn AikyBanusi, 1akiatacsip y kombinauii 3 nerinre p¢eponom annda ta
ubasipnaom (pegIFN/RBV), nauientu 3 BI'C reHoTHNYy 4, SIKi panilie He OTPUMYBAJIH JTIKYBAHHS

Hocaimxenusn Al444042 Hocaimmennst Al444010

[lianmue ynosHoBaskeHOT 0co6H, 10 BUCTYIAE Bl iMeHi 3asBHIKA }
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Aaxaaracsip | peglFN/RBV | nakaaracsip |pegIlFN/RBV
+ +
pegIFN/RBV Ned2 pegIFN/RBV N=$
N=82 N=12
B kiHui nikypanus
PHK BI'C 74 (90 %) 27 (64 %) 12 (100 %) 4 (67 %)
HEMOJKITHBO
BUABHUTH
CBB12* 67 (82 %) 18 (43 %) 12 (100 %) 3 (50 %)
56/69
Be3s uuposy 17/38 (45 %) | 12/12 (100 %) 3/6 (50 %)
(81 %o)**
3 upozom 1/4 (25 %) 0 0
7/9 (78 %)**
Bincyrnicts Bipyconoriunol Bianosizi
BincyrtHicTs
e 8 (10 %) 15 (36 %) 0 0
BiZMOBII 1miJ] yac
NKyBaHHA
Peunnus 2/74 (3 %) 8/27 (30 %) 0 1/4 (25 %)

* ITauienTH 3 BIICYTHIMH ZAQHHMH KOHTPONBHOIO OOCTEXKEHHS Ha THXKHI 12 BBAKANNCH MAIIEHTAMH 3
BIANOBIAMO, AKWO iXHi HacTynmHi HasBHi nokasuukn PHK BI'C Gyid HUKYMMM 32 HIDKHIO MEXy
KiIBKICHOrO BU3HAYEHHS.

** Cratyc uMpo3y He 3apeecTPOBAHO B HOTUPHOX MALEHTIB IPyIH naknatacsip + peglFN/RBV.

Hocnimkenns Al444043: 301 panime He nikopammit nauiet i3 inekuicio BI'C reHotumy | Ta ko-
iHgekuiero BUT (10 % 3 koMIeHCOBaHUM LMPO30M) OTPUMYBANH Aaknaracip y kombiHauii 3 pegIFN/RBV.
Hosa naknaracsipy craHoBwia 60 Mr oguH pa3s Ha 100y 3 KOPEKIIEI J03H 3 YPaXyBaHHAM CyMmyTHbOT
aHTHPETPOBipyCHOT Tepanii (auB. po3ain 4.5). [TauieHTH, B AkuX GyI0 HOCATHYTO Bi PYCONIOTiYHY BiAMOBIAL
(PHK BI'C e BusBneHo Ha 4 i 12 TwkHAX), 3aBeplIyBaIH NiKyBaHHA MICAA 24 THXHIB, TOMI AK MALIEHTH
Ges sipyconoriunoi BianoBini orpumysamn nikysanus peglFN/RBV me nporsrom 24 THkHIB, To6TO
3aralibHa TPUBATICTD JIIKYBaHHA CTaHOBMIA 48 TiokHiB. Y uboMy Hociimkenti CBB12 Oyno HOCATHYTO B
74 % nauientis (rerotun la: 70 %, resotun 1b: 79 %).

Hoszocmpokosi dani w000 eghexmugnocmi

e
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Y XoAi TpMBAYOro TOCTILKEHHS 3 NOAQIBIIHM CTIOCTEPEKCHHAM 3 METOIO OLIHKH TPUBAIOCTI BIAMOBIAI
OPOTATOM NEpioAy A0 3 poKiB MiC/A 3aBePLICHHS JIiKyBAHHA /1AKTATACBIPOM BYJI0 OTPHMAHO OOMeEKeHi
sani. ¥ nauientis, B sxux 0yno orpumano CBB12 micna nikysanus JaknatacBipoM Ta coochysipom (+
pUDABIpHH) 3 MENiaHOK TPHBAIOCTI MOJAIBMIONO crOcTepekeHHa micns CBBI2 15 wmicsuis, He
criocrepiranocs peunausis. Cepea nauientis, B Akux OGymo orpumaso CBBI2 nicna JKYBaHHs
naknatacBipoM + peglFN/RBV 3 MeaiaHO0 TPUBAIOCTI MOAAILIIOrO COCTepekeHHs micns CBB12-22
MicsLi, pemanBH crioctepiranucs B 1 % nauieHTis.

Pezucmenmuicme y Kuiniunux 0ocaioncennax

Makaaracsip y kombinauii i3 copocdysipom

Hacmoma euxionux eapianmie NS5A, acoyitiosanux 3 pesucmenmuicmio (BAP NS5A )

Buxinui BAP NS5A wacto cnoctepiraiucs y KiIiHi4HEX I0CTIIKEHHAX TaKIaTacsipy 3 codocOyBipom Ta
+/- puGasipurom: npubmusHo 11 % y pasi indexuii renoruny 1 (ITla: 28, 30, 31 a6o 93; I'T1b: 31 a6o
93), 50 % y pasi indexuii reroruny 2 (L31M), 8 % y sunanky indexwii redotunty 3 (Y93H) ra 71 % y
pasi indekuii resorumy 4 (L28M a6o L30R).

Bnaue suxionux BAP NS5A na vacmomy sunikyeanms

Buxinui BAP NSSA, onucani Builie, He YHHIIH CYTTEBOTO BIUIBY HA HACTOTY BHMITIKOBYBAHHS MALli€HTIB,
siKi oTpuMyBanu codocOyBip + naknaracsip +/- puGasipus, 3a BuHsTKOM BAP Y93H npu indekuii
redotuny 3 (y 16/192 [8 %] nauienris). Yacrora CBB12 y nauieHTis 3 iH(eKLie reHoTHITY 3, AKI MaloTh
Takuit BAP, Hik4a (Ha npakTHU NPOABIAETHCA AK PELIIMB MiC/s BIATIOBIMI B KiHLL JiKyBaHHs), 0COBIHBO
Yy TamieHTiB 3 UMPO30M. 3aralbHa YacTOTAa BHJIIKOBYBAHHA MALUEHTIB 3 iH(eKLic reHoTHny 3, ki
npotaromM 12 TikHIB oTpumyBanu coocOyBip + naknaracsip (Ges pubaBipumy), 3a HasBHOCTI Ta
izcyrnocti BAP Y93H, cranosuna 7/13 (54 %) Ta 134/145 (92 %) Bianosinno. ¥ nauieHTis 3 iH(eKLieo
reHotTuny 3, sAki nmporarom 12 TwkHiB oTpuMyBamm cogocOysip + maknaracsip + pubaBipHH, He
cnocrepiranocs BAP Y93H Ha Buxiasomy pisHi, Tomy pesynstatu CBB owuiHuTH He MokHA.

Hosi eapiarimu pesucmenmuocmi

B 06’ ennanomy ananisi nauux 629 nauientis, sxi oTpumyBanu Aaknaracsip i codocOyBip 3 pubasipunom
abo Ge3 pubasipuny B aocnimkeHHAX dasu 2 i 3 mpoTarom 12 a6o 24 TwkuiB, 34 narienTn noTpedyBaiu
NMPOBE/ICHHA aHANi3y PE3NCTEHTHOCTI Yepe3 BIICYTHICTb BipyconoriyHoi Bianosiai abo uepes gocTpokose
TNIPUMMHEHHS YYacTi B JIOCHiKeHHI, a Takox HassHicTe PHK BI'C Ginswe 1000 MO/mi. Busieieni Hosi
BapianTH NSSA, acouiifoBaHi 3 pesucteHTHicTIO, noKazaHo B Tabnumi 14.

Tabanus 14.  3senena indopmauis npo HoBi BusiBiIeHi BapianTu 3aminu NS5A BI'C na poni
AikyBanns a00 B X0i 10AA/ILUIOro CHOCTepeKeH s y nauienTie 6e3 CBB12 3 indexuiero BI'C renorunie
1-3

Kareropisn/3amina, n (%) l'enorun la I'enorun 1b I'enorun 2 Ienotun

N=301 N=79 N=d44 3
N=197

[MauienTy 6e3 Bianosini 14%* 1 2% 2%

(Bincyrhicts CBB12)

3 BUXIJIHOIO Ta MTOCTBUXIIHOIO 12 1 1 20

MOCIIIOBHICTIO

3 HOBUMM BAP NS3A *** 10 (83 %) 1 (100 %) 0 16 (80 %)

[linnue ynopHoBaxxeHOT 0coOH, 10 BHCTYNAE Bij iMeHi 3asBHIKA
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M28: T 2(17 %) - -- 0
Q30: H,K,R 9 (75 %) -- -- -
L31: LM,V 2(17 %) 0 0 1(5%)
P32-neneuis 0 1 (100 %) 0 0
H58:D, P 2 (17 %) - -- -~
S62: L - -- - 2 (10 %)
Y93:C,H, N 2(17 %) 0 0 11 (55 %)

* OauH nadienT 6yB BTpayeHHil IS MOAANBIION0 CHOCTEPEKEHHS
** B oHoro malti€enTa, skuit He BiANOBINaB BUMOram npoTokony (Bincytricts CBB), nocsrayto CBB
*** Monitopunr BAP NS5A npoBoaniu B nosuuisx aminokucnor 28, 29, 30, 31, 32, 58,62,92Ta93

AcouiiioBaHa 3 pe3UCTeHTHiCTIo 10 codocdysipy 3amina S282T suuukna nuure B | nauienta 6e3 CBB12 3
iH(exuieo reHotuny 3.

Hani wozno nepcucTeHwii acoLifOBAHMX 3 PE3NUCTEHTHICTIO A0 MAKJIATACBipy 3aMid 3a nepioa noHan 6
MICSALIB MiCA JIIKYBaHHA Y NMALlEHTIB, AKi OTPUMYBATH [AKIATAcBip Ta coocOysip 3 pubdapipuHoM/Ge3
pubaBipuHy, BiacyTHi. JloBesieHo, 1110 MePCHCTEHLLs HOBUX BAPIaHTIB aCOLiHOBAHUX 3 PE3HCTEHTHICTIO 10
laKIaTacBipy 3aMiH 30€piracThCa NPOTATOM 2 POKIB Mic/1A JiKYBaHHs | 10BIIE B NAli€HTIB, SKi OTPUMYBATH
IHIII CXeMH JTIKYBaHHs Ha OCHOBI 1aK/1aTacsipy.

Makaaracsip y kombinauii 3 nerinrepdeponom ansda ta pubasipunom

Buxinsi BAP NSSA cnocrepiranucs npu6ausuo y 10 % panilue He nikoBaHuX mawieHTiB 3 inpexuico
resorumy 1 (I'T la: 28, 30, 31 a6o 93; I'T 1b: 31 abo 93) Ta B 61 % nauienTis i3 inpekuicio resoruny 4
(28,30, 31).

Y Gimbwocti nauientis (5/9 [56 %] i3 renorunom la, 6/8 [75 %] i3 renorunom 1b ta 52/57 [91 %]
NALIEHTIB i3 reHOTHIIOM 4) 3 UMMH onicaHuMy Buile BAP NSSA, BUsBIEHHMH 10 MOYATKY JKYBaHHS,
Oyno orpumano CBB.

Y Oinbwocti Bunaakis BAP NSSA 3’asnsiorees y pasi HeedekrusHocTi nikysanus (139/153 nauientis
i3 resorunom la ta 49/57 nauieutis i3 resotunom 1b). [Jo Haii6inem yacto BuseieHux BAP NSSA
Hanexats Q30E abo Q30R y kombinauii 3 L31M. V 6ibuiocti Bunazkis HeedeKTHBHOCTI iKyBaHHA y
MamieHTiB i3 reHoTHnoM la cnoctepiranucs Hosi Bapianti NS5A y nosuuii Q30 (127/139 [91 %]), a
OinblicTh NauienTiB i3 reHoTHnoM 1b Ges sianosini manu BapianTu NSSA, Busssieni B mosuiii L3 1
(37/49 [76 %]) Ta/abo Y93H (34/49 [69 %)).

5.2 ®apmMakoKiHeTHYHI BJACTHBOCTI

®apmakoKiHETHYHi BIACTMBOCTI JaKIaTacBipy OLIHIOBATH Y 30POBHMX HOPOCIHX Z00pOBOJIBLIB Ta B
nauienTis 3 xporiuuum BI'C. [Ticns GaraTopazoBoro nepopaisHOro NpHUHOMY Jaknaracsipy B 103i 60
MI" OIH pa3 Ha 100y B koMbiHawii 3 nerinTepdepoHoM anbda Ta puGaBiPHHOM MALIIEHTAMH 3 XPOHIYHHM
BI'C renotuny 1, ski pauile He oTpHUMYBAIH NiKyBaHHS, CepeIHE FeOMETPUYHE 3HAYCHHA (koediuient
Bapiauii, %) Cmax AaknaTacsipy ctanoBuno 1534 (58) ur/mn, AUCqo.zur0; — 14 122 (70) mrerom/mn, Cuin —
232 (83) ur/mm.

) ) l ) . i .—;;(,\ JI"v‘y;" 7 o J
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Bemorkmysannun
Haknaracsip, npuiiHaThil y Burnani TaGneTKH, IIBHIKO BCMOKTYBaBCsl Micjsi  ©araTopazoBoro
NEPOPANTBHOrO MPUHOMY 3 AOCATHEHHAM MAaKCHMaIbHO! KOHLEHTpauil B miasMi KpoBi mporarom -2
FOJTHH.
[Tokastukn Cumax, AUC i Cpin JaKIaTacBipy 3pocTanu Maitke NporopuiiiHo 10 1034, PiBHOBaXHHil cTan
pocArases uepes 4 aHi npuifomy oauH pa3 Ha 106y. Jlns gosu 60 Mr ekcnosuuis Jakiatacipy Gyna
TMpaKTHYHO 0OIHAKOBOIO B 30POBHX 100POBOJIbLIE Ta NALiEHTIB 3 iHdexuieo BI'C.
HocniwkeHHs in vitro Ta in vivo IPONEMOHCTPYBATH, L0 AAKIATACBIp € Cy6CTpaTOM P-gp. A6comoTHa
GionocTynHicTs TabneToBaHoi GOPMH CTAHOBHTH 67 %.
Bruins npuitomy ki Ha BeMOKTYBauHs mic/st [epopalibHOro npuiiomy
Y 310poBuX 106poBOIBLIB MpUiioM JakiatacBipy y (opmi TabneTok no 60 Mr micas BKMBaHHA DKi 3
BHCOKHM BMICTOM JHPY acoUiloBaBcA 3i 3Ha4eHHAMH Cpax Ta AUC aknaracsipy, sianosigno na 28 % i
23 % HIKYIMMH NOPIBHAHO i3 NpuitfoMoM npernapaty Hatute. [Ipuitom gaknaracsipy y dopmi TabieTok no
60 Mr nicna BKMBAHHA JIETKOT 1Ki HE CYNPOBOIKYBABCH 3HIDKCHHAM €KCIO3HLLIT JIaK/IaTacBipy.
Posnooin
V' pIBHOB@KHOMY CTaHi 3B’A3yBaHHA JakiaracBipy 3 Ginkamu B nauientis 3 indekuicto BI'C craHoBmI0
npubmusHo 99 % i He 3anexano B 1034 B 10CILKyBaHOMY Aiamasosi 103 (ix 1 1o 100 mr). VY nauienis,
SIKi NpuiiMany 1akiataceip y BUrIAAi TabaeTok no 60 Mr, mics Yoro iM BHYTpIlHEOBeHHO BBOmMmH 100
MKr [°C, "°N]-naxnaracipy, po3paxyHkoBHit 06’ €M po3noIity B piBHOBAKHOMY CTaHi CTAHOBHB 47 TiTpiB.
In vitro DOCTIKEHHA MOKA3aIW, WO JAK/IATACBID AKTHBHO | NACHBHO MEPEHOCHTHCS B reNaTOLMTH.
AKTHBHHI1 TpPaHCNopT 3ilicHIOEThCA 3a ydacTio OCT1 Ta iHIIMX HEBU3HAYEHMX TpaHCIopTepiB
3axolUieHHsA, ane Ge3 3adiAHHA opraniyHOro amionsoro Tpacroprepa (OAT) 2, KOTPaHCIOPTHOTO
nosinenTuay Harpito Taypoxonary (NTCP) a6o OATP.
Haknaracsip € inriGitopom P-gp, OATP 1Bl i BCRP. B ymoBax in vitro naknaraceip € inribitopom
TPaHCMopTepiB HUPKOBOro 3axoruents, OATI ta 3 1 OCT2, ane, sk o4ikyeTbcs, He YMHUTHME KIiHIYHO
3HAUYyLIOro BIUTHBY Ha (hapMakoKiHeTHKY cyOCTpaTiB LHMX TPAHCMOPTEpiB.
Biompancpopmayia
Hocrizokenns in vitro Ta in vivo NIpOIEMOHCTPYBAMH, IO AAKIATACBIp € cyberparom CYP3A. CYP3A4 €
ocHOBHOIO i30(opmoio CYP, ska Bianosizae 3a merabonism. JKomui Metadoniti e LHPKYIIIOKTE Y
KOHUEHTPAUIAX MOHaX 5 % KOHUEHTpaWil BHXiZHOT peqoBMHM. [lakmatacBip B yMoBax in vitro He
npurniysas (ICso >40 mxmons) dpepmentn CYP 1A2, 2B6, 2C8, 2C9, 2C19 a6o 2D6.
Buseoenna
[Ticns onHopasosoro nepopanbHOro BeefeHHs '‘C-maknatacipy 310poBuM noGpoBonbuam 88 %
3arabHOi PafioakTHBHOCTI GyI0 BHABIEHO B Kasti (53 % y BUIMIAAI He3MiHeHOI pevosnHM), a 6,6 % — y
cedi (MepeBayKHO y BUIIANI He3MiHeHOi pe4oBuHHM). Lli 1aHi CBif4aTh, IO B MOAMHH MEYiHKA € OCHOBHHM
OpraHoM, BIAMOBIAATBHHM 3a KJlipeHC faksiatacsipy. JIOCHIIKEHHA in vitro MoKasam, 1o JIaKJ1aTacBip
AKTHBHO Ta NMAacHBHO TPAHCIOPTYETLCA B reNaTOUMTH. AKTHBHHI TPAHCIOPT 3AIHCHIOETBCA 33 YYACTIO
OCTl Ta iHWMX HEBM3HAYCHHMX TPAHCMOPTEPIB 3aXOMUIeHHA. [licis OaraTopas’oBoro mpHiioMy
AaknaracBipy mnauientamu 3 BI'C-indekuieio TepMiHanbhuii mepiox HamiBBMBEIEHHSA JaK/1aTacBipy
CTaHOBMB Bijl 12 10 15 roaus. ¥ nawuieHTis, AKi NpUiMaIN JaKTaTacBip y BUMIAA TAG1€TOK 110 60 MT, Tic/s
40ro M BHYTpiuIHb0BeHHO BBoaMIN 100 mkr [°C, 'N]-naknaracsipy, 3aransumit KiipeHc craHosus 4,24
n/ron.
Ocobnuei kamezopii nawieumis
Hopymenns ¢pyuxuii Hupox
DapMakoKiHeTHKY MaKIaTacBipy Micas 0JHOPa3oBOro MEpOpaLHOrO MpuitoMy B 1031 60 Mr BUBYAIH Y
NauieHTiB 3 MOpYWeHHAMH (yHKUIl HHpok, ane 6e3 BI'C-ingekuii. Pospaxosasi moxasumku AUC
HE3B’A3aHOT0 Aakiatacipy Oyau Ha 18 %, 39 % Ta 51 % BUILMMH B MALLEHTIB 3 KJIIpEHCOM KpeaTHHiHY
(CLer) 60, 30 Ta 15 mu/XB BIAMOBiAHO MOPIBHAHO 3 MallieHTamy 3 HOpMalbHOK (DyHKUier Hupok. V
MALIEHTIB 3 TEPMIiHATBHOIO CTAMIEI0 HHMPKOBOI HEXOCTATHOCTI, AKi norpedyBann remopiasisy,
[Tinnuc ynosHoBaskeHOT 0coGH, W0 BACTYNAE Biz iMeHi 3asBHUKa
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cnocrepiranocs minsuimenns AUC naknaracsipy Ha 27 % i nizsumerns AUC ness® s3anol (pakuii Ha 20
%0 MOPIBHAHO 3 MALIEHTAMH 3 HOPMAILHOIO (DYHKLIEIO HUPOK (1HB. po3zin 4.2).

Hopymenns $pyuxuii newinkn

DapMaKOKIHETHKY AaK1IaTacBipy Mic/s OJHOPA30OBOrO MEpPOPATLHOrO npuioMy B /1031 30 Mr BUBH@IN Y
nauieHtis 6e3 BI'C-indexuii 3 nerkum (knac A 3a Yaitnaom-IT"10), nomipaum (knac B 3a Yaitnaom-IT"10) i
TaKKUM  (k1ac C 3a Yaiinaom-IT'10) nopywennam ¢GyHKuii nedinku MOPiBHAHO 3i 310POBUMH
nobposonbuamu. [Mokasuukn Cue Ta AUC 3aransHoro jfaknaracBipy (BifBHOT Ta 3B’A3aHol 3 GikoM
PEYOBHHM) Oy/IM HHAKYMMH B NALIEHTIB 3 NOPYLIEHHAMH (YHKLIT nevinku; [poTe MopyweHHs (yHKLIT
NeYiHKH He YMHWIIO KJIiHIYHO 3HAYYIOrO BIUIHBY Ha KOHLEHTpALIl BUILHOT peuoBHHH JakIaTacsipy (auB.
po3ain 4.2).

[MauienTi AiTHBOrO BiKY

Honynsuifiuii papmakokiHeTHYHMIT aHATI3 JaHMX KMIHIYHUX JOCTIIKEHD MoKasas, 110 BIK HE YHHHTHL
OYEBHIHOTO BIUINBY Ha (hJapMaKOKiHETHKY aknaTacBipy. JlaHi mo/10 nawienTis BikoM =65 pOKiB 0OMexeHi
(B, posain 4.4).

HiTu

DapMaKoKiHeTHKY JAaK/1aTacBipy B AiTeil He BUBYAIM.

Crats

[Monynauifinuii papMakoKiHETHYHHMIT aHATI3 BH3HAYMB CTATh AK CTATMCTHMHO 3Ha4YYLLy KoBapiary s
Braumoro kiipercy (CL/F) nicist nepopansioro npuitomy JNAaKNaTacBipy >KiHKaMH 3 Jel0 HIKYHMH
3uaveHHaMu CL/F, ane BeMYHHA TAKOrO BIUTMBY Ha €KCIIO3HLIIO JAK/IaTaCBipy HE € KJIHIYHO 3HAYYIO0.
Paca

[Morynsuifinuit GpapMakoKiHETHUHHIT AHAMI3 JaHMX KIIHIYHUX JOCTIIKEHb BH3HAUME pacy (kareropii
"iHwi" (nawienTy, AKi He € €BpOMeoinaMu, Herpoinamu abo MOHronoigamMu) Ta "Herpoiau') Sk CTATHCTHYHO
3Hadyuly kosapiaty mis sumumoro kiipercy (CL/F) Tta Bummmoro oG'emy posmoniny (Vc/F) micna
NI€POPAILHOTO MPHHOMY NaK/IaTacBipy, UI0 3yMOBTIOBANA IO BHUUL PiBHI eKCIO3MLii TMOPIBHSAHO 3
NauieHTaMn-€BPONEOiNaMH, aje BEHYMHA TAKOTO BIUIHBY HA eKCHO3MLII0 HaK/aTacBipy He € KJiHiYHO
3HA4YYI010.

5.3 Moxkniniuni gani 3 6e3nexn

Toxcuxonozia

Y TOKCHKOJOTYHNX JOCIIKEHHSX Ha TBApHUHAX 3 baraTopa3oBHM BBeIEHHAM CrOCTEpiramucs edekty 3
Goky neuinku (rineprpodis/rineprnnasia writun Kyndepa, MOHOHYKJICADHOKIITHHHI iHinbTpatH i
rinepruiasis )xoBYHOT MPOTOKM) Ta eeKTH 3 GOKY HaTHUPHHKIB (3MIHM LMTOMIA3MATHYHOT BaKyoJizauii ta
rinepTpogis/rinepruiasia KOPTUKAIBHOrO MIAPY HAAHUPHUKIB) TIPH EKCMO3MUILIAX, OIH3bKUX 32 3HAYECHHSIM
abo TpoX# BHIUMX, HiXK KJIiHIYHA ekcniosuuis AUC. Y cobak criocrepiranacs rinokIiTHHHICTE KiCTKOBOTO
MO3KY 3 BUIMOBIAHHMH KJIIHIYHMMH MATONOrYHHMHE 3MiHAMH TpH eKCIO3MUT, 110 B 9 pasiB nepesumLyBana
KiiHiHy excnosuuiio AUC. JKoaHoro 3 mux edekTis He crocTepiranocs y soneit.

Kanyepozenes i mymazenes

Jaknaracsip He NpPOABIAB KAHLEPOreHHWX BIACTHBOCTEN B AOCTIDKEHHSX HA MHIIAX abo mrypax npu
EKCTO3HUIAX, o y 8 pa3is aGo 4 pasu BiANOBINHO nepeHILyBaTH KiiHiuHy excnozuuio AUC. Xomuux
MpPOABIB MyTareHHO! YM KJIACTOTeHHO! aKTHBHOCTI He CIIOCTEPIranocs B TECTaX Ha MyTareHes in vitro (Tect
Eifmca), ananmizax MyTauiii ccaBuiB 3 BHKOPHCTAHHAM KMiTMH SEYHHKIB KUTAMCHKIX XxoMm’akie abo B
MIKPOAJIEPHOMY TeCTi 3 BAKOPHCTAHHAM KITITHH CTU30BOT 0GOTOHKH POTOROT MOPOXKHUHK LIYDIB i1 vivo.
DepmunvHichs

Haxnaracsip He BIIMBaB Ha GepPTHIBHICTD CAMOK WypiB npH Oyab-AKMX MpoTecTOBAHMX 103ax. Haiteuie
3HaqeHHs AUC y caMuub, W0 He Mau ypaxeHHs, y 18 pasis NepeBHLIYBA/O0 KINiHIYHY excrozuuito AUC.
Y caMmuiB utypiB BIUIMB Ha KiHuUEBi KpUTEpil PenpomyKTHBHOCTI 0OMEKYBABCA 3MEHIICHHAM MACH
MepeIMiXyPOBOT 3a71031/CIM’ THUX BE3UKYJT T4 MiHIMATEHHM NOCHICHHSAM AucMopdisMy criepmu npH piBHi
nosysausa 200 Mr/kr/no6y; npote xo/iHe 3i CrocTepexyBaHHX ABHLL HE lmﬁmfo_ /HeTaTHBHOT O BIUIHBY Ha

1.

[Tinnue ynosHoBaxkeHoT ocoGu, 1110 BUCTYNAE Bia iMeHi 3asBHUKA

Nara 70,0/, 19 Marypa O.1.

136



(hepTinkHicTs 200 Ha KinbKiCTs 3anniaHeHMX KniTHH. Mokasuuk AUC, 108’ S3aHmi 3 L€ /103010 Y CAMILIB,
y 19 pasis nepepuiiye kniniyny excrosuuito AUC,

Embpiogpemansuuit pozeumox

Jaknaracip nposi/iaB eMOGPIOTOKCHYHI i TepaTOreHH BIACTHBOCTI B TOCTLBKEHIAX Ha ILypax Ta KpoJsx
MpH eKCMO3UUIAX, WO MiHiMy™m y 4 pasu (y wmypiB) Ta B 16 pazis (y KpostiB) nepeBULLYBaIM KIiHi4HYy
excriosuuito AUC. OHTOreHeTHMYHa TOKCHYHICTh MOJIAraia V NiJBUILIEHHI eMbpiodeTanbHol neTansHocTi,
3MEHIIEHHI MacH IIona Ta 3GUIbLIEHHI wacToTH (eTanbHuX manbdopmaltiif Ta Bapiawiit. ¥V uiypis
Manb(opmanii nepesaxxHO ypakcyBalu rONOBHHI MO30K, 9eperl, oui, ByXa, Hic, ryou, migHebinns abo
KIHUIBKH, 2 B KpOIliB — pebpa i cepleBo-cyauHHy cucremy. MarepuHCbKA TOKCHYHICTB, B TOMY 4MCII
CMEPTHICTh, BUKMIHI, HECTIDHATIHMBI KITiHIYHI O3HAKHM, 3MEHIUCHHA MACH Tila Ta CHOKHBAHHS T,
criocTepiranacs B NPeJCTABHUKIB 000X BHIIB MPH eKCIO3MUIAX, [0 y 25 pasis (y mypis) Ta 72 pasu (y
KpOIliB) MepeBnILyBaTK KAiHiYHy excrniozuuio AUC.

Y nocnizkenni npe- i MOCTHATAILHOTO PO3BUTKY Ha Lypax He CHOCTEpiranocs Hi MaTepuHCHKOI, Hi
OHTOT¢HETUYHOI TOKCHYHOCTI NpH A03ax 40 50 Mr/kr/n06y, acowiiioBaHiX 3i 3HAYEHHSM AUC, wo sasiui
nepesuLye KiiHiuny excrosuuito AUC. [Ipu Haiisummiit 103i (100 MI/Kr/100Y) MaTepHHCEKA TOKCHYHICTD
CK/Iafianacs 3i CMEPTHOCTI Ta AMCTOLIT; OHTOreHeTHYHA TOKCHYHICTD MPOSABIANACA Y BUIIAAI HE3HAYHOTO
SHIDKCHHA JXUTTE3NATHOCTI MOTOMCTBA MPOTATOM [1€PH- Ta HEOHATATBHHMX MEPiOJliB; a TAKOXK 3HIDKCHHS
Macu MOTOMCTBA NP HAPOUKEHHI, 110 30epiranocs 10 AOCATHEHHSA J0POCIOro Biky. IMokasuuk AUC,
TOB’ A3aHHIT 3 L€ 03010, B 4 pa3n nepeBuulye Kiiniuny ekcrosuuio AUC.

Exckpeyin ¢ monoko

Crnocrepiranacs exckpelis Jak1aTacsipy B MOJIOKO JIAKTYIOUHX L1YPiB y KOHLEHTpawisX, o B 1,7-2 pasu
MEPeBUILYBATH PiBHI Y MaTePHHCHKIMN Miasmi.

6. PAPMALNEBTUYHI XAPAKTEPUCTHUKH

6.1 IMepetik AONOMIZKHHX pe4oBHH

Maiidexna 30

HAapo Tadnerku #

Jlakto3a Ge3BoaHa

Llemono3a MikpoKkpucTatiyHa cilikaT3oBaHa

Harpiro kpockapmenosa

Kpewmnito giokena KosoinHuit 6e3B0aHHi

Marsiro creapar

IlniBkoBa oGoioHKa:

Onappaii seaennii 03B510054 (rinpomenosa, 3aniza okcun sxoBTHit, FD&C cuniit No2 — amoMiniesuii NaK
Ha OCHOBI iHIMIOKapMiHy, MaKporoaH, Tutany fiokena & FD&C cuniii Ne 2 — inaurokapmin AL Bin 3 %
1o 5 %)

Maii/lexaa 60

HAnpo Tadbnerkn #

JlakTo3a Gessoana

Llemrono3a MikpokpucTaniyHa cutikaTH30BaHa

Harpito kpockapmesnosa

KpeMmHito niokcun konoinuuit 6e380aHMii

Marwiio creapar

IlniBkoBa oGononka:

Onagapaii senennii 03B510052 (rinpomeno3a, 3aiiza okeun skorTHil, FD&C cuniii Ne2 — anrOMiHIEBHIT Jlak
Ha OCHOBI IHAMrOKapMiHy, MaKpoOroiu, TuTany miokcua & FD&C cuuiit No ZTiHEHrokapMiﬂ AL Bin 3 %
1o 5 %) .

[linnue ynosroBaskeHot 0co6H, 110 BHCTYNAE Bia iMeHi 3asBHHKA
Hara 70 0/ [9 Marypa O.1.
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6.2 Hecymicuicrs
He 3acrocosne.

6.3 Tepmin npuaatuocti
Maii/lexua 30

24 micaui

Maii/lexna 60

24 micsui

6.4 Ocod.usi 3an06iZkHi 3aX0aK A3 36epiranns
36epiratu npu Temneparypi e suute 30 °C. 36epirati B OpHriHaNbHI ynakoplj.

6.5 Tumn Ta BMicT ynakoBxku

Maiilexaa 30

7 Tabnerok y GnicrepHiit ynakosui 3 [IBX/Aclar Ta 28 TabneTok y dnakonax 3 [1BJ1X.
Maii/lexna 60

7 Tabnerok y GricrepHiit ynakosui 3 [TBX/Aclar a 28 Tabnetok y ¢nakonax 3 [TBJIX.

6.6 Ocobaugi 3anodixui 3axoan A5 yTHIizauil
Byab-sxuit HeBHKOpPHCTOBYBaHMi NKapchKHii 3aci6 abo Horo Bimxoau niaIAraoTh YTHAi3auil BignosigHo
110 MICLIEBHX BHMOT.

7. BIACHHK PEECTPALIMHOIO NOCBIYEHHSA
«Maiinan JlaGoparopis Jlimiten» [Mylan Laboratories Limited], [nais.

Bupoonuk:

«Maiinan Jla6opatopis Jlimiten»
[Mylan Laboratories Limited]

F-4, F-12, MIJIK, ManeraoH, Cinnap,
Haumk — 422 113, Maxapaurrpa, [HJ[15
[F-4 & F-12, MIDC, Malegaon, Sinnar,
Nashik - 422 113, Maharashtra, INDIA]

8. IATA IEPEIJIAAY TEKCTY
Tpasens 2016 poky

Haxepeno
SmPC ans npenapary [lakninza [EMEA] («Bpicron-Maiiepc Ckgi66 ®apma EEI»)

Homep peectpauiiinoro nocsiguenns ans 3AMBII:
Howmep peecrpauiitnoro nocsimuenns mis SUMBABBE:
Homep peecrpauiitnoro nocsiayenns mis BOTCBAHU:
Homep peecrpauiitioro nocsinuenns s HAMIBII:
CTATYC IVIAHYBAHHS JUJ11 HAMIBIT: NS2

[Tinnue ynosHoBakeHoi 0coGH, 10 BUCTYNAE Bi iMeni 3asBHuKA

Hara_40.8{ /9 MarypaO.l




